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AEGIS LABS inc

1.0 CERTIFICATION OF TEST DATA

Aegis Labs, Inc. operates as both a Nevada and California Corporation with no organizational or financial
relationship with any company, institution, or private individual.

Testing and engineering functions provided by Aegis Labs are furnished through the use of part-time, full-time
or consulting engineers with the appropriate qualifications to carry out their duties. The intended purpose of
this test report is to describe the measurement procedure and to determine whether the equipment under test
“EUT” complies with both the conducted and radiated limits. Limits for emissions testing are described under
Subpart C of Part 15 of the FCC rules.

The data, data evaluation and equipment configuration represented herein are a true and accurate representation
of the Equipment Under Test (EUT) under the requirements specified in the emissions standard as described
below. The test results contained in this report are only representative of the test sample tested as described in
Section 3.0 of this report. Certification of the EUT is required as a prerequisite to marketing as defined in Part
2 of the FCC Rules.

Report Prepared By: Report Reviewed By:
g 11/18/05 11/18/05

Johnny Candelas Date: Rick Candelas Date:
Test Technician Lab Manager
Aegis Labs, Inc Aegis Labs, Inc.

Report Approved By:

/
M 7 unses

Steve J. Kuiper — Date:

Quality Assurance Manager

Aegis Labs, Inc.
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2.0 SUMMARY OF TEST RESULTS

The test results provided within this report, indicate that the EUT has been found to be in COMPLIANCE with
the test specifications based upon the following RF compliance standards:

Pass/Fail determination is based upon the nominal values of the test data.

802.11a Mode (5745-5825 MH?)

EMISSIONS STANDARD
FCC Part Description Results Comments
15 Section
15.247(a)(2) The minimum 6dB bandwidth shall be at least 500 kHz. PASSED 5745 MHz = 16.58 MHz
5785 MHz = 16.67 MHz
5825 MHz = 16.67 MHz
15.247(b)(3) The maximum peak output power of the intentional radiator shall PASSED 5745 MHz = 19.72 dBm = 93.76 mW
5785 MHz = 19.63 dBm = 91.83 mW
not exceed 1 watt. 5825 MHz = 19.68 dBm = 92.90 mW
15.247(b)(5) The intentional radiator shall be operated in a manner that ensures PASSED Refer to MPE Calculations
that the public is not exposed to radio frequency energy levels in Exhibit
excess of the FCC guidelines per Section 1.1307(b)(1).
15.247(c) In any 100 kHz bandwidth outside the frequency band in which the | PASSED See Data Sheets

spread spectrum intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall
be at least 20 dB below that in the 100 kHz bandwidth within the

band that contains the highest level of the desired power.

15.247(c) Radiated emissions, which fall in the restricted bands, as defined in | PASSED See Data Sheets
Sec. 15.205(a), must also comply with the radiated emission limits
specified in Sec. 15.209(a). All others must be < -20dBc.

15.247(d) The peak power spectral density conducted from the intentional PASSED 5745 MHz = -8.50 dB
radiator to the antenna shall not be greater than 8 dBm in any 3 kHz 5785 MHz =-9.50 dB
band during any time interval of continuous transmission. 5825 MHz =-9.83 dB
15.207 AC Conducted Emissions PASSED See Data Sheets
15.209 Radiated Emissions (30-1000 MHz) PASSED See Data Sheets
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2.0 Summary of Test Results (Continued)

The test results provided within this report, indicate that the EUT has been found to be in COMPLIANCE with
the test specifications based upon the following RF compliance standards:

Pass/Fail determination is based upon the nominal values of the test data.

802.11b Mode (2412-2462 MHz)

EMISSIONS STANDARD
FCC Part Description Results Comments
15 Section
15.247(a)(2) The minimum 6dB bandwidth shall be at least 500 kHz. PASSED 2412 MHz = 8.33 MHz
2437 MHz = 8.83 MHz
2462 MHz =9.17 MHz
15.247(b)(3) The maximum peak output power of the intentional radiator shall PASSED 2412 MHz = 19.77 dBm = 94.84 mW
2437 MHz =20.71 dBm = 117.76 mW
not exceed 1 watt. 2462 MHz = 20.49 dBm = 111.94 mW
15.247(b)(5) The intentional radiator shall be operated in a manner that ensures PASSED Refer to MPE Calculations
that the public is not exposed to radio frequency energy levels in Exhibit
excess of the FCC guidelines per Section 1.1307(b)(1).
15.247(c) In any 100 kHz bandwidth outside the frequency band in which the | PASSED See Data Sheets

spread spectrum intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall
be at least 20 dB below that in the 100 kHz bandwidth within the

band that contains the highest level of the desired power.

15.247(¢c) Radiated emissions, which fall in the restricted bands, as defined in | PASSED See Data Sheets
Sec. 15.205(a), must also comply with the radiated emission limits
specified in Sec. 15.209(a). All others must be < -20dBc.

15.247(d) The peak power spectral density conducted from the intentional PASSED 2412 MHz =-10.33 dB
radiator to the antenna shall not be greater than 8 dBm in any 3 kHz 2437 MHz =-7.83 dB
band during any time interval of continuous transmission. 2462 MHz = -8.83 dB
15.207 AC Conducted Emissions PASSED See Data Sheets
15.209 Radiated Emissions (30-1000 MHz) PASSED See Data Sheets
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2.0 Summary of Test Results (Continued)

The test results provided within this report, indicate that the EUT has been found to be in COMPLIANCE with
the test specifications based upon the following RF compliance standards:

Pass/Fail determination is based upon the nominal values of the test data.

802.11g Mode (2412-2462 MHz)

EMISSIONS STANDARD
FCC Part Description Results Comments
15 Section
15.247(a)(2) The minimum 6dB bandwidth shall be at least 500 kHz. PASSED 2412 MHz = 16.58 MHz
2437 MHz = 16.67 MHz
2462 MHz = 16.67 MHz
15.247(b)(3) The maximum peak output power of the intentional radiator shall PASSED 2412 MHz = 24.28 dBm = 267.92 mW
2437 MHz = 24.77 dBm = 299.92 mW
not exceed 1 watt. 2462 MHz = 24.25 dBm = 266.07 mW
15.247(b)(5) The intentional radiator shall be operated in a manner that ensures PASSED Refer to MPE Calculations
that the public is not exposed to radio frequency energy levels in Exhibit
excess of the FCC guidelines per Section 1.1307(b)(1).
15.247(c) In any 100 kHz bandwidth outside the frequency band in which the | PASSED See Data Sheets

spread spectrum intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall
be at least 20 dB below that in the 100 kHz bandwidth within the

band that contains the highest level of the desired power.

15.247(¢c) Radiated emissions, which fall in the restricted bands, as defined in | PASSED See Data Sheets
Sec. 15.205(a), must also comply with the radiated emission limits
specified in Sec. 15.209(a). All others must be < -20dBc.

15.247(d) The peak power spectral density conducted from the intentional PASSED 2412 MHz=-9.17 dB
radiator to the antenna shall not be greater than 8 dBm in any 3 kHz 2437 MHz =-8.17 dB
band during any time interval of continuous transmission. 2462 MHz =-9.17 dB
15.207 AC Conducted Emissions PASSED See Data Sheets
15.209 Radiated Emissions (30-1000 MHz) PASSED See Data Sheets
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ADMINISTRATIVE DATA AND TEST DESCRIPTION

DEVICE TESTED:

ITE Type: Intel PRO/Wireless 3945ABG Network Connection
Model Number(s): WM3945ABG

Serial Number: 00B11A295CVD26965002

FCC ID: E2KWM3945ABG

TEST DATE (S): November 11-22, 2005
DATE EUT RECEIVED: November 7, 2005
ORIGIN OF TEST Production Unit
SAMPLE(S):

RESPONSIBLE PARTY:

Dell Computer Corporation

One Dell Way
Round Rock, TX 78682

CLIENT CONTACT: Mr. Jason Limoges
MANUFACTURER: Dell Computer Corporation
TEST LOCATION: Aegis Labs, Inc.

32231 Trabuco Creek Road
Trabuco Canyon, CA 92678

Conducted Site #2
Radiated Site #2
A2LA CERTIFICATE: 1111.01, Valid through February 28, 2006
PURPOSE OF TEST: To demonstrate compliance with the relevant standards described in Section

2.0 of this report.

TEST(S) PERFORMED: Refer to Table in Section 2.0 of this report.

All calibration vendors were responsible for certifying Aegis Labs, Inc. test equipment as per the manufacturer’s specifications and that the
equipment is calibrated using instruments and standards where the accuracy is traceable to the National Institute of Standards and Technology
(NIST). Calibration of all test equipment conforms to ANSI/NCSL Z540-1 and ISO 10012-1 and/or ISO/IEC Guide 17025 compliance
(Additionally, other pertinent test equipment will carry MIL-STD-45662A). All calibration documents are on file with Aegis Labs, Inc., with copies
provided upon request.
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4.0

4.1

DESCRIPTION OF EUT

EUT Description

Trade Name:

Model Number:

Frequency Range:

Type of Transmission:

Transfer Rate:

Number of Channels:
Modulation Type:
Antenna Type:

Antenna Gain (See Note 2):

Equipment Under Test (EUT)

Intel PRO/Wireless 3945ABG Network Connection

WM3945ABG

802.11a= 5745 — 5825 MHz
802.11b/g = 2412 — 2462MHz

Direct Sequence Spread Spectrum

1/5.5/11 Mbps for 802.11b mode
6/36/54 Mbps for 802.11g and 802.11a modes

802.11a mode (5725-5850 MHz) = 5
802.11b mode (2400-2483.5 MHz) = 11
802.11g mode (2400-2483.5 MHz)= 11
DBPSK, DQPSK, CCK, OFDM

Refer to Antenna Specifications Exhibits

Refer to Antenna Specifications Exhibits

18-20 dBm (Typical) for 802.11a mode

20 dBm (Typical) for 802.11b mode

24-25 dBm (Typical) for 802.11g mode
Transmit Qutput Power: Please see Appendix A (Data Sheets) for actual output power.

Power Supply: 3.3VDC from computer MPCI slot.

Number of External Test

Ports Exercised: 2 Antenna Ports (1 Main & 1 Auxiliary)

The Intel PRO/Wireless 3945ABG Network Connection is an embedded 802.11a/b/g network adapter operating
in the 2.4 GHz and 5 GHz spectrum. The EUT is based on the Mini Card form factor designed to meet the
space and size requirements for thin and light notebook PCs. It is capable of a data rate of up to 52 Mbps.

NOTE 1: For a more detailed description, please refer to the manufacture’s specifications or User’s Manual.

NOTE 2: The EUT was tested with a set of antennas. (Refer to the antenna specifications exhibits).
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4.1.1 Channel Number and Frequencies

{ .

AEGIS LABS inc.

| 802.11a Mode | 802.11b Mode ! 802.11g Mode
‘ Channel Frequency ‘ Channel ‘ Frequency ‘ Channel ‘ Frequency
(MHz) (MHz) (MHz)

149 . 5745 | 1 2412 1 L2412
153 . 5765 | 2 2417 2 L2417
157 . 5785 | 3 . 2422 3 L2422
- 16l . 5805 | 4 2427 4 L 2427
165 . 5825 | 5 2432 5 L2432
| ] | 6 2437 6 2437
| ! | 7 . 2442 7 L 2442
| ! | 8 2447 8 | 2447
| ! | 9 2452 9 L2452
| ! | 10 2457 10 2457
| ! | 11 2462 | 11 L2462
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4.2 EUT Configuration

The EUT was tested installed in the Mini PCI-E slot of the host computer as a modular device using a PCI
extender board to extend the EUT outside the computer chassis. The EUT was then connected to a set of
antennas via its Main and AUX antenna ports. Data for a set of Dell Travis Antenova, Travis Amphenol, and
ZRS Hitachi Antennas can be found in Appendix A (Data Sheets)

The low, middle, and high channels were tested in 802.11a, b, & g modes. Also, the EUT was tested once
transmitting from the MAIN antenna port and once transmitting from the AUX antenna port. The EUT was
placed in either continuous transmit or continuous receive mode by a program provided by the manufacturer

(GRTT Version 1.1.1).
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4.3 List of EUT, Sub-Assemblies, and Host Equipment

LIST OF EUT AND SUB-ASSEMBLIES

Equipment Name Manufacturer Model Number Serial Number
Intel PRO/Wireless 3945ABG 00B11A295CV
Network Connection Intel Corporation WM3945ABG D26965002
EUT Sub-Assemblies
Main Multi Band Antenna Antenova, Ltd. AN10087-V3-1L/R N/A
Auxiliary Multi Band Antenna Antenova, Ltd. AN10087-V3-1L/R N/A
Main Multi Band Antenna Amphenol, Ltd. Dell Travis (HALOO) N/A
Auxiliary Multi Band Antenna Amphenol, Ltd. Dell Travis (HALOO) N/A
Main Multi Band Antenna Hitachi Cable, Ltd HMTO5 N/A
Auxiliary Multi Band Antenna Hitachi Cable, Ltd HFT17-DL0O7 N/A
HOST EQUIPMENT LIST
Equipment Name Manufacturer Model Number Serial Number
Computer Intel Generic IZTGVV4312035
Monitor Compaq 610 712BC060B526
Keyboard Logitech Y-BF37 MCTZ5200581
Mouse Logitech M-BJ58 PMA32715049

NOTE: All the power cords of the above support equipment are standard non-shielded, 1.8 meters long.
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4.4  1/0 Cabling Diagram and Description

Monitor
Computer
2
Keyboard
Mouse
Cable 1: This is a 6-foot braid and foil shielded round cable connecting the host computer with the monitor. It has metallic

DB-15 type connector at the computer end and is hardwired to the monitor. The cable is bundled to a length of one
meter and the shield of the cable is grounded to the chassis of both devices via the connector shells.

Cable 2: This is a 6-foot braid and foil shielded round cable connecting the host computer to the keyboard. It has a metallic
6-pin mini din type connector at the computer end and is hardwired to the keyboard. The shield of the cable is
grounded to the chassis of the computer via the connector shell.

Cable 3: This is a 6-foot braid and foil shielded round cable connecting the host computer to the mouse. It has a metallic 6-
pin mini din type connector at the computer end and is hardwired to the mouse. The shield of the cable is grounded
to the chassis of the computer via the connector shell.
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5.0 TEST EQUIPMENT AND TEST SETUPS

The test equipment settings and functions are selected using the guidance of ANSI C63.4-2003. All test
equipment setups and operations during conducted and radiated emissions testing are in accordance with this
reference document.

5.1 AC Power Line Conducted Emissions

During conducted emissions measurements, a spectrum analyzer was used as the measuring instrument along
with a preselector and quasi-peak detector. A 10 dB attenuation pad was used for the protection of the spectrum
analyzer input stage. The conducted emissions from the EUT in the frequency range from 150 kHz to 30 MHz
were captured for graphical display through the use of automated LABVIEW EMI measurement software. All
graphical readings were measured in the “Peak” mode only to reduce testing time. Upon completion of the
graphical scan, the test lab personnel performed the conducted measurement scan manually using the spectrum
analyzer front panel keys. All peak measurements coming within 3 dB of the limit line were “Averaged” and/or
“Quasi-Peaked” and denoted appropriately in the EXCEL spreadsheet.

The Equipment Under Test (EUT) was configured as a system with peripherals connected, so that at least one
interface port of each type is connected to one external peripheral when tested for conducted emissions
according to ANSI C63.4: 2003. Excess power cord length was wrapped in a bundle 30 to 40 centimeters in
length near the center of the cord. The EUT was tested in a tabletop configuration.

The emission readings for Line 1 and Line 2 are highlighted on the data sheets in Appendix A. The graphical
scans only reflects peak readings while the tabulated data sheets reflect peak, average, and/or quasi-peak
readings which ever applies.
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5.2 Spurious Radiated Emissions

A spectrum analyzer was used as the measuring instrumentation along with a preselector and quasi-peak-
detector. The pre-amplifiers were used to increase the sensitivity of the instrument. The spectrum analyzer was
used in the peak detector mode with the “max-hold” feature activated and in Positive Peak mode. In this mode,
the spectrum analyzer records the highest measured reading over all the sweeps. The quasi-peak detector was
used only for those readings, which are marked accordingly in the data sheet. The effective measurement
bandwidth used for the radiated emissions test was 120 kHz for (30 MHz- 1000 MHz). The spectrum analyzer
operated such that the modulation of the signal was filtered out to set the analyzer in linear mode. For testing
beyond 1000 MHz a spectrum analyzer capable of taking reading above 1000 MHz was connected to the high
frequency amplifier, where these measurement readings were taken with the transducer placed at a 3-meter test
distance from the EUT.

The Open Area Test Sites (OATS) was used for radiated emission testing. These test sites are designed
according to ANSI C63.4: 2003 and ANSI C63.7: 1992 guidelines. The Measurements were conducted in
accordance with ANSI C63.4: 2003 and ANSI C63.7: 1992 requirements.

Broadband biconical, log periodic, and horn antennas were used as transducers during the measurement reading
phase. The frequency spans were wide (30 MHz-88 MHz, 88 MHz- 216 MHz, 216 MHz- 300 MHz, and 300
MHz- 1000 MHz). After 1000 MHz the horn antenna was used to measure emissions. The emission readings
in both horizontal and vertical polarities are highlighted on the data sheets in Appendix A.

5.3 Conducted Emissions at the Antenna Port

A spectrum analyzer or power meter was used as the measuring instrumentation along with an attenuator and/or
filter connected to the EUT antenna port. The attenuator and filters are used to ensure that the front end of the
measurement instrument is not overloaded by the fundamental transmission. . The instruments recorded the
measured readings with the bandwidths (video and resolution) set in accordance with the FCC Rules and
regulations.

For the power out measurements in 802.11b and 802.11g modes a peak power meter was used along with a
peak power sensor with a wide enough bandwidth to capture the entire fundamental transmission. For 802.11a
mode a spectrum analyzer with “Channel Power Measurement” function was used to measure the peak output
power.

The measured readings are on the data sheets in Appendix A.
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5.4  Test and Measurement Equipment Used

TEST EQUIPMENT USED

AEGIS LABS inc

Calibratio Calibration
Equipment Name Manufacturer Model Number Serial Number n
Cycle
Due Date
Spectrum Analyzer Agilent 8564EC 4046A00387 08/15/06 1 Year
Preamp Miteq JS42-01001800-25- 815980 07/21/06 1 Year
10P
2.4 GHz Notch Filter Micro-Tronics BRM50702-02 003 04/21/06 1 Year
5.15-5.35 GHz Notch Filter Microwave Circuits N0452502 3173-01 06/27/06 1 Year
5.725-5.850 GHz Notch Filter | Microwave Circuits N0257881 3173-01 06/27/06 1 Year
Horn Antenna EMCO 3115 2230 02/06/06 1 Year
Antenna - 18-26.5 GHz Pre- Aegis Labs, Inc. HO042 SLK-35-3W 11/04/06 1 Year
amplified Horn
Antenna - 26.5-40 GHz Pre- Aegis Labs, Inc. HO028 GM1260-10 11/04/06 1 Year
amplified Horn
Cable Semflex 60637 S1L29BFS1348 04/11/06 1 Year
Temperature/Humidity Dickson TH550 7255185 N/A N/A
Monitor
Power Meter Anritsu ML2487A 6K00001785 04/12/06 1 Year
Wide Bandwidth Sensor Anritsu MA2491A 31193 04/12/06 1 Year
12dB Attenuator Narda 4779-12 203 08/06/06 1 Year
Antenna - Biconical EMCO 3110 9108-1421 05/17/06 1 Year
Antenna - Log Periodic EMCO 3148 4947 05/11/06 1 Year
LISN (EUT) FCC FCC-LISN-50-25-2 9931 02/06/06 1 Year
LISN (Access) Com-Power LI-200 12019 07/05/07 1 Year
LISN (Access) Com-Power LI-200 12018 07/05/07 1 Year
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6.0 SAMPLE CALCULATIONS

If a preamplifier is used during the Radiated Emissions Testing, it is required that the amplifier gain be
subtracted from the Spectrum Analyzer (Meter) Reading. In addition, a correction factor for the antenna, cable
and a distance factor, if any, must be applied to the Meter Reading before a true field strength reading can be
obtained. In the Automatic Mode of A.R.M.S. measurements, these considerations are automatically presented
as a part of the printout. In the case of manual measurements and for greater efficiency and convenience, usage
of the calibration correction factors in the Appendices is necessary to calculate the Corrected Meter Reading.
These correlation factors for each meter reading, shall be modified to reflect these correlation factors at each
frequency value so that the meter readings can be compared directly to the modified specification limit. This
modified specification limit is referred to as the “Corrected Meter Reading Limit” (CML).

The equation shall be derived in the following manner:
Corrected Meter Reading = Meter Reading + F +C -G - D

Where, F = Antenna Factor
C = Cable Factor
G = Amplifier Gain
D = Distance Factor

Therefore, the equation for determining the Corrected Meter Reading Limit (CML) is:
CML = Specification Limit-F-C+ G+ D

For the manual mode of measurement, a table of corrected meter reading limits shall be used to permit
immediate comparison of the meter reading to determine if the measured emission amplitude exceeded the
specification limit at that specific frequency. There shall be two calculation sheets done, one for three meter
and one for ten-meter measurement distances, where applicable. The correction factors for the antenna and the
amplifier gain are attached in the Appendices.
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6.0 Sample Calculations (Continued)
Peak Transmit Power Output:

A correction factor for the cable must be applied to the Conducted Power before a true power reading can be
obtained. This is referred to as the “Corrected Power” (CP).

The equation shall be derived in the following manner:

Corrected Power Reading = Conducted Power Reading + C

Where, C = Cable Factor

The conducted power is taken in units of dBm. To obtain units of mW the following equation is used:
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7.0 MODIFICATIONS AND RECOMMENDATIONS

No modifications were made to the EUT.
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APPENDIX A

TEST DATA
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AC POWER LINE CONDUCTED EMISSIONS TEST RESULTS

CLIENT: Dell Computer Corporation DATE: 09/06/05
EUT: Intel PRO/Wireless 3945ABG Network PROJECT NUMBER: | INTEL-050901

Connection
MODEL NUMBER: WM3945ABG TEST ENGINEER: JC/RJ
SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2
CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 34C

mini PCI slot. HUMIDITY: 14% RH

TIME: 1:45 PM
Standard: FCC CFR 47, Part 15.207
Description: | AC Power Line Conducted Emissions
Results: Passes the conducted limits by —9.86@ 0.5900 MHz
Conducted Limits

Frequency (MHz) Quasi-Peak Limit (dBuV) Average Limit (dBuV)
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

NOTE: During preliminary scans, there wasn’t any difference which mode, channel, or data rate was used with
the EUT; therefore only 802.11b mode at Channel 1 with a data rate of 1 Mbps was used for final testing.
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AC Power Line Conducted Emissions Test Results (Continued)
CONDUCTED EMISSIONS - LINE 1
Freq. Meter Detector Average Average Quasi-Peak Quasi-Peak
(MHz) Reading (dBuV) | (PK/QP/AV) Limit (dBuV) Delta(dB) Limit (dBuV) Delta(dB)
0.1800 38.82 PK 55.14 -16.32 65.14 -26.32
0.5900 36.14 PK 46.00 -9.86 56.00 -19.86
0.6600 36.12 PK 46.00 -9.88 56.00 -19.88
7.9300 39.76 PK 50.00 -10.24 60.00 -20.24
9.4700 39.32 PK 50.00 -10.68 60.00 -20.68
10.4000 39.67 PK 50.00 -10.33 60.00 -20.33
[l 131:@7:54 SEP BB, ZHAS
- {4%:52:53 APE 14, 2dB3 11:58:4E SEF 23, 2HBY
RCTY DET: FERK
MERS DET: PERK QF AWG
HER 7.93 MHz
339.76 dBul

LOG
14
dB/
ATH
18 dE

VA SE
0 FC
CORA

REF OFFST 16.4 dE

REF B5.8 dEulV

N

CENTER 15,88 MHz

#IF BN 3.0 kH:

AVG BW 38 kHz

=FAN 23.B5 MH:z

SHP 2.49  sec
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AC Power Line Conducted Emissions Test Results (Continued)
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| CONDUCTED EMISSIONS - LINE 2
‘ Freq. Meter Detector Average Average Quasi-Peak Quasi-Peak
(MHz) Reading (dBuV) | (PK/QP/AV) Limit (dBuV) Delta(dB) Limit (dBuV) Delta(dB)

| 0.1600 | 34.48 | PK | 55.71 | -21.23 | 65.71 | -31.23
| 0.1800 | 34.57 | PK | 55.14 | -20.57 | 65.14 | -30.57
| 1.7700 | 33.88 | PK | 46.00 | -12.12 | 56.00 | -22.12
| 7.9300 | 39.99 | PK | 50.00 | -10.01 | 60.00 | -20.01
| 11.4200 | 38.87 | PK | 50.00 | 1113 | 60.00 | -21.13
| 173500 | 37.55 | PK | 50.00 | -12.45 | 60.00 | -22.45

5] 12:55:31 SEP BE, 2BAS
2 i%:52:33 APE 14, 2d@B3 11:53:46 3EF 23, cHBY

ACTY DET: PERK
MERS DET: PERK O4F AWG

LOG
14
dB s
ATH
16 dE

VA SE
sC FC
CORR

REF OFFST 16.8 dE
REF B3.@ dEul

HER 1,77 MHz
33.496 dBuY

T

gt

L]

CEMTER 15.B9 MHz

#IF EBW 3.8 kHz

AVG BW 3H kHz

sPAN 29.B5 MHz

SHP 2.49 sec
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SPURIOUS RADIATED EMISSIONS TEST RESULTS

CLIENT: Dell Computer Corporation DATE: 09/06/05
EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-050901
Connection NUMBER:
MODEL NUMBER: WM3945ABG TEST ENGINEER: IC
SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2
CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 21C
mini PCI slot. HUMIDITY: 45% RH
TIME: 8:30 AM
Standard: FCC Pt. 15.209
Description: | Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in Sec.
15.2009.
Results: Passes the radiated limits by —6.43@ 120.04 MHz (Vertical antenna polarization)

Radiated Limits
Frequency (MHz) Quasi-Peak Limit (dBuV)
30-88 40
88-216 43.52
216-960 46.02
960-1000 54

NOTE: During preliminary scans, there wasn’t any difference which mode, channel, or data rate was used with
the EUT; therefore only 802.11b mode at Channel 1 with a data rate of 1 Mbps was used for final testing.
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SPURIOUS RADIATED EMISSIONS TEST RESULTS

RADIATED EMISSIONS - Horizontal Antenna Polarization

Fregq. Meter Antenna Azimuth Quasi pk or Cable Ant. 10 Meter Corrected Limits Diff (dB)
(MHz) Reading Height (degrees) AVG (dBuV) Factor Factor Distance Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) Factor (dB) (dBuV)
64.02 10.22 400 315 1.24 7.76 10.46 29.68 40.00 -10.32
136.03 6.40 400 180 1.90 14.38 10.46 33.14 43.50 -10.36
166.52 8.54 400 225 2.04 15.76 10.46 36.80 43.50 -6.70
199.27 6.83 400 180 2.29 16.89 10.46 29.64 43.50 -13.86
240.01 9.22 400 180 2.68 17.42 10.46 30.56 46.00 -15.44
336.03 9.60 350 225 3.12 15.17 10.46 38.34 46.00 -7.66
375.02 9.71 300 225 3.35 14.80 10.46 38.32 46.00 -7.68
RADIATED EMISSIONS - Vertical Antenna Polarization
Fregq. Meter Antenna Azimuth Quasi pk or Cable Ant. 10 Meter Corrected Limits Diff (dB)
(MHz) Reading Height (degrees) AVG (dBuV) Factor Factor Distance Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) Factor (dB) (dBuV)

61.26 16.51 100 90 1.21 7.52 10.46 35.71 40.00 -4.29
120.04 12.70 100 135 1.80 12.11 10.46 37.07 43.50 -6.43
147.63 10.12 100 180 1.90 14.56 10.46 37.04 43.50 -6.46
216.01 8.31 100 135 6.06 Q 2.43 17.50 10.46 36.45 46.00 -9.55
280.02 5.84 100 180 2.82 19.78 10.46 33.06 46.00 -12.94
336.02 6.09 100 315 3.12 15.60 10.46 35.27 46.00 -10.73
384.01 7.81 100 270 3.40 15.85 10.46 37.52 46.00 -8.48

NOTE: The measurements were taken at 10 meters and extrapolated to 3 meters.

Page 6 of 166 (Appendix A)
Report Number: INTEL-051111F
FCC ID: E2KWM3945ABG

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 * Tel 949.459.2754 ¢ Fax 949.459.2759 ¢ www.AegisLabsinc.com



i

\

AEGIS LABS inc

Dell Travis Antenova
TEST DATA
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Spurious Radiated Emissions Test Results (Continued)

CLIENT: Dell Computer Corporation DATE: 11/14/05

EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-051111
Connection NUMBER:

MODEL NUMBER: WM3945ABG TEST ENGINEER: BM/JC

SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2

CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 14 C
mini PCI slot in 802.11a (5745-5825 HUMIDITY: 78% RH
MHz) mode with the Dell Travis TIME: 9:00 PM
Antenova Antennas. : )

Standard: FCC CFR 47, Part 15.247(c)

Description: | Radiated emissions, which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply

with the radiated emission limits specified in Sec. 15.209(a). All others must be < -20dBc.

Results: Passes (See Data Sheets)

Unwanted Spurious Emissions Limits

Frequency @ Field Strength Field Strength (dBuV/m)
(MHz) (uV/m) (Emissions in the restricted bands)
Above 960 500 54.00 (Average)
74.00 (Peak)

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 * Tel 949.459.2754 e

Field Strength (dBm/MHz)

(Emissions outside the restricted bands)

<-20dBc
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Spurious Radiated Emissions Test Results (Continued)

Fundamental Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at MAIN Antenna port with Dell Travis Antenova Antennas
Aegis Labs, Inc. File #: INTEL-051111-02

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)

(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
5745.00 | 68.67 100 135 4.75 35.05 108.46
5745.00 58.44 |A 4.75 35.05 98.23
5785.00 | 67.83 100 135 4.77 35.07 107.67
5785.00 58.08 |A 4.77 35.07 97.92
5825.00 | 66.83 100 225 4.78 35.10 106.71
5825.00 55.67 |A 4.78 35.10 95.55

RADIATED EMISSIONS — Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
5745.00 | 69.00 100 180 4.75 34.85 108.59
5745.00 58.59 |A 4.75 34.85 98.18
5785.00 | 68.67 100 180 4.77 34.87 108.31
5785.00 57.88 |A 4.77 34.87 97.52
5825.00 | 67.17 100 180 4.78 34.90 106.85
5825.00 56.03 |A 4.78 34.90 95.71
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Spurious Radiated Emissions Test Results (Continued)

Band Edge Field Strength Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at MAIN Antenna port with Dell Travis Antenova Antennas
Aegis Labs, Inc. File #: INTEL-051111-02

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
5725.00 | 33.50 100 135 4.74 35.04 73.27 88.46 -15.19
5850.00 | 31.50 100 225 4.79 35.11 71.40 86.71 -15.30

RADIATED EMISSIONS — Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
5725.00 | 35.83 100 180 4.74 34.84 75.40 88.59 -13.19
5850.00 | 30.00 100 180 4.79 3491 69.70 86.85 -17.14
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Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = 1IMHz, VBW = 10Hz)

RL 27. BdBp

CEMTER &.7450AGH=z

Test Date Data Test Eng.
11/14/05 5.745 GHz band edge PEAK (Horizontal Antenna Polarity) BM
(INTEL-051111-02a05)
#¥ATTEN BdE MKR 33 .58dEBEpl

U 1Ad B~ 5. 7250BGH=

SPAM E@. @@MHz

Y

RL 27. BdBp

¥REW 1. 8MH=z

CEMTER &.E82588GH=z

#REW 1. @MH=z #UBW 1. @MH=z SWP S8, Bms
Test Date Data Test Eng.
11/14/05 5.825 GHz band edge PEAK (Horizontal Antenna Polarity) BM
(INTEL-051111-02206)
¥ATTEMN BdE MER 36, BadBpl

U 1Ad B~ 5. 85BBEGH=

SPAM E@. @@MHz

¥UBW 1. @MH=z SWFP 58. Bms

U
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Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

¥REW 1. BMH=z

CEMTER 5.7450AGH=

Test Date Data Test Eng.
11/14/05 5.745 GHz band edge PEAK (Vertical Antenna Polarity) BM
(INTEL-051111-02a07)
#ATTEMN BdB MKR 25 . 23dEpl
RL 97. BdEuU 1AdE~ 5. 7ZEBBGHzZ @
D
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¥REW 1. 8MH=z
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Test Date Data Test Eng.
11/14/05 5.825 GHz band edge PEAK (Vertical Antenna Polarity) BM
(INTEL-051111-02a08)
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i
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¥UBW 1. @MH=z SWFP 58. Bms
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at MAIN Antenna port with Dell Travis Antenova Antennas
Aegis Labs, Inc. File #: INTEL-051111-04

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth | Quasipkor | Preamp | Cable Ant. Corrected | Limits Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBul) Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 149 (5.745 GHz)
3830.00 52.67 100 180 46.75 3.84 32.46 42.22 74.00 -31.78
3830.00 40.86 | A | 46.75 3.84 32.46 30.41 54.00 -23.59
11490.00 | 56.17 100 180 44.97 6.87 39.49 57.56 74.00 -16.45
11490.00 4299 | A | 4497 6.87 39.49 44.38 54.00 -9.63
17235.00 | 58.17 100 225 43.94 8.47 42.97 65.67 88.46 -22.79
EUT in Continuous Transmit Mode on Channel 157 (5.785 GHz)
3856.66 53.17 100 225 46.74 3.86 32.53 42.81 74.00 -31.19
3856.66 41.86 |A | 46.74 3.86 32.53 31.50 54.00 -22.50
11570.00 | 52.00 100 135 44.97 6.89 39.53 53.45 74.00 -20.55
11570.00 39.15 |A | 4497 6.89 39.53 40.60 54.00 -13.40
17355.00 | 59.67 125 225 43.88 8.51 43.62 67.92 87.67 -19.75
EUT in Continuous Transmit Mode on Channel 165 (5.825 GHz)
3883.33 53.83 100 180 46.74 3.87 32.60 43.56 74.00 -30.44
3883.33 4140 |A | 46.74 3.87 32.60 31.13 54.00 -22.87
11650.00 | 56.00 100 180 44.96 6.92 39.56 57.51 74.00 -16.49
11650.00 4232 | A | 44.96 6.92 39.56 43.83 54.00 -10.17
17475.00 | 52.00 100 225 43.81 8.56 44.27 61.01 86.71 -25.70
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Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth Quasi pkor | Preamp | Cable Ant. Corrected | Limits |Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 149 (5.745 GHz)
3830.00 52.00 100 225 46.75 3.84 32.46 41.55 74.00 | -32.45
3830.00 40.16 | A | 46.75 3.84 32.46 29.71 54.00 | -24.29
11490.00 | 53.50 100 225 44.97 6.87 39.49 54.89 74.00 | -19.11
11490.00 4098 | A | 4497 6.87 39.49 42.37 54.00 | -11.63
17235.00 | 59.00 100 225 43.94 8.47 43.02 66.55 88.59 | -22.04
EUT in Continuous Transmit Mode on Channel 157 (5.785 GHz)
3856.66 53.33 100 180 46.74 3.86 32.53 42.97 74.00 | -31.03
3856.66 41.62 |A | 46.74 3.86 32.53 31.26 54.00 | -22.74
11570.01 | 55.50 100 135 44 .97 6.89 39.54 56.97 74.00 | -17.03
11570.01 3997 |A | 4497 6.89 39.54 41.44 54.00 | -12.56
17355.00 | 55.33 100 225 43.88 8.51 43.65 63.61 88.31 -24.70
EUT in Continuous Transmit Mode on Channel 165 (5.825 GHz)
3883.33 54.50 100 180 46.74 3.87 32.60 44.23 74.00 | -29.77
3883.33 41.78 | A | 46.74 3.87 32.60 31.51 54.00 | -22.49
11650.00 | 57.17 100 135 44.96 6.92 39.59 58.71 74.00 | -15.29
11650.00 4330 |A | 44.96 6.92 39.59 44.84 54.00 -9.16
17475.00 | 50.83 100 180 43.81 8.56 44.27 59.85 86.85 -27.00
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at MAIN Antenna port with Dell Travis Antenova Antennas
Aegis Labs, Inc. File #: INTEL-051111-05

RADIATED EMISSIONS - Horizontal Antenna Polarization

Meter  |Antenna Antenna/ | Corrected
Freq. Reading | Height | Azimuth | Quasipkor |Cable Factor | Preamp Reading Limits Diff (dB)
(MHz) (dBuV) (cm) |(degrees) | AVG (dBuV) (dB) Factor (dB) | (dBuV/m) | (dBuV/m) | +=FAIL
EUT in Continuous Transmit Mode on Channel 149 (5745 MHz)
22980.00 53.33 100 225 10.01 4.99 58.35 74.00 -15.65
22980.00 39.82 | A 10.01 4.99 44.84 54.00 -9.16
EUT in Continuous Transmit Mode on Channel 157 (5785 MHz)
23140.00 52.83 100 225 9.99 5.18 57.65 68.00 -10.35
EUT in Continuous Transmit Mode on Channel 165 (5825 MHz)
23300.00 48.67 100 135 10.01 533 53.35 68.00 -14.65

RADIATED EMISSIONS - Vertical Antenna Polarization

Meter  |Antenna Antenna/ | Corrected

Freq. Reading | Height | Azimuth | Quasi pkor |Cable Factor | Preamp Reading Limits Diff' (dB)

(MHz) (dBuV) (cm) |(degrees) | AVG (dBuV) (dB) Factor (dB) | (dBuV/m) | (dBuV/m) | +=FAIL
EUT in Continuous Transmit Mode on Channel 149 (5745 MHz)

22980.00 51.17 100 225 10.01 5.08 56.10 74.00 -17.90

22980.00 36.78 | A 10.01 5.08 41.71 54.00 -12.29
EUT in Continuous Transmit Mode on Channel 157 (5785 MHz)

23140.00 52.67 100 225 9.99 5.21 57.46 68.00 -10.54
EUT in Continuous Transmit Mode on Channel 165 (5825 MHz)

23300.00 48.83 100 225 10.01 5.30 53.54 68.00 -14.46
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11a mode (5745-5825 MHz)
Channels 149, 157, & 165
Continuous RX at MAIN Antenna port with Dell Travis Antenova Antennas
Aegis Labs, Inc. File #: INTEL-051111-04

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 149 (5.745 GHz)
3830.00 | 52.33 100 135 46.75 3.84 32.46 41.88 74.00 -32.12
3830.00 4041 |A | 46.75 3.84 32.46 29.96 54.00 -24.04
7660.00 | 52.17 100 135 45.56 5.51 37.34 49.45 74.00 -24.55
7660.00 42.14 |A | 4556 5.51 37.34 39.42 54.00 -14.58
EUT in Continuous Receive Mode on Channel 157 (5.785 GHz)
3856.62 | 54.17 100 225 46.74 3.86 32.53 43.81 74.00 -30.19
3856.62 4296 |A | 46.74 3.86 32.53 32.60 54.00 -21.40
771332 | 51.33 100 135 45.52 5.53 37.58 48.92 74.00 -25.08
7713.32 4129 |A | 45.52 5.53 37.58 38.88 54.00 -15.12
EUT in Continuous Receive Mode on Channel 165 (5.825 GHz)
3883.34 | 55.50 100 225 46.73 3.87 32.60 45.23 74.00 -28.77
3883.34 4332 |A| 46.73 3.87 32.60 33.05 54.00 -20.95
7766.62 | 51.33 100 135 45.48 5.55 37.83 49.22 74.00 -24.78
7766.62 39.83 |A | 4548 5.55 37.83 37.72 54.00 -16.28
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AEGIS LABS inc

Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 149 (5.745 GHz)
3830.00 | 52.67 100 225 46.75 3.84 32.46 42.22 74.00 -31.78
3830.00 40.71 |A | 46.75 3.84 32.46 30.26 54.00 -23.74
7660.00 | 50.50 100 135 45.56 5.51 37.34 47.78 74.00 -26.22
7660.00 39.08 |A | 45.56 5.51 37.34 36.36 54.00 -17.64
EUT in Continuous Receive Mode on Channel 157 (5.785 GHz)
3856.65 | 53.50 100 135 46.74 3.86 32.53 43.14 74.00 -30.86
3856.65 42.17 |A | 46.74 3.86 32.53 31.81 54.00 -22.19
7713.29 | 50.67 100 135 45.52 5.53 37.62 48.30 74.00 -25.70
7713.29 40.16 |A | 45.52 5.53 37.62 37.79 54.00 -16.21
EUT in Continuous Receive Mode on Channel 165 (5.825 GHz)
3883.35 | 54.33 100 135 46.73 3.87 32.60 44.06 74.00 -29.94
3883.35 4244 |A | 46.73 3.87 32.60 32.17 54.00 -21.83
7766.63 | 51.33 100 135 45.48 5.55 37.88 49.27 74.00 -24.73
7766.63 40.22 |A | 45.48 5.55 37.88 38.16 54.00 -15.84
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Spurious Radiated Emissions Test Results (Continued)

CLIENT: Dell Computer Corporation DATE: 11/14/05

EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-051111
Connection NUMBER:

MODEL NUMBER: WM3945ABG TEST ENGINEER: BM/JC

SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2

CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 14 C
mini PCI slot in 802.11b (2412-2462 HUMIDITY: 78% RH
MHz) mode with the Dell Travis TIME: 9:00 PM
Antenova Antennas. : )

Standard: FCC CFR 47, Part 15.247(c)

Description: | Radiated emissions, which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply

with the radiated emission limits specified in Sec. 15.209(a). All others must be < -20dBc.

Results: Passes (See Data Sheets)

Unwanted Spurious Emissions Limits

Frequency @ Field Strength Field Strength (dBuV/m)
(MHz) (uV/m) (Emissions in the restricted bands)
Above 960 500 54.00 (Average)
74.00 (Peak)
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Field Strength (dBm/MHz)

(Emissions outside the restricted bands)

<-20dBc
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Spurious Radiated Emissions Test Results (Continued)

Fundamental Measurements in 802.11b mode (2412-2462 MH?z)
Channels 1, 6, & 11

Continuous TX at MAIN Antenna port with Dell Travis Antenova Antennas

Aegis Labs, Inc. File #: INTEL-051111-02

Fregq.
(MHz)

2412.00
2412.00
2437.00
2437.00
2462.00
2462.00

Fregq.
(MHz)

2412.00
2412.00
2437.00
2437.00
2462.00
2462.00

Meter

Reading
(dBuV)

76.50

76.33

75.83

Meter

Reading
(dBuV)

72.83

74.50

74.17

RADIATED EMISSIONS - Horizontal Antenna Polarization

Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits
Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV)
(cm) (dB) (dB) (dB) (dBuV)
100 135 3.02 29.22 108.75
68.75 |A 3.02 29.22 101.00
100 135 3.04 29.27 108.64
66.35 |A 3.04 29.27 98.66
100 135 3.06 29.32 108.21
66.13 A 3.06 29.32 98.51

RADIATED EMISSIONS — Vertical Antenna Polarization

Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits
Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV)
(cm) (dB) (dB) (dB) (dBuV)
100 225 3.02 29.42 105.28
64.50 |A 3.02 29.42 96.95
100 225 3.04 29.47 107.01
6540 A 3.04 29.47 97.91
100 225 3.06 29.52 106.75
6529 |A 3.06 29.52 97.87

Diff (dB)
+=FAIL

Diff (dB)
+=FAIL

NOTE: Fundamental signals measured to calculate the band edge field strengths using the “Marker Delta

Method”.
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Spurious Radiated Emissions Test Results (Continued)

Band Edge Field Strength Measurements in 802.11b mode (2412-2462 MHz)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell Travis Antenova Antennas
Aegis Labs, Inc. File #: INTEL-051111-02

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff' (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
2390.00 54.42 74.00 -19.58
2390.00 A 38.83 54.00 -15.17
2400.00 | 37.33 100 135 3.02 29.20 69.55 88.75 -19.20
2483.50 53.88 74.00 -20.12
2483.50 A 37.01 54.00 -16.99
2487.00 54.71 74.00 -19.29
RADIATED EMISSIONS — Vertical Antenna Polarization
Freq. Meter Antenna | Azimuth | Quasi pkor | Preamp Cable Ant. Corrected Limits | Diff' (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBu?)
2390.00 50.95 74.00 -23.05
2390.00 A 34.78 54.00 -19.22
2400.00 | 35.17 100 225 3.02 29.40 67.59 85.28 -17.69
2483.50 52.42 74.00 -21.58
2483.50 A 36.37 54.00 -17.63
2487.00 53.25 74.00 -20.75

NOTE: The “Band Edge Field Strength” was calculated using the “Fundamental” and “Conducted Band Edge” measurements per the
“Marker-Delta Method” with the following formula:

BE =Fm - Am

Where

BE = Band Edge Field Strength

Fm = Measured Fundamental (Peak or Average)

Am = Measured Conducted Band Edge Delta (Peak or Average)
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Spurious Radiated Emissions Test Results (Continued)

|

\

AEGIS LABS inc

Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge PEAK DELTA
(INTEL-050721-22a01)

¥ATTEN 328dEBE

FEL Z@. @d Bm 18d B~

CEMTER Z.39B8GH=z
¥REW 1. 8MH=z ¥UEKW 1. 8MH=z

aMKE 54, 33dEB
Z8. TMHz

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge AVERAGE DELTA
(INTEL-050721-22a02)

¥ATTEMN 28dE

FEL Z@. Bd Bm 18d B~

CEMTER Z.39B00GH=z
¥REW 1. 8MH=z ¥UEMW 18H=z

aMKE BZ. 17dEB
ZB8. BMH=

SFAM 1686 . BMHz
SHMF 27. B=zec

Y
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Spurious Radiated Emissions Test Results (Continued)

|

\

AEGIS LABS inc

Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge PEAK DELTA
(INTEL-050721-22a03)

¥ATTEN 328dEBE

FEL Z@. @d Bm 18d B~ -25

CEMTER Z.45835GH=
¥REW 1. 8MH=z ¥UEKW 1. 8MH=z

aMKRE 53 58dE

. BMH=z

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge AVERAGE DELTA
(INTEL-050721-22a04)

¥ATTEMN 28dE

FEL Z@. Bd Bm 18d B~ 22

CEMTER Z.4235GH=z
¥REW 1. 8MH=z ¥UEMW 18H=z

aMKE EL1. EAdE

. 3MH=z

SFAM 1686 . BMHz
SHMF 27. B=zec

Y
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11b mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell Travis Antenova Antennas
Aegis Labs, Inc. File #: INTEL-051111-03

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth Quasi pk or 1 Meter | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) Factor (dB) (dB) (dBuV)
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 33.17 100 225 9.54 1.97 29.02 54.62 74.00 -19.38
2312.00 16.64 | A 9.54 1.97 29.02 38.09 54.00 -15.91
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 31.50 100 225 9.54 1.98 29.07 53.01 74.00 -20.99
2336.00 1572 | A 9.54 1.98 29.07 37.23 54.00 -16.77
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2280.00 32.00 100 225 9.54 1.95 28.96 53.37 74.00 -20.63
2280.00 1448 | A 9.54 1.95 28.96 35.85 54.00 -18.15

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or 1 Meter | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) Factor (dB) (dB) (dBuV)
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 31.33 100 225 9.54 1.97 29.22 52.98 74.00 | -21.02
2312.00 1452 | A 9.54 1.97 29.22 36.17 54.00 | -17.83
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 31.67 100 180 9.54 1.98 29.27 53.38 74.00 | -20.62
2336.00 1510 | A 9.54 1.98 29.27 36.81 54.00 | -17.19
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2280.00 30.83 100 180 9.54 1.95 29.16 52.40 74.00 | -21.60
2280.00 13.86 | A 9.54 1.95 29.16 35.43 54.00 | -18.57

NOTE: These spurious emissions measurements were taken without a preamp at a distance on 1 meter to avoid saturating the preamp
and analyzer because the signals were close to the fundamental frequency. The readings were extrapolated to 3 meters.
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in802.11b mode (2412-2462 MHz)
Channels 1, 6, & 11

Continuous TX at MAIN Antenna port with Dell Travis Antenova Antennas
Aegis Labs, Inc. File #: INTEL-051111-04

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or | Preamp
(MHz) Reading | Height (degrees) | AVG (dBuV) Factor
(dBuV) (cm) (dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 54.33 100 180 46.82
4824.00 54.67 100 135 46.57
4824.00 4415 | A | 46.57
9648.01 61.50 100 135 44.78
12060.00 | 57.50 100 225 44.95
12060.00 4741 | A | 44095
14472.00 | 52.83 100 225 45.41
14472.00 4092 |A | 4541
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 52.33 100 180 46.82
4873.99 53.33 100 135 46.57
4873.99 4239 | A | 46.57
9747.96 59.00 100 135 44.80
12185.00 | 53.00 100 225 44.96
12185.00 40.50 | A | 44.96
14621.94 | 54.33 100 225 45.30
14621.94 46.10 | A | 4530
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 53.00 100 135 46.82
4924.00 55.17 100 225 46.58
4924.00 4631 | A | 46.58
9848.01 62.00 100 135 44.83
12310.00 | 54.50 100 225 44.97
12310.00 43.15 | A | 4497
14771.97 | 52.50 100 180 45.19
14771.97 41.12 | A | 45.19

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 * Tel 949.459.2754 e

Cable
Factor
(dB)

3.51
4.35
4.35
6.19
7.04
7.04
7.74
7.74

3.53
4.37
4.37
6.23
7.06
7.06
7.79
7.79

3.55
4.40
4.40
6.27
7.07
7.07
7.84
7.84

Ant. Corrected | Limits |Diff (dB)
Factor Reading (dBuV) | +=FAIL

(dB) (dBuV)

30.98 42.00 88.75 -46.75
34.10 46.56 74.00 -27.44
34.10 36.04 54.00 -17.96
38.11 61.01 88.75 -27.74
39.66 59.25 74.00 -14.75
39.66 49.16 54.00 -4.84
41.63 56.79 74.00 -17.21
41.63 44.88 54.00 -9.12
31.05 40.09 88.64 -48.55
34.27 45.40 74.00 -28.60
34.27 34.46 54.00 -19.54
38.25 58.67 88.64 -29.97
39.59 54.68 74.00 -19.32
39.59 42.18 54.00 -11.82
41.58 58.39 74.00 -15.61
41.58 50.16 54.00 -3.84
31.12 40.84 88.21 -47.37
34.44 47.43 74.00 -26.57
34.44 38.57 54.00 -15.43
38.39 61.83 88.21 -26.38
39.51 56.12 74.00 -17.88
39.51 44.77 54.00 -9.23
41.55 56.70 74.00 -17.30
41.55 45.32 54.00 -8.68
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AEGIS LABS inc

Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth Quasi pk or | Preamp Cable Ant. Corrected | Limits |Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 55.17 100 135 46.82 3.51 31.09 42.95 85.28 | -42.33
4824.01 54.33 100 180 46.57 4.35 34.07 46.19 74.00 | -27.81
4824.01 4326 | A | 46.57 4.35 34.07 35.12 54.00 | -18.88
9648.01 58.00 100 135 44.78 6.19 38.17 57.57 85.28 | -27.71
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 55.83 100 135 46.82 3.53 31.15 43.69 87.01 -43.32
4873.99 54.67 100 180 46.57 4.37 34.22 46.69 74.00 | -27.31
4873.99 46.54 | A | 46.57 4.37 34.22 38.56 54.00 | -15.44
9747.96 55.33 125 225 44.80 6.23 38.35 55.10 87.01 -31.91
14621.94 | 51.67 100 225 45.30 7.79 41.58 55.73 74.00 | -18.27
14621.94 3953 |A | 4530 7.79 41.58 43.59 54.00 | -10.41
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 54.17 100 135 46.82 3.55 31.21 42.10 86.75 -44.65
4924.00 58.83 100 135 46.58 4.40 34.37 51.02 74.00 | -22.98
4924.00 50.10 |A | 46.58 4.40 34.37 42.29 54.00 | -11.71
9848.01 59.33 100 180 44.83 6.27 38.53 59.30 86.75 -27.45
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Spurious Radiated Emissions Test Results (Continued)

Channels 1, 6, & 11

Aegis Labs, Inc. File #: INTEL-051111-04

Spurious Emissions Measurements in in802.11b mode (2412-2462 MH7)

Continuous RX at MAIN Antenna port with Dell Travis Antenova Antennas

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.02 | 53.50 100 180 46.82 3.51 30.98 41.17
3216.02 4246 |A | 46.82 3.51 30.98 30.13
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
324932 | 54.50 100 135 46.82 3.53 31.05 42.26
3249.32 43.67 |A | 46.82 3.53 31.05 31.43
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.66 | 55.17 100 180 46.82 3.55 31.12 43.01
3282.66 4239 |A | 46.82 3.55 31.12 30.23

RADIATED EMISSIONS - Vertical Antenna Polarization

Fregq. Meter | Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.00 | 55.33 100 180 46.82 3.51 31.09 43.11
3216.00 4491 |A | 46.82 3.51 31.09 32.69
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
324932 | 54.83 100 135 46.82 3.53 31.15 42.69
3249.32 45.67 |A | 46.82 3.53 31.15 33.53
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.67 | 55.00 100 135 46.82 3.55 31.21 42.93
3282.67 4592 |A | 46.82 3.55 31.21 33.85

Limits
(dBuV)

74.00
54.00

74.00
54.00

74.00
54.00

Limits
(dBuV)

74.00
54.00

74.00
54.00

74.00
54.00

Diff (dB)
+=FAIL

-32.83
-23.87

-31.74
-22.57

-30.99
-23.77

Diff (dB)
+=FAIL

-30.89
-21.31

-31.31
-20.47

-31.07
-20.15
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Spurious Radiated Emissions Test Results (Continued)

CLIENT: Dell Computer Corporation DATE: 11/14/05

EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-051111
Connection NUMBER:

MODEL NUMBER: WM3945ABG TEST ENGINEER: BM/JC

SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2

CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 14 C
mini PCI slot in 802.11g (2412-2462 HUMIDITY: 78% RH
MHz) mode with the Dell Travis TIME: 9:00 PM
Antenova Antennas : )

Standard: FCC CFR 47, Part 15.247(c)

Description: | Radiated emissions, which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply

with the radiated emission limits specified in Sec. 15.209(a). All others must be < -20dBc.

Results: Passes (See Data Sheets)

Unwanted Spurious Emissions Limits

Frequency @ Field Strength Field Strength (dBuV/m)
(MHz) (uV/m) (Emissions in the restricted bands)
Above 960 500 54.00 (Average)
74.00 (Peak)
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Field Strength (dBm/MHz)

(Emissions outside the restricted bands)

<-20dBc
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Spurious Radiated Emissions Test Results (Continued)

Fundamental Measurements in 802.11g mode (2412-2462 MH7)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell Travis Antenova Antennas
Aegis Labs, Inc. File #: INTEL-051111-02

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)

(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
2412.00 | 75.17 100 135 3.02 29.22 107.42
2412.00 65.15 |A 3.02 29.22 97.40
2437.00 | 76.00 125 135 3.04 29.27 108.31
2437.00 65.54 |A 3.04 29.27 97.85
2462.00 | 75.67 150 135 3.06 29.32 108.05
2462.00 6545 |A 3.06 29.32 97.83

RADIATED EMISSIONS — Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)

(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
2412.00 | 71.50 100 225 3.02 29.42 103.95
2412.00 61.75 |A 3.02 29.42 94.20
2437.00 | 72.83 100 225 3.04 29.47 105.34
2437.00 62.94 A 3.04 29.47 95.45
2462.00 | 71.00 100 225 3.06 29.52 103.58
2462.00 60.80 A 3.06 29.52 93.38

NOTE: Fundamental signals measured to calculate the band edge field strengths using the “Marker Delta
Method”.
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Spurious Radiated Emissions Test Results (Continued)

Band Edge Field Strength Measurements in 802.11g mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell Travis Antenova Antennas
Aegis Labs, Inc. File #: INTEL-051111-02

Fregq.
(MHz)

2390.00
2390.00
2400.00
2483.50
2483.50

Fregq.
(MHz)

2390.00
2390.00
2400.00
2483.50
2483.50

Meter

Reading
(dBuV)

50.83

Meter

Reading
(dBu?V)

47.67

RADIATED EMISSIONS - Horizontal Antenna Polarization

Antenna
Height
(cm)

100

Azimuth

Quasi pk or

(degrees) | AVG (dBuV)

135

A

Preamp
Factor

(dB)

Cable
Factor

(dB)

3.02

Ant. Corrected
Factor Reading
(dB) (dBuV)
70.59
50.57
29.20 83.05
67.88
48.33

RADIATED EMISSIONS — Vertical Antenna Polarization

Antenna
Height
(cm)

100

Azimuth

Quasi pk or

(degrees) | AVG (dBuV)

225

A

Preamp
Factor
(dB)

Cable
Factor
(dB)

3.02

Ant. Corrected
Factor Reading
(dB) (dBu?)

67.12
47.37
29.40 80.09
63.41
43.88

Limits
(dBuV)
74.00
54.00
87.42
74.00
54.00

Limits
(dBuV)
74.00
54.00
83.95
74.00
54.00

Diff (dB)
+=FAIL

-3.41
-3.43
-4.37
-6.12
-5.67

Diff (dB)
+=FAIL

-6.88

-6.63

-3.86
-10.59
-10.12

NOTE: The “Band Edge Field Strength” was calculated using the “Fundamental” and “Conducted Band Edge”
measurements per the “Marker-Delta Method” with the following formula:

BE =Fm - Am

Where

BE = Band Edge Field Strength

Fm = Measured Fundamental (Peak or Average)
Am = Measured Conducted Band Edge Delta (Peak or Average)
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Spurious Radiated Emissions Test Results (Continued)
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Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge PEAK DELTA
(INTEL-050721-22b01)

¥ATTEN 328dEBE

FEL Z@. @d Bm 18d B~

CEMTER Z.39B8GH=z
¥REW 1. 8MH=z ¥UEKW 1. 8MH=z

aMKRE 36, 83dEB
Z4. BMH=z

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge AVERAGE DELTA
(INTEL-050721-22b02)

¥ATTEMN 28dE

FEL Z@. Bd Bm 18d B~

CEMTER Z.39B00GH=z
¥REW 1. 8MH=z ¥UEMW 18H=z

aMKE 45, 83dEB
14. 2MH=

SFAM 1686 . BMHz
SHMF 27. B=zec

Y

23091 Antonio Parkway Suite 310 ® Rancho Santa Margarita, CA 92688

* Tel 949.459.2754
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Spurious Radiated Emissions Test Results (Continued)
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AEGIS LABS inc

Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge PEAK DELTA
(INTEL-050721-22b03)

¥ATTEN 328dEBE
FEL Z@. @d Bm

CEMTER Z.4835GH=z
¥REW 1. 8MH=z

18d B~

¥UEKW 1. 8MH=z

aMEE 4@, 17dB
—27 . BMH=z

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge AVERAGE DELTA

(INTEL-050721-22b04)

¥ATTEMN 28dE
FEL Z@. Bd Bm

CEMTER Z.4235GH=z
¥REW 1. 8MH=z

18d B~

¥UEMW 18H=z

aMKE 49 EAdEB
—-29. ZMH=z

SFAM 1686 . BMHz
SHMF 27. B=zec

Y

23091 Antonio Parkway Suite 310 e

Rancho Santa Margarita, CA 92688
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11g mode (2412-2462 MH?z)

Channels 1, 6, & 11

Continuous TX at MAIN Antenna port with Dell Travis Antenova Antennas
Aegis Labs, Inc. File #: INTEL-051111-03

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or 1 Meter

(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance

(dBuV) (cm) Factor
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 | 34.50 100 225 9.54
2312.00 2444 | A 9.54
2360.00 | 32.67 100 225 9.54
2360.00 1741 | A 9.54
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 | 34.17 100 180 9.54
2336.00 2394 | A 9.54
2360.00 | 32.50 100 225 9.54
2360.00 1792 | A 9.54

EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2358.66 | 33.17 100 225 9.54
2358.66 2038 | A 9.54
2360.00 | 32.33 100 225 9.54
2360.00 1840 | A 9.54

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 * Tel 949.459.2754 e

Cable
Factor

(dB)

1.97
1.97
1.99
1.99

1.98
1.98
1.99
1.99

1.99
1.99
1.99
1.99

Ant. Corrected | Limits | Diff (dB)
Factor Reading (dBuV) | +=FAIL

(dB) (dBuV)
29.02 55.95 74.00 | -18.05
29.02 45.89 54.00 -8.11
29.12 54.24 74.00 | -19.76
29.12 38.98 54.00 | -15.02
29.07 55.68 74.00 | -18.32
29.07 4545 54.00 -8.55
29.12 54.07 74.00 | -19.93
29.12 39.49 54.00 | -14.51
29.12 54.74 74.00 | -19.26
29.12 41.95 54.00 | -12.05
29.12 53.90 74.00 | -20.10
29.12 39.97 54.00 | -14.03
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Spurious Radiated Emissions Test Results (Continued)

AEGIS LABS inc

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or 1 Meter | Cable Ant. Corrected | Limits |Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) Factor (dB) (dB) (dBuV)

(dB)

EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 33.17 100 180 9.54 1.97 29.22 54.82 74.00 | -19.18
2312.00 20.77 | A 9.54 1.97 29.22 42.42 54.00 | -11.58
2360.00 32.17 100 180 9.54 1.99 29.32 53.94 74.00 | -20.06
2360.00 17.06 | A 9.54 1.99 29.32 38.83 54.00 | -15.17

EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 33.00 100 180 9.54 1.98 29.27 54.71 74.00 | -19.29
2336.00 2137 | A 9.54 1.98 29.27 43.08 54.00 | -10.92
2360.00 32.17 100 180 9.54 1.99 29.32 53.94 74.00 | -20.06
2360.00 17.67 | A 9.54 1.99 29.32 39.44 54.00 | -14.56

EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)

2358.66 32.33 100 180 9.54 1.99 29.32 54.10 74.00 | -19.90
2358.66 1929 | A 9.54 1.99 29.32 41.06 54.00 | -12.94
2360.00 32.17 100 180 9.54 1.99 29.32 53.94 74.00 | -20.06
2360.00 18.13 | A 9.54 1.99 29.32 39.90 54.00 | -14.10

NOTE: These spurious emissions measurements were taken without a preamp at a distance on 1 meter to avoid saturating the preamp
and analyzer because the signals were close to the fundamental frequency. The readings were extrapolated to 3 meters.
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11g mode (2412-2462 MH?z)
Channels 1, 6, & 11

Continuous TX at MAIN Antenna port with Dell Travis Antenova Antennas
Aegis Labs, Inc. File #: INTEL-051111-04

RADIATED EMISSIONS - Horizontal Antenna Polarization

Cable
Factor

Freq. Meter | Antenna | Azimuth Quasi pk or | Preamp

(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor
(dBuV) (cm) (dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 | 54.00 100 180 46.82
9648.01 53.67 100 135 44.78
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
324932 | 55.33 100 180 46.82
9747.96 | 56.50 100 135 44.80

EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 | 53.33 100 180 46.82
9848.01 56.17 100 135 44.83

(dB)

3.51
6.19

3.53
6.23

3.55
6.27

Ant.

Factor

(dB)

30.98
38.11

31.05
38.25

31.12
38.39

Corrected
Reading

(dBuV)

41.67
53.18

43.09
56.17

41.17
56.00

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or | Preamp
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor
(dBuV) (cm) (dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 | 51.83 100 135 46.82
9648.01 54.00 100 135 44.78
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
324932 | 56.00 100 135 46.82
974796 | 51.17 100 180 44.80
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 | 56.00 100 180 46.82
9848.01 53.00 100 135 44.83

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 * Tel 949.459.2754 e

Cable
Factor

(dB)

3.51
6.19

3.53
6.23

3.55
6.27

Ant.

Factor

(dB)

31.09
38.17

31.15
38.35

31.21
38.53

Corrected
Reading
(dBuV)

39.61
53.57

43.86
50.94

43.93
52.97

Limits
(dBuV)

87.42
87.42

88.31
88.31

88.05
88.05

Limits
(dBuV)

83.95
83.95

85.34
85.34

83.58
83.58

Diff (dB)
+=FAIL

-45.75
-34.24

-45.22
-32.14

-46.88
-32.05

Diff (dB)
+=FAIL

-44.34
-30.38

-41.48
-34.40

-39.65
-30.61
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Spurious Radiated Emissions Test Results (Continued)

Channels 1, 6, & 11

Aegis Labs, Inc. File #: INTEL-051111-04

Spurious Emissions Measurements in 802.11g mode (2412-2462 MHz)

Continuous RX at MAIN Antenna port with Dell Travis Antenova Antennas

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.00 | 54.83 100 180 46.82 3.51 30.98 42.50
3216.00 43.63 |A | 46.82 3.51 30.98 31.30
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
324932 | 54.17 100 180 46.82 3.53 31.05 41.93
3249.32 43.63 |A | 46.82 3.53 31.05 31.39
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.66 | 53.67 100 180 46.82 3.55 31.12 41.51
3282.66 4292 |A | 46.82 3.55 31.12 30.76

RADIATED EMISSIONS - Vertical Antenna Polarization

Fregq. Meter | Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.00 | 55.50 100 180 46.82 3.51 31.09 43.28
3216.00 4482 |A | 46.82 3.51 31.09 32.60
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
3249.33 | 54.00 100 135 46.82 3.53 31.15 41.86
3249.33 4538 |A | 46.82 3.53 31.15 33.24
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.67 | 58.83 100 225 46.82 3.55 31.21 46.76
3282.67 43.63 |A | 46.82 3.55 31.21 31.56

Limits
(dBuV)

74.00
54.00

74.00
54.00

74.00
54.00

Limits
(dBuV)

74.00
54.00

74.00
54.00

74.00
54.00

Diff (dB)
+=FAIL

-31.50
-22.70

-32.07
-22.61

-32.49
-23.24

Diff (dB)
+=FAIL

-30.72
-21.40

-32.14
-20.76

-27.24
-22.44
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Dell Travis Amphenol
TEST DATA
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Spurious Radiated Emissions Test Results (Continued)

CLIENT: Dell Computer Corporation DATE: 11/16/05
EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-051111
Connection NUMBER:
MODEL NUMBER: WM3945ABG TEST ENGINEER: BM/JC
SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2
CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 24 C
mini PCI slot in 802.11a (5745-5825 HUMIDITY: 8% RH
MHz) mode with the Dell Travis TIME: 930 AM
Amphenol Antennas. : )
Standard: FCC CFR 47, Part 15.247(c)
Description: | Radiated emissions, which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply

with the radiated emission limits specified in Sec. 15.209(a). All others must be < -20dBc.

Results: Passes (See Data Sheets)

Unwanted Spurious Emissions Limits

Field Strength (dBm/MHz)

Frequency @ Field Strength Field Strength (dBuV/m)
(MHz) (uV/m) (Emissions in the restricted bands)
Above 960 500 54.00 (Average)
74.00 (Peak)

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 * Tel 949.459.2754 e

(Emissions outside the restricted bands)

<-20dBc
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Spurious Radiated Emissions Test Results (Continued)

Fundamental Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165

Continuous TX at MAIN Antenna port with Dell Travis Amphenol Antennas

Aegis Labs, Inc. File #: INTEL-051111-06

Fregq.
(MHz)

5745.00
5745.00
5785.00
5785.00
5825.00
5825.00

Fregq.
(MHz)

5745.00
5745.00
5785.00
5785.00
5825.00
5825.00
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Meter

Reading
(dBuV)

71.00

70.50

69.33

Meter

Reading
(dBuV)

65.33

64.50

65.83

RADIATED EMISSIONS - Horizontal Antenna Polarization

Antenna
Height
(cm)
100

100

100

Azimuth

180

180

180

Quasi pk or
(degrees) | AVG (dBuV)

62.26

61.51

61.04

A

A

A

Preamp
Factor
(dB)

Cable
Factor

(dB)
4.75
4.75
4.77
4.77
4.78
4.78

Ant.
Factor

(dB)
35.05
35.05
35.07
35.07
35.10
35.10

Corrected
Reading
(dBuV)

110.79
102.05
110.34
101.35
109.21
100.92

RADIATED EMISSIONS — Vertical Antenna Polarization

Antenna
Height
(cm)
100

100

100

Azimuth

180

180

180

Quasi pk or
(degrees) | AVG (dBuV)

56.30

55.87

57.15

A

A

A

Preamp
Factor
(dB)

Cable
Factor

(dB)
4.75
4.75
4.77
4.77
4.78
4.78

Ant.
Factor

(dB)
34.85
34.85
34.87
34.87
34.90
34.90

Corrected
Reading
(dBuV)

104.92
95.89
104.14
95.51
105.51
96.83

Limits
(dBuV)

Limits
(dBuV)

Diff (dB)
+=FAIL

Diff (dB)
+=FAIL
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Spurious Radiated Emissions Test Results (Continued)

Band Edge Field Strength Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at MAIN Antenna port with Dell Travis Amphenol Antennas
Aegis Labs, Inc. File #: INTEL-051111-06

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
5725.00 | 35.33 100 180 4.74 35.04 75.10 90.79 -15.69
5850.00 | 31.00 100 180 4.79 35.11 70.90 89.21 -18.30

RADIATED EMISSIONS — Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
5725.00 | 31.50 100 180 4.74 34.84 71.07 84.92 -13.85
5850.00 | 30.17 100 180 4.79 3491 69.87 85.51 -15.63
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Spurious Radiated Emissions

Test Results (Continued)

\

AEGIS LABS inc

Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = 1IMHz, VBW = 10Hz)

¥FBMW 1. BE@MH=z

Test Date Data Test Eng.
11/16/05 5.745 GHz band edge PEAK (Horizontal Antenna Polarity) \[@
(INTEL-051111-06a05)
¥ATTEM EdB MR 35.23dBpl
RL 97.adBpV 18d B~ 5 TZEERAGH=z @
]
CENTER 5. 7V45HEGH=z SPAM 5@. BEMHz

¥UBMW 1. B@MH=z SWFP 58. Bms

¥FBMW 1. BE@MH=z

Test Date Data Test Eng.
11/16/05 5.825 GHz band edge PEAK (Horizontal Antenna Polarity) \[@
(INTEL-051111-06206)
#¥ATTEM BdEBE MR 31.8@8dBpW
RL 97.adBpV 18d B~ 5 BEORAGH=z @7
]
CENTER 5. BZEHEGH=z SPAM 5@. BEMHz

¥UBMW 1. B@MH=z SWFP 58. Bms
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Spurious Radiated Emissions

Test Results (Continued)
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Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

¥FBMW 1. BE@MH=z

Test Date Data Test Eng.
11/16/05 5.745 GHz band edge PEAK (Vertical Antenna Polarity) JCc
(INTEL-051111-06a07)
¥ATTEM BdB MER 31.5B@dBpl)
RL 97. @dBpl) 1@d B~ 5 TZ5ERGHz @7
o
CEMTER 5. 74EBBAGH= SFAM 58, BEMH=z
¥FEEM 1. 8MH=z ¥UEBL 1. 8MH=z SWP 58, Bms
Test Date Data Test Eng.
11/16/05 5.825 GHz band edge PEAK (Vertical Antenna Polarity) \[@
(INTEL-051111-06a08)
¥ATTEM BdB MER 28, 17dBpl)
EL 9%. BdEpl) 1Ed Br 5. BEEBBGH=z @7
]
CENTER 5. BZEHEGH=z SPAM 5@. BEMHz

¥UBMW 1. B@MH=z SWFP 58. Bms
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at MAIN Antenna port with Dell Travis Amphenol Antennas
Aegis Labs, Inc. File #: INTEL-051111-08

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth | Quasipkor | Preamp | Cable Ant. Corrected | Limits Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBul) Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 149 (5.745 GHz)
3830.00 52.17 100 180 46.75 3.84 32.46 41.72 74.00 -32.28
3830.00 40.22 | A | 46.75 3.84 32.46 29.77 54.00 -24.23
11490.00 | 57.67 100 180 44.97 6.87 39.49 59.06 74.00 -14.95
11490.00 44.15 | A | 4497 6.87 39.49 45.54 54.00 -8.47
17235.00 | 59.50 100 225 43.94 8.47 42.97 67.00 90.79 -23.79
EUT in Continuous Transmit Mode on Channel 157 (5.785 GHz)
3856.66 52.17 100 180 46.74 3.86 32.53 41.81 74.00 -32.19
3856.66 40.25 |A | 46.74 3.86 32.53 29.89 54.00 -24.11
11570.00 | 52.50 100 180 44.97 6.89 39.53 53.95 74.00 -20.05
11570.00 40.28 | A | 4497 6.89 39.53 41.73 54.00 -12.27
17355.00 | 54.67 100 225 43.88 8.51 43.62 62.92 90.34 -27.42
EUT in Continuous Transmit Mode on Channel 165 (5.825 GHz)
3883.33 53.67 100 180 46.74 3.87 32.60 43.40 74.00 -30.60
3883.33 4123 |A | 46.74 3.87 32.60 30.96 54.00 -23.04
11650.00 | 56.67 100 180 44.96 6.92 39.56 58.18 74.00 -15.82
11650.00 4237 | A | 4496 6.92 39.56 43.88 54.00 -10.12
17475.00 | 55.50 100 225 43.81 8.56 44.27 64.51 89.21 -24.70
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AEGIS LABS inc

Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth Quasi pkor | Preamp | Cable Ant. Corrected | Limits |Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 149 (5.745 GHz)
3830.00 51.83 100 180 46.75 3.84 32.46 41.38 74.00 | -32.62
3830.00 3936 |A | 46.75 3.84 32.46 28.91 54.00 | -25.09
11490.00 | 55.17 100 270 44.97 6.87 39.49 56.56 74.00 | -17.44
11490.00 42.68 | A | 4497 6.87 39.49 44.07 54.00 -9.93
17235.00 | 55.50 100 225 43.94 8.47 43.02 63.05 84.92 | -21.87
EUT in Continuous Transmit Mode on Channel 157 (5.785 GHz)
3856.66 52.67 100 180 46.74 3.86 32.53 42.31 74.00 | -31.69
3856.66 40.59 |A | 46.74 3.86 32.53 30.23 54.00 | -23.77
11570.01 | 54.17 100 225 44.97 6.89 39.54 55.64 74.00 | -18.36
11570.01 40.56 | A | 4497 6.89 39.54 42.03 54.00 | -11.97
17355.00 | 52.67 100 225 43.88 8.51 43.65 60.95 84.14 | -23.19
EUT in Continuous Transmit Mode on Channel 165 (5.825 GHz)
3883.33 53.33 100 135 46.74 3.87 32.60 43.06 74.00 | -30.94
3883.33 4038 | A | 46.74 3.87 32.60 30.11 54.00 | -23.89
11650.00 | 56.33 100 180 44.96 6.92 39.59 57.87 74.00 | -16.13
11650.00 41.57 |A | 44.96 6.92 39.59 43.11 54.00 | -10.89
17475.00 | 54.83 100 225 43.81 8.56 44.27 63.85 85.51 -21.66
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at MAIN Antenna port with Dell Travis Amphenol Antennas
Aegis Labs, Inc. File #: INTEL-051111-09

RADIATED EMISSIONS - Horizontal Antenna Polarization

Meter  |Antenna Antenna/ | Corrected
Freq. Reading | Height | Azimuth | Quasipkor |Cable Factor | Preamp Reading Limits Diff (dB)
(MHz) (dBuV) (cm) |(degrees) | AVG (dBuV) (dB) Factor (dB) | (dBuV/m) | (dBuV/m) | +=FAIL
EUT in Continuous Transmit Mode on Channel 149 (5745 MHz)
22980.00 55.17 100 225 10.01 4.99 60.19 74.00 -13.81
22980.00 4229 | A 10.01 4.99 4731 54.00 -6.69
EUT in Continuous Transmit Mode on Channel 157 (5785 MHz)
23140.00 53.83 100 270 9.99 5.18 58.65 68.00 -9.35
EUT in Continuous Transmit Mode on Channel 165 (5825 MHz)
23300.00 51.67 100 225 10.01 533 56.35 68.00 -11.65

RADIATED EMISSIONS - Vertical Antenna Polarization

Meter  |Antenna Antenna/ | Corrected
Freq. Reading | Height | Azimuth | Quasi pkor |Cable Factor | Preamp Reading Limits Diff' (dB)
(MHz) (dBuV) (cm) |(degrees) | AVG (dBuV) (dB) Factor (dB) | (dBuV/m) | (dBuV/m) | +=FAIL
EUT in Continuous Transmit Mode on Channel 149 (5745 MHz)
22980.00 52.83 100 225 10.01 5.08 57.76 74.00 -16.24
22980.00 40.50 | A 10.01 5.08 45.43 54.00 -8.57
EUT in Continuous Transmit Mode on Channel 157 (5785 MHz)
23140.00 52.50 100 270 9.99 5.21 57.29 68.00 -10.71
EUT in Continuous Transmit Mode on Channel 165 (5825 MHz)
23300.00 51.17 100 270 10.01 5.30 55.88 68.00 -12.12
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11a mode (5745-5825 MHz)
Channels 149, 157, & 165
Continuous RX at MAIN Antenna port with Dell Travis Amphenol Antennas
Aegis Labs, Inc. File #: INTEL-051111-08

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 149 (5.745 GHz)
3830.00 | 54.50 100 180 46.75 3.84 32.46 44.05 74.00 -29.95
3830.00 41.89 |A | 46.75 3.84 32.46 31.44 54.00 -22.56
7660.00 | 52.67 100 135 45.56 5.51 37.34 49.95 74.00 -24.05
7660.00 4224 |A | 4556 5.51 37.34 39.52 54.00 -14.48
EUT in Continuous Receive Mode on Channel 157 (5.785 GHz)
3856.62 | 55.00 100 180 46.74 3.86 32.53 44.64 74.00 -29.36
3856.62 4328 |A | 46.74 3.86 32.53 32.92 54.00 -21.08
7713.32 | 53.33 100 135 45.52 5.53 37.58 50.92 74.00 -23.08
7713.32 4497 |A | 4552 5.53 37.58 42.56 54.00 -11.44
EUT in Continuous Receive Mode on Channel 165 (5.825 GHz)
3883.34 | 55.83 100 135 46.73 3.87 32.60 45.56 74.00 -28.44
3883.34 4481 |A | 46.73 3.87 32.60 34.54 54.00 -19.46
7766.62 | 53.00 100 135 45.48 5.55 37.83 50.89 74.00 -23.11
7766.62 4459 |A | 45.48 5.55 37.83 42.48 54.00 -11.52
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Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 149 (5.745 GHz)
3830.00 | 54.50 100 135 46.75 3.84 32.46 44.05 74.00 -29.95
3830.00 43.69 |A | 46.75 3.84 32.46 33.24 54.00 -20.76
7660.00 | 52.33 100 135 45.56 5.51 37.34 49.61 74.00 -24.39
7660.00 41.85 |A | 45.56 5.51 37.34 39.13 54.00 -14.87
EUT in Continuous Receive Mode on Channel 157 (5.785 GHz)
3856.65 | 55.17 100 135 46.74 3.86 32.53 44.81 74.00 -29.19
3856.65 4403 |A | 46.74 3.86 32.53 33.67 54.00 -20.33
7713.29 | 52.00 100 135 45.52 5.53 37.62 49.63 74.00 -24.37
7713.29 41.11 |A | 4552 5.53 37.62 38.74 54.00 -15.26
EUT in Continuous Receive Mode on Channel 165 (5.825 GHz)
3883.35 | 54.67 100 135 46.73 3.87 32.60 44.40 74.00 -29.60
3883.35 43.79 |A | 46.73 3.87 32.60 33.52 54.00 -20.48
7766.63 | 52.83 100 135 45.48 5.55 37.88 50.77 74.00 -23.23
7766.63 4232 |A | 4548 5.55 37.88 40.26 54.00 -13.74
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Spurious Radiated Emissions Test Results (Continued)

CLIENT: Dell Computer Corporation DATE: 11/16/05
EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-051111
Connection NUMBER:
MODEL NUMBER: WM3945ABG TEST ENGINEER: BM/JC
SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2
CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 24 C
mini PCI slot in 802.11b (2412-2462 HUMIDITY: 8% RH
MHz) mode with the Dell Travis TIME: 930 AM
Amphenol Antennas. : )
Standard: FCC CFR 47, Part 15.247(c)
Description: | Radiated emissions, which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply

with the radiated emission limits specified in Sec. 15.209(a). All others must be < -20dBc.

Results: Passes (See Data Sheets)

Unwanted Spurious Emissions Limits

Field Strength (dBm/MHz)

Frequency @ Field Strength Field Strength (dBuV/m)
(MHz) (uV/m) (Emissions in the restricted bands)
Above 960 500 54.00 (Average)
74.00 (Peak)

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 * Tel 949.459.2754 e

(Emissions outside the restricted bands)

<-20dBc
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Spurious Radiated Emissions Test Results (Continued)

Fundamental Measurements in 802.11b mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell Travis Amphenol Antennas
Aegis Labs, Inc. File #: INTEL-051111-06

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)

(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
2412.00 | 68.00 125 180 3.02 29.22 100.25
2412.00 64.58 |A 3.02 29.22 96.83
2437.00 | 69.17 125 180 3.04 29.27 101.48
2437.00 65.60 A 3.04 29.27 97.91
2462.00 | 70.50 100 180 3.06 29.32 102.88
2462.00 66.89 A 3.06 29.32 99.27

RADIATED EMISSIONS — Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)

(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
2412.00 | 62.17 100 270 3.02 29.42 94.62
2412.00 58.23 |A 3.02 29.42 90.68
2437.00 | 63.00 100 270 3.04 29.47 95.51
2437.00 59.40 |A 3.04 29.47 91.91
2462.00 | 65.50 100 270 3.06 29.52 98.08
2462.00 62.02 A 3.06 29.52 94.60

NOTE: Fundamental signals measured to calculate the band edge field strengths using the “Marker Delta
Method”.
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Spurious Radiated Emissions Test Results (Continued)

Band Edge Field Strength Measurements in 802.11b mode (2412-2462 MHz)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell Travis Amphenol Antennas
Aegis Labs, Inc. File #: INTEL-051111-06

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff' (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
2390.00 45.92 74.00 -28.08
2390.00 A 34.66 54.00 -19.34
2400.00 | 30.67 100 180 3.02 29.20 62.89 80.25 -17.36
2483.50 48.55 74.00 -25.45
2483.50 A 37.77 54.00 -16.23
2487.00 49.38 74.00 -24.62
RADIATED EMISSIONS — Vertical Antenna Polarization
Freq. Meter Antenna | Azimuth | Quasi pkor | Preamp Cable Ant. Corrected Limits | Diff' (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBu?)
2390.00 40.29 74.00 -33.71
2390.00 A 28.51 54.00 -25.49
2400.00 | 30.33 100 270 3.02 29.40 62.75 74.62 -11.87
2483.50 43.75 74.00 -30.25
2483.50 A 33.10 54.00 -20.90
2487.00 44.58 74.00 -29.42

NOTE: The “Band Edge Field Strength” was calculated using the “Fundamental” and “Conducted Band Edge” measurements per the
“Marker-Delta Method” with the following formula:

BE =Fm - Am

Where

BE = Band Edge Field Strength

Fm = Measured Fundamental (Peak or Average)

Am = Measured Conducted Band Edge Delta (Peak or Average)
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Spurious Radiated Emissions Test Results (Continued)
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AEGIS LABS inc

Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge PEAK DELTA
(INTEL-050721-22a01)

¥ATTEN 328dEBE

FEL Z@. @d Bm 18d B~

CEMTER Z.39B8GH=z
¥REW 1. 8MH=z ¥UEKW 1. 8MH=z

aMKE 54, 33dEB
Z8. TMHz

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge AVERAGE DELTA
(INTEL-050721-22a02)

¥ATTEMN 28dE

FEL Z@. Bd Bm 18d B~

CEMTER Z.39B00GH=z
¥REW 1. 8MH=z ¥UEMW 18H=z

aMKE BZ. 17dEB
ZB8. BMH=

SFAM 1686 . BMHz
SHMF 27. B=zec

Y
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Spurious Radiated Emissions Test Results (Continued)

|

\

AEGIS LABS inc

Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge PEAK DELTA
(INTEL-050721-22a03)

¥ATTEN 328dEBE

FEL Z@. @d Bm 18d B~ -25

CEMTER Z.45835GH=
¥REW 1. 8MH=z ¥UEKW 1. 8MH=z

aMKRE 53 58dE

. BMH=z

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge AVERAGE DELTA
(INTEL-050721-22a04)

¥ATTEMN 28dE

FEL Z@. Bd Bm 18d B~ 22

CEMTER Z.4235GH=z
¥REW 1. 8MH=z ¥UEMW 18H=z

aMKE EL1. EAdE

. 3MH=z

SFAM 1686 . BMHz
SHMF 27. B=zec

Y
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11b mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell Travis Amphenol Antennas
Aegis Labs, Inc. File #: INTEL-051111-07

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth Quasi pk or 1 Meter | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) Factor (dB) (dB) (dBuV)
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 31.00 100 135 9.54 1.97 29.02 52.45 74.00 -21.55
2312.00 13.52 | A 9.54 1.97 29.02 34.97 54.00 -19.03
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 30.83 100 135 9.54 1.98 29.07 52.34 74.00 -21.66
2336.00 1392 | A 9.54 1.98 29.07 3543 54.00 -18.57
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2280.00 30.67 100 135 9.54 1.95 28.96 52.04 74.00 -21.96
2280.00 1337 | A 9.54 1.95 28.96 34.74 54.00 -19.26

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or 1 Meter | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) Factor (dB) (dB) (dBuV)
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 30.83 100 135 9.54 1.97 29.22 52.48 74.00 | -21.52
2312.00 1341 | A 9.54 1.97 29.22 35.06 54.00 | -18.94
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 31.17 100 135 9.54 1.98 29.27 52.88 74.00 | -21.12
2336.00 1398 | A 9.54 1.98 29.27 35.69 54.00 | -18.31
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2280.00 31.17 100 135 9.54 1.95 29.16 52.74 74.00 | -21.26
2280.00 1337 | A 9.54 1.95 29.16 34.94 54.00 | -19.06

NOTE: These spurious emissions measurements were taken without a preamp at a distance on 1 meter to avoid saturating the preamp
and analyzer because the signals were close to the fundamental frequency. The readings were extrapolated to 3 meters.
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in802.11b mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell Travis Amphenol Antennas
Aegis Labs, Inc. File #: INTEL-051111-08

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pkor | Preamp | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)

EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 54.00 100 180 46.82 3.51 30.98 41.67 80.25 -38.58
4824.00 56.50 100 135 46.57 4.35 34.10 48.39 74.00 | -25.61
4824.00 48.89 | A | 46.57 4.35 34.10 40.78 54.00 | -13.22
9648.01 58.17 100 225 44.78 6.19 38.11 57.68 80.25 -22.57
14472.00 | 56.33 100 225 45.41 7.74 41.63 60.29 74.00 | -13.71
14472.00 48.65 |A | 4541 7.74 41.63 52.61 54.00 -1.39

EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 56.17 100 135 46.82 3.53 31.05 43.93 81.48 -37.55
4873.99 57.00 100 225 46.57 4.37 34.27 49.07 74.00 | -24.93
4873.99 50.83 | A | 46.57 4.37 34.27 42.90 54.00 | -11.10
9747.96 65.67 100 180 44.80 6.23 38.25 65.34 81.48 | -16.14
12185.00 | 55.33 100 270 44.96 7.06 39.59 57.01 74.00 | -16.99
12185.00 42.80 | A | 44.96 7.06 39.59 44.48 54.00 -9.52
14621.94 | 53.17 100 135 45.30 7.79 41.58 57.23 74.00 | -16.77
14621.94 4285 | A | 4530 7.79 41.58 46.91 54.00 -7.09

EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 54.83 100 225 46.82 3.55 31.12 42.67 82.88 -40.21
4924.00 65.67 100 135 46.58 4.40 34.44 57.93 74.00 | -16.07
4924.00 59.87 | A | 46.58 4.40 34.44 52.13 54.00 -1.87
9848.01 66.33 100 180 44.83 6.27 38.39 66.16 82.88 | -16.72
12310.00 | 57.33 100 225 44 .97 7.07 39.51 58.95 74.00 | -15.05
12310.00 4581 | A | 4497 7.07 39.51 47.43 54.00 -6.57
14771.97 | 54.17 100 225 45.19 7.84 41.55 58.37 74.00 | -15.63
14771.97 46.25 | A | 45.19 7.84 41.55 50.45 54.00 -3.55
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Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

AEGIS LABS inc

Freq. Meter Antenna | Azimuth Quasi pk or | Preamp Cable Ant. Corrected | Limits |Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 54.00 100 180 46.82 3.51 31.09 41.78 74.62 | -32.84
4824.01 54.00 100 135 46.57 4.35 34.07 45.86 74.00 | -28.14
4824.01 4541 | A | 46.57 4.35 34.07 37.27 54.00 | -16.73
9648.01 55.83 100 180 44.78 6.19 38.17 55.40 74.62 | -19.22
14472.00 | 52.00 100 135 45.41 7.74 41.63 55.96 74.00 | -18.04
14472.00 4032 |A | 4541 7.74 41.63 4428 54.00 -9.72
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 55.67 100 180 46.82 3.53 31.15 43.53 75.51 -31.98
4873.99 54.33 100 180 46.57 4.37 34.22 46.35 74.00 | -27.65
4873.99 4554 | A | 46.57 4.37 34.22 37.56 54.00 | -16.44
9747.96 64.83 125 180 44.80 6.23 38.35 64.60 75.51 -10.91
14621.94 | 51.50 100 135 45.30 7.79 41.58 55.56 74.00 | -18.44
14621.94 38.86 | A | 45.30 7.79 41.58 42.92 54.00 | -11.08
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 55.83 100 180 46.82 3.55 31.21 43.76 78.08 | -34.32
4924.00 66.00 100 135 46.58 4.40 34.37 58.19 74.00 | -15.81
4924.00 60.21 | A | 46.58 4.40 34.37 52.40 54.00 -1.60
9848.01 63.67 125 225 44.83 6.27 38.53 63.64 78.08 | -14.44
12310.00 | 53.50 100 225 44 .97 7.07 39.55 55.16 74.00 | -18.84
12310.00 42.09 | A | 4497 7.07 39.55 43.75 54.00 | -10.25
14771.97 | 59.67 100 135 45.19 7.84 41.55 63.87 74.00 | -10.13
14771.97 4482 | A | 45.19 7.84 41.55 49.02 54.00 -4.98
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in in802.11b mode (2412-2462 MH7)
Channels 1, 6, & 11
Continuous RX at MAIN Antenna port with Dell Travis Amphenol Antennas
Aegis Labs, Inc. File #: INTEL-051111-08

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.02 | 54.17 100 180 46.82 3.51 30.98 41.84 74.00 -32.16
3216.02 44.10 |A | 46.82 3.51 30.98 31.77 54.00 -22.23
6432.00 | 52.33 100 135 46.54 5.03 35.37 46.19 74.00 -27.81
6432.00 3992 A | 46.54 5.03 35.37 33.78 54.00 -20.22
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
324932 | 53.83 100 180 46.82 3.53 31.05 41.59 74.00 -32.41
3249.32 43.71 |A | 46.82 3.53 31.05 31.47 54.00 -22.53
6498.66 | 52.67 100 135 46.51 5.06 35.40 46.62 74.00 -27.38
6498.66 4039 |A | 46.51 5.06 35.40 34.34 54.00 -19.66
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.66 | 54.83 100 135 46.82 3.55 31.12 42.67 74.00 -31.33
3282.66 4499 |A | 46.82 3.55 31.12 32.83 54.00 -21.17
6565.36 | 52.00 100 135 46.47 5.08 35.62 46.24 74.00 -27.76
6565.36 39.64 |A | 4647 5.08 35.62 33.88 54.00 -20.12
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AEGIS LABS inc

Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasi pkor | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.00 | 55.33 100 180 46.82 3.51 31.09 43.11 74.00 -30.89
3216.00 46.92 |A | 46.82 3.51 31.09 34.70 54.00 -19.30
6432.00 | 52.17 100 135 46.54 5.03 35.35 46.01 74.00 -27.99
6432.00 40.04 A | 46.54 5.03 35.35 33.88 54.00 -20.12
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
3249.32 | 54.67 100 180 46.82 3.53 31.15 42.53 74.00 -31.47
3249.32 46.48 |A | 46.82 3.53 31.15 34.34 54.00 -19.66
6498.64 | 52.83 100 135 46.51 5.06 35.40 46.78 74.00 -27.22
6498.64 40.30 |A | 46.51 5.06 35.40 34.25 54.00 -19.75
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.67 | 55.00 100 135 46.82 3.55 31.21 42.93 74.00 -31.07
3282.67 47.02 A | 46.82 3.55 31.21 34.95 54.00 -19.05
6565.32 | 52.00 100 135 46.47 5.08 35.60 46.21 74.00 -27.79
6565.32 39.56 |A | 4647 5.08 35.60 33.77 54.00 -20.23
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Spurious Radiated Emissions Test Results (Continued)

CLIENT: Dell Computer Corporation DATE: 11/16/05
EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-051111
Connection NUMBER:
MODEL NUMBER: WM3945ABG TEST ENGINEER: BM/IC
SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2
CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 24 C
mini PCI slot in 802.11g (2412-2462 HUMIDITY: 8% RH
MHz) mode with the Dell Travis TIME: 930 AM
Amphenol Antennas : )
Standard: FCC CFR 47, Part 15.247(c)
Description: | Radiated emissions, which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply

with the radiated emission limits specified in Sec. 15.209(a). All others must be < -20dBc.

Results: Passes (See Data Sheets)

Unwanted Spurious Emissions Limits

Field Strength (dBm/MHz)

Frequency @ Field Strength Field Strength (dBuV/m)
(MHz) (uV/m) (Emissions in the restricted bands)
Above 960 500 54.00 (Average)
74.00 (Peak)
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(Emissions outside the restricted bands)

<-20dBc
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Spurious Radiated Emissions Test Results (Continued)

Fundamental Measurements in 802.11g mode (2412-2462 MH7)
Channels 1, 6, & 11

Continuous TX at MAIN Antenna port with Dell Travis Amphenol Antennas

Aegis Labs, Inc. File #: INTEL-051111-06

Fregq.
(MHz)

2412.00
2412.00
2437.00
2437.00
2462.00
2462.00

Fregq.
(MHz)

2412.00
2412.00
2437.00
2437.00
2462.00
2462.00

Meter

Reading
(dBuV)

68.83

69.50

69.00

Meter

Reading
(dBuV)

62.50

62.83

63.00

RADIATED EMISSIONS - Horizontal Antenna Polarization

Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits
Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV)
(cm) (dB) (dB) (dB) (dBuV)
125 180 3.02 29.22 101.08
60.84 A 3.02 29.22 93.09
100 135 3.04 29.27 101.81
61.53 |A 3.04 29.27 93.84
100 135 3.06 29.32 101.38
61.02 A 3.06 29.32 93.40

RADIATED EMISSIONS — Vertical Antenna Polarization

Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits
Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV)
(cm) (dB) (dB) (dB) (dBuV)
100 0 3.02 29.42 94.95
5443 |A 3.02 29.42 86.88
100 270 3.04 29.47 95.34
55.59 |A 3.04 29.47 88.10
100 270 3.06 29.52 95.58
5536 |A 3.06 29.52 87.94

Diff (dB)
+=FAIL

Diff (dB)
+=FAIL

NOTE: Fundamental signals measured to calculate the band edge field strengths using the “Marker Delta

Method”.
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Spurious Radiated Emissions Test Results (Continued)

Band Edge Field Strength Measurements in 802.11g mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell Travis Amphenol Antennas
Aegis Labs, Inc. File #: INTEL-051111-06

Fregq.
(MHz)

2390.00
2390.00
2400.00
2483.50
2483.50

Fregq.
(MHz)

2390.00
2390.00
2400.00
2483.50
2483.50

Meter

Reading
(dBuV)

43.83

Meter

Reading
(dBu?V)

40.33

RADIATED EMISSIONS - Horizontal Antenna Polarization

Antenna
Height
(cm)

125

Azimuth | Quasi pk or
(degrees) | AVG (dBuV)

180

A

Preamp
Factor

(dB)

Cable
Factor

(dB)

3.02

Ant. Corrected
Factor Reading
(dB) (dBuV)
64.25
46.26
29.20 76.05
61.21
43.90

RADIATED EMISSIONS — Vertical Antenna Polarization

Antenna
Height
(cm)

100

Azimuth | Quasi pk or
(degrees) | AVG (dBuV)

A

Preamp
Factor
(dB)

Cable
Factor
(dB)

3.02

Ant. Corrected
Factor Reading
(dB) (dBu?)

58.12
40.05
29.40 72.75
55.41
38.44

Limits
(dBuV)
74.00
54.00
81.08
74.00
54.00

Limits
(dBuV)
74.00
54.00
74.95
74.00
54.00

Diff (dB)
+=FAIL

-9.75

-7.74

-5.03
-12.79
-10.10

Diff (dB)
+=FAIL

-15.88
-13.95
-2.20
-18.59
-15.56

NOTE: The “Band Edge Field Strength” was calculated using the “Fundamental” and “Conducted Band Edge”
measurements per the “Marker-Delta Method” with the following formula:

BE =Fm - Am

Where

BE = Band Edge Field Strength

Fm = Measured Fundamental (Peak or Average)
Am = Measured Conducted Band Edge Delta (Peak or Average)
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Spurious Radiated Emissions Test Results (Continued)

|

\

AEGIS LABS inc

Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge PEAK DELTA
(INTEL-050721-22b01)

¥ATTEN 328dEBE

FEL Z@. @d Bm 18d B~

CEMTER Z.39B8GH=z
¥REW 1. 8MH=z ¥UEKW 1. 8MH=z

aMKRE 36, 83dEB
Z4. BMH=z

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge AVERAGE DELTA
(INTEL-050721-22b02)

¥ATTEMN 28dE

FEL Z@. Bd Bm 18d B~

CEMTER Z.39B00GH=z
¥REW 1. 8MH=z ¥UEMW 18H=z

aMKE 45, 83dEB
14. 2MH=

SFAM 1686 . BMHz
SHMF 27. B=zec

Y

23091 Antonio Parkway Suite 310 ® Rancho Santa Margarita, CA 92688
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Spurious Radiated Emissions Test Results (Continued)

|

\

AEGIS LABS inc

Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge PEAK DELTA
(INTEL-050721-22b03)

¥ATTEN 328dEBE
FEL Z@. @d Bm

CEMTER Z.4835GH=z
¥REW 1. 8MH=z

18d B~

¥UEKW 1. 8MH=z

aMEE 4@, 17dB
—27 . BMH=z

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge AVERAGE DELTA

(INTEL-050721-22b04)

¥ATTEMN 28dE
FEL Z@. Bd Bm

CEMTER Z.4235GH=z
¥REW 1. 8MH=z

18d B~

¥UEMW 18H=z

aMKE 49 EAdEB
—-29. ZMH=z

SFAM 1686 . BMHz
SHMF 27. B=zec

Y
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11g mode (2412-2462 MH?z)

Channels 1, 6, & 11

Continuous TX at MAIN Antenna port with Dell Travis Amphenol Antennas
Aegis Labs, Inc. File #: INTEL-051111-07

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or 1 Meter

(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance

(dBuV) (cm) Factor
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 | 33.00 100 180 9.54
2312.00 18.44 | A 9.54
2360.00 | 31.83 100 180 9.54
2360.00 1513 | A 9.54
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 | 32.83 100 180 9.54
2336.00 2038 | A 9.54
2360.00 | 32.33 100 180 9.54
2360.00 1497 | A 9.54

EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2358.66 | 32.17 100 180 9.54
2358.66 17.88 | A 9.54
2360.00 | 31.83 100 180 9.54
2360.00 1488 | A 9.54
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Cable
Factor

(dB)

1.97
1.97
1.99
1.99

1.98
1.98
1.99
1.99

1.99
1.99
1.99
1.99

Ant. Corrected | Limits | Diff (dB)
Factor Reading (dBuV) | +=FAIL

(dB) (dBuV)
29.02 54.45 74.00 | -19.55
29.02 39.89 54.00 | -14.11
29.12 53.40 74.00 | -20.60
29.12 36.70 54.00 | -17.30
29.07 54.34 74.00 | -19.66
29.07 41.89 54.00 | -12.11
29.12 53.90 74.00 | -20.10
29.12 36.54 54.00 | -17.46
29.12 53.74 74.00 | -20.26
29.12 39.45 54.00 | -14.55
29.12 53.40 74.00 | -20.60
29.12 36.45 54.00 | -17.55
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Spurious Radiated Emissions Test Results (Continued)

AEGIS LABS inc

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or 1 Meter | Cable Ant. Corrected | Limits |Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) Factor (dB) (dB) (dBuV)
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 31.67 100 225 9.54 1.97 29.22 53.32 74.00 | -20.68
2312.00 1446 | A 9.54 1.97 29.22 36.11 54.00 | -17.89
2360.00 31.50 100 180 9.54 1.99 29.32 53.27 74.00 | -20.73
2360.00 13.56 | A 9.54 1.99 29.32 35.33 54.00 | -18.67
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 31.83 100 225 9.54 1.98 29.27 53.54 74.00 | -20.46
2336.00 1538 | A 9.54 1.98 29.27 37.09 54.00 | -16.91
2360.00 31.33 100 135 9.54 1.99 29.32 53.10 74.00 | -20.90
2360.00 13.58 | A 9.54 1.99 29.32 35.35 54.00 | -18.65
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2358.66 32.00 100 225 9.54 1.99 29.32 53.77 74.00 | -20.23
2358.66 1429 | A 9.54 1.99 29.32 36.06 54.00 | -17.94
2360.00 31.00 100 135 9.54 1.99 29.32 52.77 74.00 | -21.23
2360.00 13.71 | A 9.54 1.99 29.32 35.48 54.00 | -18.52

NOTE: These spurious emissions measurements were taken without a preamp at a distance on 1 meter to avoid saturating the preamp
and analyzer because the signals were close to the fundamental frequency. The readings were extrapolated to 3 meters.
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11g mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell Travis Amphenol Antennas
Aegis Labs, Inc. File #: INTEL-051111-08

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pkor | Preamp | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 55.17 100 225 46.82 3.51 30.98 42.84 81.08 | -38.24
9648.01 54.67 100 135 44.78 6.19 38.11 54.18 81.08 | -26.90
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 55.00 100 135 46.82 3.53 31.05 42.76 81.81 -39.05
4873.99 55.00 100 225 46.57 4.37 34.27 47.07 74.00 | -26.93
4873.99 4121 |A | 46.57 4.37 34.27 33.28 54.00 | -20.72
9747.96 57.50 100 135 44.80 6.23 38.25 57.17 81.81 -24.64
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 53.33 100 225 46.82 3.55 31.12 41.17 81.38 | -40.21
4924.00 60.17 100 135 46.58 4.40 34.44 52.43 74.00 | -21.57
4924.00 4527 | A | 46.58 4.40 34.44 37.53 54.00 | -16.47
9848.01 59.17 100 180 44.83 6.27 38.39 59.00 81.38 | -22.38
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Spurious Radiated Emissions Test Results (Continued)

AEGIS LABS inc

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pkor | Preamp | Cable
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor
(dBuV) (cm) (dB) (dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 54.50 100 135 46.82 3.51
9648.01 51.67 100 135 44.78 6.19
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 55.50 100 180 46.82 3.53
4873.99 54.83 100 135 46.57 4.37
4873.99 4095 | A | 46.57 4.37
9747.96 58.17 100 180 44.80 6.23
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 53.50 100 135 46.82 3.55
4924.00 59.00 100 180 46.58 4.40
4924.00 4488 | A | 46.58 4.40
9848.01 60.00 100 135 44.83 6.27
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Ant. Corrected | Limits |Diff (dB)
Factor Reading (dBuV) | +=FAIL

(dB) (dBuV)
31.09 42.28 74.95 -32.67
38.17 51.24 74.95 -23.71
31.15 43.36 75.34 -31.98
34.22 46.85 74.00 -27.15
34.22 32.97 54.00 -21.03
38.35 57.94 75.34 -17.40
31.21 41.43 75.58 -34.15
34.37 51.19 74.00 -22.81
34.37 37.07 54.00 -16.93
38.53 59.97 75.58 -15.61
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11g mode (2412-2462 MHz)
Channels 1, 6, & 11
Continuous RX at MAIN Antenna port with Dell Travis Amphenol Antennas
Aegis Labs, Inc. File #: INTEL-051111-08

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.00 | 55.00 100 180 46.82 3.51 30.98 42.67 74.00 -31.33
3216.00 4547 |A | 46.82 3.51 30.98 33.14 54.00 -20.86
6432.01 | 52.67 100 135 46.54 5.03 35.37 46.53 74.00 -27.47
6432.01 40.50 |A | 46.54 5.03 35.37 34.36 54.00 -19.64
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
324932 | 54.50 100 135 46.82 3.53 31.05 42.26 74.00 -31.74
3249.32 4471 |A | 46.82 3.53 31.05 32.47 54.00 -21.53
6498.67 | 52.17 100 135 46.51 5.06 35.40 46.12 74.00 -27.88
6498.67 39.89 |A | 4651 5.06 35.40 33.84 54.00 -20.16
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.66 | 53.83 100 180 46.82 3.55 31.12 41.67 74.00 -32.33
3282.66 43.69 |A | 46.82 3.55 31.12 31.53 54.00 -22.47
6565.33 | 52.50 100 135 46.47 5.08 35.62 46.74 74.00 -27.26
6565.33 40.05 |A | 46.47 5.08 35.62 34.29 54.00 -19.71
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Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasi pkor | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.00 | 54.83 100 180 46.82 3.51 31.09 42.61 74.00 -31.39
3216.00 46.64 |A | 46.82 3.51 31.09 34.42 54.00 -19.58
6432.02 | 52.33 100 135 46.54 5.03 35.35 46.17 74.00 -27.83
6432.02 40.07 |A | 46.54 5.03 35.35 33.91 54.00 -20.09
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
3249.33 | 53.50 100 180 46.82 3.53 31.15 41.36 74.00 -32.64
3249.33 45.11 |A | 46.82 3.53 31.15 32.97 54.00 -21.03
6498.68 | 52.67 100 135 46.51 5.06 35.40 46.62 74.00 -27.38
6498.68 40.76 |A | 46.51 5.06 35.40 34.71 54.00 -19.29
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.67 | 54.00 100 180 46.82 3.55 31.21 41.93 74.00 -32.07
3282.67 4554 A | 46.82 3.55 31.21 33.47 54.00 -20.53
6565.34 | 52.00 100 135 46.47 5.08 35.60 46.21 74.00 -27.79
6565.34 40.23 A | 46.47 5.08 35.60 34.44 54.00 -19.56
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Dell ZRS Hitachi (Main)
TEST DATA
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Spurious Radiated Emissions Test Results (Continued)

CLIENT: Dell Computer Corporation DATE: 11/18/05

EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-051111
Connection NUMBER:

MODEL NUMBER: WM3945ABG TEST ENGINEER: BM/JC

SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2

CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 18 C
mini PCI slot in 802.11a (5745-5825 HUMIDITY: 16% RH
MHz) mode with the Dell ZRS Hitachi TIME: 200 PM
Antennas. : )

Standard: FCC CFR 47, Part 15.247(c)

Description: | Radiated emissions, which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply

with the radiated emission limits specified in Sec. 15.209(a). All others must be < -20dBc.
Results: Passes (See Data Sheets)

Unwanted Spurious Emissions Limits

Frequency @ Field Strength Field Strength (dBuV/m) Field Strength (dBm/MHz)
(MHz) (uV/m) (Emissions in the restricted bands) (Emissions outside the restricted bands)
Above 960 500 54.00 (Average) <-20dBc
74.00 (Peak)
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Spurious Radiated Emissions Test Results (Continued)

Fundamental Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at MAIN Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-10

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)

(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
5745.00 | 68.67 100 315 4.75 35.05 108.46
5745.00 58.40 |A 4.75 35.05 98.19
5785.00 | 68.00 100 315 4.77 35.07 107.84
5785.00 5724 |A 4.77 35.07 97.08
5825.00 | 64.30 100 315 4.78 35.10 104.18
5825.00 53.84 |A 4.78 35.10 93.72

RADIATED EMISSIONS — Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)

(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
5745.00 | 67.33 100 180 4.75 34.85 106.92
5745.00 56.08 |A 4.75 34.85 95.67
5785.00 | 66.17 100 180 4.77 34.87 105.81
5785.00 55.55 |A 4.77 34.87 95.19
5825.00 | 62.67 100 135 4.78 34.90 102.35
5825.00 52.14 |A 4.78 34.90 91.82
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Spurious Radiated Emissions Test Results (Continued)

Band Edge Field Strength Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at MAIN Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-10

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
5725.00 | 35.67 100 315 4.74 35.04 75.44 88.46 -13.02
5850.00 | 30.50 100 315 4.79 35.11 70.40 84.18 -13.77

RADIATED EMISSIONS — Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
5725.00 | 34.17 100 180 4.74 34.84 73.74 86.92 -13.18
5850.00 | 30.33 100 135 4.79 3491 70.03 82.35 -12.31
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Spurious Radiated Emissions Test Results (Continued)
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Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = 1IMHz, VBW = 10Hz)

Test Date Data Test Eng.
11/18/05 5.745 GHz band edge PEAK (Horizontal Antenna Polarity) BM
(INTEL-051111-10a05)

¥ATTEN BdB
FEL 29%. BdBpl) 18d B~

MER 25 .E7dBpl
5. VZEBBAGH=z

CEMTER 5.7450EGH= SPAM 58. 8arMHz

Y

¥REW 1. B8MH=z ¥UEBLK 1. B8BMH=z SKWFP 58, Bms
Test Date Data Test Eng.
11/18/05 5.825 GHz band edge PEAK (Horizontal Antenna Polarity) BM
(INTEL-051111-10206)

¥ATTEM BdB
FEL 97%. AdBplJ 1Ad B~

MER 28 . 5EdBpl)
5. 85UHHAGH=

CEMTER 5.BZEBEAGH=z
¥REW 1. 8MH=z ¥UEBKW 1. 8MH=z

SPAM E@. B@rMH=z
SWP 56, Bms

U
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Spurious Radiated Emissions Test Results (Continued)
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Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

CEMTER 5.74588GH=

Test Date Data Test Eng.
11/18/05 5.745 GHz band edge PEAK (Vertical Antenna Polarity) BM
(INTEL-051111-10a07)
¥ATTEMN BdB MR 24 17FdBpl)
RL 9%. @dBpl 184 B~ 5. 7250AGH=

7

S5FAM 58. BarH=

CEMTER 5.8Z5BBGH=
¥REW 1. 8MH=z ¥UEKW 1. 8MH=z

¥REW 1. B8MH=z ¥UEBW 1. BMH=z SWFP 58, Bms
Test Date Data Test Eng.
11/18/05 5.825 GHz band edge PEAK (Vertical Antenna Polarity) BM
(INTEL-051111-10a08)
¥ATTEM BdB MER 28 . 33dBpt)
FEL 29%. BdBpl) 1@8d B~ 5. 8EEEAGH=

Y

SPAM 58. 8arMHz
SWP 56. Bms
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at MAIN Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-12

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth | Quasipkor | Preamp | Cable Ant. Corrected | Limits Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBul) Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 149 (5.745 GHz)
3830.00 53.33 100 180 46.75 3.84 32.46 42.88 74.00 -31.12
3830.00 42.19 |A | 46.75 3.84 32.46 31.74 54.00 -22.26
11490.00 | 59.17 100 225 44.97 6.87 39.49 60.56 74.00 -13.45
11490.00 4567 |A | 4497 6.87 39.49 47.06 54.00 -6.95
17235.00 | 55.83 100 225 43.94 8.47 42.97 63.33 88.46 -25.13
EUT in Continuous Transmit Mode on Channel 157 (5.785 GHz)
3856.66 53.83 100 180 46.74 3.86 32.53 43.47 74.00 -30.53
3856.66 4159 |A | 46.74 3.86 32.53 31.23 54.00 -22.77
11570.00 | 57.83 100 180 44.97 6.89 39.53 59.28 74.00 -14.72
11570.00 4456 |A | 4497 6.89 39.53 46.01 54.00 -7.99
17355.00 | 58.83 100 225 43.88 8.51 43.62 67.08 87.84 -20.76
EUT in Continuous Transmit Mode on Channel 165 (5.825 GHz)
3883.33 54.67 100 180 46.74 3.87 32.60 44.40 74.00 -29.60
3883.33 42.09 |A | 46.74 3.87 32.60 31.82 54.00 -22.18
11650.00 | 58.50 100 135 44.96 6.92 39.56 60.01 74.00 -13.99
11650.00 41.67 | A | 44.96 6.92 39.56 43.18 54.00 -10.82
17475.00 | 50.83 100 180 43.81 8.56 44.27 59.84 84.18 -24.34
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Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth Quasi pkor | Preamp | Cable Ant. Corrected | Limits |Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 149 (5.745 GHz)
3830.00 52.83 100 180 46.75 3.84 32.46 42.38 74.00 | -31.62
3830.00 4148 | A | 46.75 3.84 32.46 31.03 54.00 | -22.97
11490.00 | 61.17 100 225 44.97 6.87 39.49 62.56 74.00 | -11.44
11490.00 48.78 | A | 4497 6.87 39.49 50.17 54.00 -3.83
17235.00 | 60.17 100 225 43.94 8.47 43.02 67.72 86.92 | -19.20
EUT in Continuous Transmit Mode on Channel 157 (5.785 GHz)
3856.66 54.00 100 180 46.74 3.86 32.53 43.64 74.00 | -30.36
3856.66 4296 | A | 46.74 3.86 32.53 32.60 54.00 | -21.40
11570.01 | 58.50 100 225 44 .97 6.89 39.54 59.97 74.00 | -14.03
11570.01 4346 | A | 4497 6.89 39.54 4493 54.00 -9.07
17355.00 | 57.17 100 225 43.88 8.51 43.65 65.45 85.81 -20.36
EUT in Continuous Transmit Mode on Channel 165 (5.825 GHz)
3883.33 54.17 100 135 46.74 3.87 32.60 43.90 74.00 | -30.10
3883.33 4237 |A | 46.74 3.87 32.60 32.10 54.00 | -21.90
11650.00 | 56.00 100 135 44.96 6.92 39.59 57.54 74.00 | -16.46
11650.00 40.03 | A | 44.96 6.92 39.59 41.57 54.00 | -12.43
17475.00 | 52.67 100 225 43.81 8.56 44.27 61.69 82.35 -20.66
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at MAIN Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-13

RADIATED EMISSIONS - Horizontal Antenna Polarization

Meter  |Antenna Antenna/ | Corrected
Freq. Reading | Height | Azimuth | Quasi pk or |Cable Factor | Preamp Reading Limits Diff (dB)
(MHz) (dBuV) (cm) |(degrees) | AVG (dBuV) (dB) Factor (dB) | (dBuV/m) | (dBuV/m) | +=FAIL
EUT in Continuous Transmit Mode on Channel 149 (5745 MHz)
22980.00 56.50 100 225 10.01 4.99 61.52 74.00 -12.48
22980.00 43.69 | A 10.01 4.99 48.71 54.00 -5.29
EUT in Continuous Transmit Mode on Channel 157 (5785 MHz)
23140.00 52.33 100 225 9.99 5.18 57.15 68.00 -10.85
EUT in Continuous Transmit Mode on Channel 165 (5825 MHz)
23300.00 49.83 125 225 10.01 533 54.51 68.00 -13.49
RADIATED EMISSIONS - Vertical Antenna Polarization
Meter  |Antenna Antenna/ | Corrected
Freq. Reading | Height | Azimuth | Quasi pkor |Cable Factor | Preamp Reading Limits Diff (dB)
(MHz) (dBuV) (cm) |(degrees) | AVG (dBuV) (dB) Factor (dB) | (dBuV/m) | (dBuV/m) | +=FAIL
EUT in Continuous Transmit Mode on Channel 149 (5745 MHz)
22980.00 56.00 100 225 10.01 5.08 60.93 74.00 -13.07
22980.00 4296 | A 10.01 5.08 47.89 54.00 -6.11
EUT in Continuous Transmit Mode on Channel 157 (5785 MHz)
23140.00 54.50 100 225 9.99 5.21 59.29 68.00 -8.71
EUT in Continuous Transmit Mode on Channel 165 (5825 MHz)
23300.00 50.83 100 225 10.01 5.30 55.54 68.00 -12.46
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11a mode (5745-5825 MHz)
Channels 149, 157, & 165
Continuous RX at MAIN Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-12

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 149 (5.745 GHz)
3830.00 | 55.17 100 180 46.75 3.84 32.46 44.72 74.00 -29.28
3830.00 4276 |A | 46.75 3.84 32.46 32.31 54.00 -21.69
7660.00 | 52.33 100 135 45.56 5.51 37.34 49.61 74.00 -24.39
7660.00 41.10 |A | 45.56 5.51 37.34 38.38 54.00 -15.62
EUT in Continuous Receive Mode on Channel 157 (5.785 GHz)
3856.62 | 54.67 100 180 46.74 3.86 32.53 4431 74.00 -29.69
3856.62 4258 |A | 46.74 3.86 32.53 32.22 54.00 -21.78
7713.32 | 53.00 100 135 45.52 5.53 37.58 50.59 74.00 -23.41
7713.32 43.81 |A | 4552 5.53 37.58 41.40 54.00 -12.60
EUT in Continuous Receive Mode on Channel 165 (5.825 GHz)
3883.34 | 55.83 100 135 46.73 3.87 32.60 45.56 74.00 -28.44
3883.34 4350 |A | 46.73 3.87 32.60 33.23 54.00 -20.77
7766.62 | 52.50 100 135 45.48 5.55 37.83 50.39 74.00 -23.61
7766.62 4349 |A | 4548 5.55 37.83 41.38 54.00 -12.62
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Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 149 (5.745 GHz)
3830.00 | 54.33 100 180 46.75 3.84 32.46 43.88 74.00 -30.12
3830.00 43.12 |A | 46.75 3.84 32.46 32.67 54.00 -21.33
7660.00 | 52.17 100 135 45.56 5.51 37.34 49.45 74.00 -24.55
7660.00 4134 |A | 45.56 5.51 37.34 38.62 54.00 -15.38
EUT in Continuous Receive Mode on Channel 157 (5.785 GHz)
3856.65 | 55.00 100 135 46.74 3.86 32.53 44.64 74.00 -29.36
3856.65 4428 |A | 46.74 3.86 32.53 33.92 54.00 -20.08
7713.29 | 52.83 100 135 45.52 5.53 37.62 50.46 74.00 -23.54
7713.29 41.69 |A | 4552 5.53 37.62 39.32 54.00 -14.68
EUT in Continuous Receive Mode on Channel 165 (5.825 GHz)
3883.35 | 54.67 100 135 46.73 3.87 32.60 44.40 74.00 -29.60
3883.35 4351 |A | 46.73 3.87 32.60 33.24 54.00 -20.76
7766.63 | 52.00 100 135 45.48 5.55 37.88 49.94 74.00 -24.06
7766.63 41.72 |A | 45.48 5.55 37.88 39.66 54.00 -14.34
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Spurious Radiated Emissions Test Results (Continued)

CLIENT: Dell Computer Corporation DATE: 11/18/05

EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-051111
Connection NUMBER:

MODEL NUMBER: WM3945ABG TEST ENGINEER: BM/JC

SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2

CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 18 C
mini PCI slot in 802.11b (2412-2462 HUMIDITY: 16% RH
MHz) mode with the Dell ZRS Hitachi TIME: 200 PM
Antennas. : )

Standard: FCC CFR 47, Part 15.247(c)

Description: | Radiated emissions, which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply

with the radiated emission limits specified in Sec. 15.209(a). All others must be < -20dBc.
Results: Passes (See Data Sheets)

Unwanted Spurious Emissions Limits

Frequency @ Field Strength Field Strength (dBuV/m) Field Strength (dBm/MHz)
(MHz) (uV/m) (Emissions in the restricted bands) (Emissions outside the restricted bands)
Above 960 500 54.00 (Average) <-20dBc
74.00 (Peak)
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Spurious Radiated Emissions Test Results (Continued)

Fundamental Measurements in 802.11b mode (2412-2462 MH?z)
Channels 1, 6, & 11

Continuous TX at MAIN Antenna port with Dell ZRS Hitachi Antennas

Aegis Labs, Inc. File #: INTEL-051111-10

Fregq.
(MHz)

2412.00
2412.00
2437.00
2437.00
2462.00
2462.00

Fregq.
(MHz)

2412.00
2412.00
2437.00
2437.00
2462.00
2462.00

Meter

Reading
(dBuV)

74.00

77.83

75.50

Meter

Reading
(dBuV)

73.17

74.50

72.83

RADIATED EMISSIONS - Horizontal Antenna Polarization

Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits
Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV)
(cm) (dB) (dB) (dB) (dBuV)
100 135 3.02 29.22 106.25
6522 |A 3.02 29.22 97.47
125 135 3.04 29.27 110.14
69.87 |A 3.04 29.27 102.18
100 135 3.06 29.32 107.88
6597 |A 3.06 29.32 98.35

RADIATED EMISSIONS — Vertical Antenna Polarization

Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits
Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV)
(cm) (dB) (dB) (dB) (dBuV)
100 225 3.02 29.42 105.62
6436 |A 3.02 29.42 96.81
175 270 3.04 29.47 107.01
6549 A 3.04 29.47 98.00
100 270 3.06 29.52 105.41
6434 A 3.06 29.52 96.92

Diff (dB)
+=FAIL

Diff (dB)
+=FAIL

NOTE: Fundamental signals measured to calculate the band edge field strengths using the “Marker Delta

Method”.
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Spurious Radiated Emissions Test Results (Continued)

Band Edge Field Strength Measurements in 802.11b mode (2412-2462 MHz)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-10

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff' (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
2390.00 51.92 74.00 -22.08
2390.00 A 35.30 54.00 -18.70
2400.00 | 31.33 100 135 3.02 29.20 63.55 86.25 -22.70
2483.50 53.55 74.00 -20.45
2483.50 A 36.85 54.00 -17.15
2487.00 54.38 74.00 -19.62
RADIATED EMISSIONS — Vertical Antenna Polarization
Freq. Meter Antenna | Azimuth | Quasi pkor | Preamp Cable Ant. Corrected Limits | Diff' (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBu?)
2390.00 51.29 74.00 -22.71
2390.00 A 34.64 54.00 -19.36
2400.00 | 31.67 100 225 3.02 29.40 64.09 85.62 -21.53
2483.50 51.08 74.00 -22.92
2483.50 A 35.42 54.00 -18.58
2487.00 51.91 74.00 -22.09

NOTE: The “Band Edge Field Strength” was calculated using the “Fundamental” and “Conducted Band Edge” measurements per the
“Marker-Delta Method” with the following formula:

BE =Fm - Am

Where

BE = Band Edge Field Strength

Fm = Measured Fundamental (Peak or Average)

Am = Measured Conducted Band Edge Delta (Peak or Average)
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Spurious Radiated Emissions Test Results (Continued)
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Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge PEAK DELTA
(INTEL-050721-22a01)

¥ATTEN 328dEBE

FEL Z@. @d Bm 18d B~

CEMTER Z.39B8GH=z
¥REW 1. 8MH=z ¥UEKW 1. 8MH=z

aMKE 54, 33dEB
Z8. TMHz

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge AVERAGE DELTA
(INTEL-050721-22a02)

¥ATTEMN 28dE

FEL Z@. Bd Bm 18d B~

CEMTER Z.39B00GH=z
¥REW 1. 8MH=z ¥UEMW 18H=z

aMKE BZ. 17dEB
ZB8. BMH=

SFAM 1686 . BMHz
SHMF 27. B=zec

Y
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Spurious Radiated Emissions Test Results (Continued)
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Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge PEAK DELTA
(INTEL-050721-22a03)

¥ATTEN 328dEBE

FEL Z@. @d Bm 18d B~ -25

CEMTER Z.45835GH=
¥REW 1. 8MH=z ¥UEKW 1. 8MH=z

aMKRE 53 58dE

. BMH=z

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge AVERAGE DELTA
(INTEL-050721-22a04)

¥ATTEMN 28dE

FEL Z@. Bd Bm 18d B~ 22

CEMTER Z.4235GH=z
¥REW 1. 8MH=z ¥UEMW 18H=z

aMKE EL1. EAdE

. 3MH=z

SFAM 1686 . BMHz
SHMF 27. B=zec

Y
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11b mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-11

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth Quasi pk or 1 Meter | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) Factor (dB) (dB) (dBuV)

(dB)

EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 32.33 100 180 9.54 1.97 29.02 53.78 74.00 -20.22
2312.00 1493 | A 9.54 1.97 29.02 36.38 54.00 -17.62

EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 31.83 100 180 9.54 1.98 29.07 53.34 74.00 -20.66
2336.00 15.62 | A 9.54 1.98 29.07 37.13 54.00 -16.87

EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)

2280.00 31.33 100 135 9.54 1.95 28.96 52.70 74.00 -21.30
2280.00 13.63 | A 9.54 1.95 28.96 35.00 54.00 -19.00

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or 1 Meter | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) Factor (dB) (dB) (dBuV)
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 32.17 100 225 9.54 1.97 29.22 53.82 74.00 | -20.18
2312.00 1462 | A 9.54 1.97 29.22 36.27 54.00 | -17.73
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 31.50 100 225 9.54 1.98 29.27 53.21 74.00 | -20.79
2336.00 1545 | A 9.54 1.98 29.27 37.16 54.00 | -16.84
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2280.00 31.00 100 225 9.54 1.95 29.16 52.57 74.00 | -21.43
2280.00 13.71 | A 9.54 1.95 29.16 35.28 54.00 | -18.72

NOTE: These spurious emissions measurements were taken without a preamp at a distance on 1 meter to avoid saturating the preamp
and analyzer because the signals were close to the fundamental frequency. The readings were extrapolated to 3 meters.
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in802.11b mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-12

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pkor | Preamp | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)

EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 54.83 100 180 46.82 3.51 30.98 42.50 86.25 -43.75
4824.00 58.00 100 135 46.57 4.35 34.10 49.89 74.00 | -24.11
4824.00 50.53 | A | 46.57 4.35 34.10 4242 54.00 | -11.58
9648.01 59.33 100 135 44.78 6.19 38.11 58.84 86.25 -27.41
12060.00 | 55.50 100 225 44.95 7.04 39.66 57.25 74.00 | -16.75
12060.00 4434 | A | 44095 7.04 39.66 46.09 54.00 -7.91
14472.00 | 53.17 100 225 45.41 7.74 41.63 57.13 74.00 | -16.87
14472.00 43.03 |A | 4541 7.74 41.63 46.99 54.00 -7.01

EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 55.83 100 180 46.82 3.53 31.05 43.59 90.14 | -46.55
4873.99 55.17 100 135 46.57 4.37 34.27 47.24 74.00 | -26.76
4873.99 4828 | A | 46.57 4.37 34.27 40.35 54.00 | -13.65
9747.96 63.50 100 225 44.80 6.23 38.25 63.17 90.14 | -26.97
12185.00 | 56.17 100 225 44.96 7.06 39.59 57.85 74.00 | -16.15
12185.00 4520 | A | 4496 7.06 39.59 46.88 54.00 -7.12
14621.94 | 57.17 100 225 45.30 7.79 41.58 61.23 74.00 | -12.77
14621.94 47.76 | A | 45.30 7.79 41.58 51.82 54.00 -2.18

EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 55.17 100 180 46.82 3.55 31.12 43.01 87.88 -44.87
4924.00 56.50 100 225 46.58 4.40 34.44 48.76 74.00 | -25.24
4924.00 4746 | A | 46.58 4.40 34.44 39.72 54.00 | -14.28
9848.01 63.17 100 225 44.83 6.27 38.39 63.00 87.88 | -24.88
12310.00 | 55.50 100 225 44 .97 7.07 39.51 57.12 74.00 | -16.88
12310.00 43.63 | A | 4497 7.07 39.51 45.25 54.00 -8.75
14771.97 | 55.17 100 225 45.19 7.84 41.55 59.37 74.00 | -14.63
14771.97 46.69 | A | 45.19 7.84 41.55 50.89 54.00 -3.11
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Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

AEGIS LABS inc

Freq. Meter Antenna | Azimuth Quasi pk or | Preamp Cable Ant. Corrected | Limits |Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 54.33 100 135 46.82 3.51 31.09 42.11 85.62 | -43.51
4824.01 62.67 100 135 46.57 4.35 34.07 54.53 74.00 | -19.47
4824.01 54.68 | A | 46.57 4.35 34.07 46.54 54.00 -7.46
9648.01 57.83 100 135 44.78 6.19 38.17 57.40 85.62 | -28.22
14472.00 | 53.17 100 225 45.41 7.74 41.63 57.13 74.00 | -16.87
14472.00 4204 |A | 4541 7.74 41.63 46.00 54.00 -8.00
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 56.17 100 180 46.82 3.53 31.15 44.03 87.01 -42.98
4873.99 56.33 100 135 46.57 4.37 34.22 48.35 74.00 | -25.65
4873.99 4828 | A | 46.57 4.37 34.22 40.30 54.00 | -13.70
9747.96 62.33 125 180 44.80 6.23 38.35 62.10 87.01 -24.91
14621.94 | 52.33 100 225 45.30 7.79 41.58 56.39 74.00 | -17.61
14621.94 40.71 | A | 4530 7.79 41.58 44.77 54.00 -9.23
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 55.67 125 180 46.82 3.55 31.21 43.60 85.41 -41.81
4924.00 53.83 100 225 46.58 4.40 34.37 46.02 74.00 | -27.98
4924.00 4460 | A | 46.58 4.40 34.37 36.79 54.00 | -17.21
9848.01 59.33 100 135 44.83 6.27 38.53 59.30 85.41 -26.11
12310.00 | 51.67 100 225 44 .97 7.07 39.55 53.33 74.00 | -20.67
12310.00 39.15 |A | 4497 7.07 39.55 40.81 54.00 | -13.19
1477197 | 52.33 100 225 45.19 7.84 41.55 56.53 74.00 | -17.47
14771.97 41.01 |A | 45.19 7.84 41.55 45.21 54.00 -8.79
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in in802.11b mode (2412-2462 MH7)
Channels 1, 6, & 11
Continuous RX at MAIN Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-12

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.02 | 56.33 100 180 46.82 3.51 30.98 44.00 74.00 -30.00
3216.02 47.85 |A | 46.82 3.51 30.98 35.52 54.00 -18.48
6432.00 | 54.00 100 135 46.54 5.03 35.37 47.86 74.00 -26.14
6432.00 4276 |A | 46.54 5.03 35.37 36.62 54.00 -17.38
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
324932 | 55.83 100 180 46.82 3.53 31.05 43.59 74.00 -30.41
3249.32 4631 |A | 46.82 3.53 31.05 34.07 54.00 -19.93
6498.66 | 53.17 100 135 46.51 5.06 35.40 47.12 74.00 -26.88
6498.66 41.24 |A | 46.51 5.06 35.40 35.19 54.00 -18.81
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.66 | 55.00 100 180 46.82 3.55 31.12 42.84 74.00 -31.16
3282.66 45.03 |A | 46.82 3.55 31.12 32.87 54.00 -21.13
6565.36 | 52.67 100 135 46.47 5.08 35.62 46.91 74.00 -27.09
6565.36 40.87 |A | 46.47 5.08 35.62 35.11 54.00 -18.89
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AEGIS LABS inc

Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasi pkor | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.00 | 54.50 100 180 46.82 3.51 31.09 42.28 74.00 -31.72
3216.00 46.20 |A | 46.82 3.51 31.09 33.98 54.00 -20.02
6432.00 | 53.00 100 135 46.54 5.03 35.35 46.84 74.00 -27.16
6432.00 41.65 |A | 46.54 5.03 35.35 35.49 54.00 -18.51
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
3249.32 | 54.00 100 180 46.82 3.53 31.15 41.86 74.00 -32.14
3249.32 4548 |A | 46.82 3.53 31.15 33.34 54.00 -20.66
6498.64 | 53.33 100 135 46.51 5.06 35.40 47.28 74.00 -26.72
6498.64 42.14 A | 46.51 5.06 35.40 36.09 54.00 -17.91
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.67 | 55.00 100 135 46.82 3.55 31.21 42.93 74.00 -31.07
3282.67 46.82 |A | 46.82 3.55 31.21 34.75 54.00 -19.25
6565.32 | 52.17 100 135 46.47 5.08 35.60 46.38 74.00 -27.62
6565.32 40.53 |A | 46.47 5.08 35.60 34.74 54.00 -19.26
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Spurious Radiated Emissions Test Results (Continued)

CLIENT: Dell Computer Corporation DATE: 11/18/05

EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-051111
Connection NUMBER:

MODEL NUMBER: WM3945ABG TEST ENGINEER: BM/JC

SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2

CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 18 C
mini PCI slot in 802.11g (2412-2462 HUMIDITY: 16% RH
MHz) mode with the Dell ZRS Hitachi TIME: 200 PM
Antennas : )

Standard: FCC CFR 47, Part 15.247(c)

Description: | Radiated emissions, which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply

with the radiated emission limits specified in Sec. 15.209(a). All others must be < -20dBc.
Results: Passes (See Data Sheets)

Unwanted Spurious Emissions Limits

Frequency @ Field Strength Field Strength (dBuV/m) Field Strength (dBm/MHz)
(MHz) (uV/m) (Emissions in the restricted bands) (Emissions outside the restricted bands)
Above 960 500 54.00 (Average) <-20dBc
74.00 (Peak)
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Spurious Radiated Emissions Test Results (Continued)

Fundamental Measurements in 802.11g mode (2412-2462 MH7)
Channels 1, 6, & 11

Continuous TX at MAIN Antenna port with Dell ZRS Hitachi Antennas

Aegis Labs, Inc. File #: INTEL-051111-10

Fregq.
(MHz)

2412.00
2412.00
2437.00
2437.00
2462.00
2462.00

Fregq.
(MHz)

2412.00
2412.00
2437.00
2437.00
2462.00
2462.00

Meter

Reading
(dBuV)

73.67

79.67

77.17

Meter

Reading
(dBuV)

72.33

74.17

71.17

RADIATED EMISSIONS - Horizontal Antenna Polarization

Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits
Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV)
(cm) (dB) (dB) (dB) (dBuV)
125 135 3.02 29.22 105.92
6446 A 3.02 29.22 96.71
125 180 3.04 29.27 111.98
70.06 A 3.04 29.27 102.37
125 180 3.06 29.32 109.55
66.18 |A 3.06 29.32 98.56

RADIATED EMISSIONS — Vertical Antenna Polarization

Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits
Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV)
(cm) (dB) (dB) (dB) (dBuV)
100 225 3.02 29.42 104.78
62.29 |A 3.02 29.42 94.74
100 270 3.04 29.47 106.68
63.54 |A 3.04 29.47 96.05
100 270 3.06 29.52 103.75
6143 A 3.06 29.52 94.01

Diff (dB)
+=FAIL

Diff (dB)
+=FAIL

NOTE: Fundamental signals measured to calculate the band edge field strengths using the “Marker Delta

Method”.
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Spurious Radiated Emissions Test Results (Continued)

Band Edge Field Strength Measurements in 802.11g mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-10

Fregq.
(MHz)

2390.00
2390.00
2400.00
2483.50
2483.50

Fregq.
(MHz)

2390.00
2390.00
2400.00
2483.50
2483.50

Meter

Reading
(dBuV)

48.83

Meter

Reading
(dBu?V)

46.67

RADIATED EMISSIONS - Horizontal Antenna Polarization

Antenna
Height
(cm)

125

Azimuth

Quasi pk or

(degrees) | AVG (dBuV)

135

A

Preamp
Factor

(dB)

Cable
Factor

(dB)

3.02

Ant. Corrected
Factor Reading
(dB) (dBuV)
69.09
49.88
29.20 81.05
69.38
49.06

RADIATED EMISSIONS — Vertical Antenna Polarization

Antenna
Height
(cm)

100

Azimuth

Quasi pk or

(degrees) | AVG (dBuV)

270

A

Preamp
Factor
(dB)

Cable
Factor
(dB)

3.02

Ant. Corrected
Factor Reading
(dB) (dBu?)

67.95
4791
29.40 79.09
63.58
44.51

Limits
(dBuV)
74.00
54.00
85.92
74.00
54.00

Limits
(dBuV)
74.00
54.00
84.78
74.00
54.00

Diff (dB)
+=FAIL

-4.91
-4.12
-4.87
-4.62
-4.94

Diff (dB)
+=FAIL

-6.05
-6.09
-5.69
-10.42
-9.49

NOTE: The “Band Edge Field Strength” was calculated using the “Fundamental” and “Conducted Band Edge”
measurements per the “Marker-Delta Method” with the following formula:

BE =Fm - Am

Where

BE = Band Edge Field Strength

Fm = Measured Fundamental (Peak or Average)
Am = Measured Conducted Band Edge Delta (Peak or Average)
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Spurious Radiated Emissions Test Results (Continued)
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Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge PEAK DELTA
(INTEL-050721-22b01)

¥ATTEN 328dEBE

FEL Z@. @d Bm 18d B~

CEMTER Z.39B8GH=z
¥REW 1. 8MH=z ¥UEKW 1. 8MH=z

aMKRE 36, 83dEB
Z4. BMH=z

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge AVERAGE DELTA
(INTEL-050721-22b02)

¥ATTEMN 28dE

FEL Z@. Bd Bm 18d B~

CEMTER Z.39B00GH=z
¥REW 1. 8MH=z ¥UEMW 18H=z

aMKE 45, 83dEB
14. 2MH=

SFAM 1686 . BMHz
SHMF 27. B=zec

Y
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Spurious Radiated Emissions Test Results (Continued)
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Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge PEAK DELTA
(INTEL-050721-22b03)

¥ATTEN 328dEBE
FEL Z@. @d Bm

CEMTER Z.4835GH=z
¥REW 1. 8MH=z

18d B~

¥UEKW 1. 8MH=z

aMEE 4@, 17dB
—27 . BMH=z

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge AVERAGE DELTA

(INTEL-050721-22b04)

¥ATTEMN 28dE
FEL Z@. Bd Bm

CEMTER Z.4235GH=z
¥REW 1. 8MH=z

18d B~

¥UEMW 18H=z

aMKE 49 EAdEB
—-29. ZMH=z

SFAM 1686 . BMHz
SHMF 27. B=zec

Y
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11g mode (2412-2462 MH?z)

Channels 1, 6, & 11

Continuous TX at MAIN Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-11

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or 1 Meter

(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance

(dBuV) (cm) Factor
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 | 32.83 100 225 9.54
2312.00 20.80 | A 9.54
2360.00 | 32.33 100 225 9.54
2360.00 1832 | A 9.54
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 | 33.00 100 225 9.54
2336.00 21.65 | A 9.54
2360.00 | 32.67 100 225 9.54
2360.00 1925 | A 9.54

EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2358.66 | 33.50 100 225 9.54
2358.66 20.65 | A 9.54
2360.00 | 32.50 100 225 9.54
2360.00 18.67 | A 9.54
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Cable
Factor

(dB)

1.97
1.97
1.99
1.99

1.98
1.98
1.99
1.99

1.99
1.99
1.99
1.99

Ant. Corrected | Limits | Diff (dB)
Factor Reading (dBuV) | +=FAIL

(dB) (dBuV)
29.02 54.28 74.00 | -19.72
29.02 42.25 54.00 | -11.75
29.12 53.90 74.00 | -20.10
29.12 39.89 54.00 | -14.11
29.07 54.51 74.00 | -19.49
29.07 43.16 54.00 | -10.84
29.12 54.24 74.00 | -19.76
29.12 40.82 54.00 | -13.18
29.12 55.07 74.00 | -18.93
29.12 42.22 54.00 | -11.78
29.12 54.07 74.00 | -19.93
29.12 40.24 54.00 | -13.76
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Spurious Radiated Emissions Test Results (Continued)

AEGIS LABS inc

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or 1 Meter | Cable Ant. Corrected | Limits |Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) Factor (dB) (dB) (dBuV)
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 33.00 100 225 9.54 1.97 29.22 54.65 74.00 | -19.35
2312.00 21.15 | A 9.54 1.97 29.22 42.80 54.00 | -11.20
2360.00 32.00 100 225 9.54 1.99 29.32 53.77 74.00 | -20.23
2360.00 1771 | A 9.54 1.99 29.32 39.48 54.00 | -14.52
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 33.17 100 225 9.54 1.98 29.27 54.88 74.00 | -19.12
2336.00 2287 | A 9.54 1.98 29.27 44.58 54.00 -9.42
2360.00 32.00 100 225 9.54 1.99 29.32 53.77 74.00 | -20.23
2360.00 18.00 | A 9.54 1.99 29.32 39.77 54.00 | -14.23
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2358.66 32.33 100 225 9.54 1.99 29.32 54.10 74.00 | -19.90
2358.66 18.67 | A 9.54 1.99 29.32 40.44 54.00 | -13.56
2360.00 32.50 100 225 9.54 1.99 29.32 54.27 74.00 | -19.73
2360.00 18.13 | A 9.54 1.99 29.32 39.90 54.00 | -14.10

NOTE: These spurious emissions measurements were taken without a preamp at a distance on 1 meter to avoid saturating the preamp
and analyzer because the signals were close to the fundamental frequency. The readings were extrapolated to 3 meters.
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11g mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at MAIN Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-12

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pkor | Preamp | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 57.50 100 180 46.82 3.51 30.98 45.17 85.92 | -40.75
4824.00 53.67 100 135 46.57 4.35 34.10 45.56 74.00 | -28.44
4824.00 41.29 | A | 46.57 4.35 34.10 33.18 54.00 | -20.82
9648.01 57.00 100 225 44.78 6.19 38.11 56.51 85.92 | -2941
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 55.00 100 180 46.82 3.53 31.05 42.76 91.98 | -49.22
4873.99 52.67 100 135 46.57 4.37 34.27 44.74 74.00 | -29.26
4873.99 4038 | A | 46.57 4.37 34.27 32.45 54.00 | -21.55
9747.96 61.17 150 135 44.80 6.23 38.25 60.84 9198 | -31.14
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 54.83 100 135 46.82 3.55 31.12 42.67 89.55 -46.88
4924.00 52.50 100 135 46.58 4.40 34.44 44.76 74.00 | -29.24
4924.00 3977 |A | 46.58 4.40 34.44 32.03 54.00 | -21.97
9848.01 55.67 100 225 44.83 6.27 38.39 55.50 89.55 -34.05
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Spurious Radiated Emissions Test Results (Continued)

AEGIS LABS inc

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pkor | Preamp | Cable
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor
(dBuV) (cm) (dB) (dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 54.67 100 135 46.82 3.51
4824.01 60.33 100 135 46.57 4.35
4824.01 43.84 | A | 46.57 4.35
9648.01 53.00 100 225 44.78 6.19
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 55.33 125 180 46.82 3.53
4873.99 52.50 100 135 46.57 4.37
4873.99 40.06 | A | 46.57 4.37
9747.96 57.83 100 135 44.80 6.23
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 56.17 100 180 46.82 3.55
4924.00 52.50 100 135 46.58 4.40
4924.00 3970 | A | 46.58 4.40
9848.01 52.33 100 180 44.83 6.27
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Ant. Corrected | Limits |Diff (dB)
Factor Reading (dBuV) | +=FAIL

(dB) (dBuV)
31.09 42.45 84.78 -42.33
34.07 52.19 74.00 -21.81
34.07 35.70 54.00 -18.30
38.17 52.57 84.78 -32.21
31.15 43.19 86.68 -43.49
34.22 44.52 74.00 -29.48
34.22 32.08 54.00 -21.92
38.35 57.60 86.68 -29.08
31.21 44.10 83.75 -39.65
34.37 44.69 74.00 -29.31
34.37 31.89 54.00 -22.11
38.53 52.30 83.75 -31.45
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11g mode (2412-2462 MHz)
Channels 1, 6, & 11
Continuous RX at MAIN Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-12

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.00 | 54.50 100 180 46.82 3.51 30.98 42.17 74.00 -31.83
3216.00 45.86 |A | 46.82 3.51 30.98 33.53 54.00 -20.47
6432.01 | 52.83 100 135 46.54 5.03 35.37 46.69 74.00 -27.31
6432.01 4099 |A | 46.54 5.03 35.37 34.85 54.00 -19.15
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
324932 | 55.17 100 135 46.82 3.53 31.05 42.93 74.00 -31.07
3249.32 46.23 |A | 46.82 3.53 31.05 33.99 54.00 -20.01
6498.67 | 52.33 100 135 46.51 5.06 35.40 46.28 74.00 -27.72
6498.67 4047 |A | 46.51 5.06 35.40 34.42 54.00 -19.58
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.66 | 54.00 100 180 46.82 3.55 31.12 41.84 74.00 -32.16
3282.66 44.10 |A | 46.82 3.55 31.12 31.94 54.00 -22.06
6565.33 | 51.83 100 135 46.47 5.08 35.62 46.07 74.00 -27.93
6565.33 39.76 |A | 46.47 5.08 35.62 34.00 54.00 -20.00
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Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasi pkor | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.00 | 55.00 100 180 46.82 3.51 31.09 42.78 74.00 -31.22
3216.00 47.03 A | 46.82 3.51 31.09 34.81 54.00 -19.19
6432.02 | 52.83 100 135 46.54 5.03 35.35 46.67 74.00 -27.33
6432.02 41.39 A | 46.54 5.03 35.35 35.23 54.00 -18.77
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
3249.33 | 55.50 100 135 46.82 3.53 31.15 43.36 74.00 -30.64
3249.33 47.84 A | 46.82 3.53 31.15 35.70 54.00 -18.30
6498.68 | 52.17 100 135 46.51 5.06 35.40 46.12 74.00 -27.88
6498.68 40.11 |A | 46.51 5.06 35.40 34.06 54.00 -19.94
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.67 | 54.67 100 135 46.82 3.55 31.21 42.60 74.00 -31.40
3282.67 4596 |A | 46.82 3.55 31.21 33.89 54.00 -20.11
6565.34 | 51.83 100 135 46.47 5.08 35.60 46.04 74.00 -27.96
6565.34 39.78 |A | 4647 5.08 35.60 33.99 54.00 -20.01
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Dell ZRS Hitachi (Aux)
TEST DATA
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Spurious Radiated Emissions Test Results (Continued)

CLIENT: Dell Computer Corporation DATE: 11/19/05

EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-051111
Connection NUMBER:

MODEL NUMBER: WM3945ABG TEST ENGINEER: BM/JC

SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2

CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 10C
mini PCI slot in 802.11a (5745-5825 HUMIDITY: 59% RH
MHz) mode with the Dell ZRS Hitachi TIME: 915 AM
Antennas. : )

Standard: FCC CFR 47, Part 15.247(c)

Description: | Radiated emissions, which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply

with the radiated emission limits specified in Sec. 15.209(a). All others must be < -20dBc.
Results: Passes (See Data Sheets)

Unwanted Spurious Emissions Limits

Frequency @ Field Strength Field Strength (dBuV/m) Field Strength (dBm/MHz)
(MHz) (uV/m) (Emissions in the restricted bands) (Emissions outside the restricted bands)
Above 960 500 54.00 (Average) <-20dBc
74.00 (Peak)

Page 101 of 166 (Appendix A)
Report Number: INTEL-051111F
FCC ID: E2KWM3945ABG

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 * Tel 949.459.2754 e Fax 949.459.2759 * www.AegisLabsinc.com



Spurious Radiated Emissions Test Results (Continued)

Fundamental Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165

Continuous TX at AUX Antenna port with Dell ZRS Hitachi Antennas

Aegis Labs, Inc. File #: INTEL-051111-14

Fregq.
(MHz)

5745.00
5745.00
5785.00
5785.00
5825.00
5825.00

Fregq.
(MHz)

5745.00
5745.00
5785.00
5785.00
5825.00
5825.00
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Meter

Reading
(dBuV)

71.00

71.17

69.83

Meter

Reading
(dBuV)

68.67

68.67

67.33

RADIATED EMISSIONS - Horizontal Antenna Polarization

Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits
Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV)
(cm) (dB) (dB) (dB) (dBuV)
100 270 4.75 35.05 110.79
61.07 |A 4.75 35.05 100.86
100 270 4.77 35.07 111.01
61.18 |A 4.77 35.07 101.02
100 270 4.78 35.10 109.71
59.74 |A 4.78 35.10 99.62

RADIATED EMISSIONS — Vertical Antenna Polarization

Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits
Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV)
(cm) (dB) (dB) (dB) (dBuV)
100 270 4.75 34.85 108.26
58.08 |A 4.75 34.85 97.67
100 270 4.77 34.87 108.31
59.18 |A 4.77 34.87 98.82
100 270 4.78 34.90 107.01
5649 |A 4.78 34.90 96.17

Diff (dB)
+=FAIL

Diff (dB)
+=FAIL
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Spurious Radiated Emissions Test Results (Continued)

Band Edge Field Strength Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at AUX Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-14

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
5725.00 | 34.67 100 270 4.74 35.04 74.44 90.79 -16.35
5850.00 | 30.17 100 270 4.79 35.11 70.07 89.71 -19.63

RADIATED EMISSIONS — Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
5725.00 | 33.50 100 270 4.74 34.84 73.07 88.26 -15.19
5850.00 | 29.50 100 270 4.79 3491 69.20 87.01 -17.80

Page 103 of 166 (Appendix A)
Report Number: INTEL-051111F
FCC ID: E2KWM3945ABG

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 * Tel 949.459.2754 e Fax 949.459.2759 * www.AegisLabsinc.com



Spurious Radiated Emissions Test Results (Continued)
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Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = 1IMHz, VBW = 10Hz)

Test Date Data Test Eng.
11/19/05 5.745 GHz band edge PEAK (Horizontal Antenna Polarity) BM
(INTEL-051111-14a05)

¥ATTEN BdB
FEL 29%. BdBpl) 18d B~

MER 24 . B7dBpl)
5. VZEBBAGH=z

CEMTER 5.7450EGH= SPAM 58. 8arMHz

Y

¥REW 1. B8MH=z ¥UEBLK 1. B8BMH=z SKWFP 58, Bms
Test Date Data Test Eng.
11/19/05 5.825 GHz band edge PEAK (Horizontal Antenna Polarity) BM
(INTEL-051111-14206)

¥ATTEM BdB
FEL 97%. AdBplJ 1Ad B~

MER 28, 17FdBpl)
5. 85UHHAGH=

CEMTER 5.BZEBEAGH=z
¥REW 1. 8MH=z ¥UEBKW 1. 8MH=z

SPAM E@. B@rMH=z
SWP 56, Bms

U

Page 104 of 166 (Appendix A)
Report Number: INTEL-051111F
FCC ID: E2KWM3945ABG

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 * Tel 949.459.2754 ¢ Fax 949.459.2759 ¢ www.AegisLabsinc.com



Spurious Radiated Emissions Test Results (Continued)
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Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

CEMTER 5.74588GH=

Test Date Data Test Eng.
11/19/05 5.745 GHz band edge PEAK (Vertical Antenna Polarity) BM
(INTEL-051111-14a07)
¥ATTEMN BdB MR 23 . 58dBpl)
RL 9%. @dBpl 184 B~ 5. 7250AGH=

7

S5FAM 58. BarH=

CEMTER 5.8Z5BBGH=
¥REW 1. 8MH=z ¥UEKW 1. 8MH=z

¥REW 1. B8MH=z ¥UEBW 1. BMH=z SWFP 58, Bms
Test Date Data Test Eng.
11/19/05 5.825 GHz band edge PEAK (Vertical Antenna Polarity) BM
(INTEL-051111-14a08)
¥ATTEM BdB MER 29 .5@dBpl)
FEL 29%. BdBpl) 1@8d B~ 5. 8EEEAGH=

Y

SPAM 58. 8arMHz
SWP 56. Bms
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at AUX Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-16

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth | Quasipkor | Preamp | Cable Ant. Corrected | Limits Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBul) Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 149 (5.745 GHz)
3830.00 52.33 100 180 46.75 3.84 32.46 41.88 74.00 -32.12
3830.00 40.77 | A | 46.75 3.84 32.46 30.32 54.00 -23.68
11490.00 | 60.67 100 225 44.97 6.87 39.49 62.06 74.00 -11.95
11490.00 4796 |A | 4497 6.87 39.49 49.35 54.00 -4.66
17235.00 | 58.67 100 180 43.94 8.47 42.97 66.17 90.79 -24.62
EUT in Continuous Transmit Mode on Channel 157 (5.785 GHz)
3856.66 53.00 100 180 46.74 3.86 32.53 42.64 74.00 -31.36
3856.66 40.62 | A | 46.74 3.86 32.53 30.26 54.00 -23.74
11570.00 | 57.17 100 225 44.97 6.89 39.53 58.62 74.00 -15.38
11570.00 4490 |A | 4497 6.89 39.53 46.35 54.00 -7.65
17355.00 | 57.33 100 225 43.88 8.51 43.62 65.58 91.01 -25.43
EUT in Continuous Transmit Mode on Channel 165 (5.825 GHz)
3883.33 53.33 100 180 46.74 3.87 32.60 43.06 74.00 -30.94
3883.33 41.73 |A | 46.74 3.87 32.60 31.46 54.00 -22.54
11650.00 | 54.67 100 180 44.96 6.92 39.56 56.18 74.00 -17.82
11650.00 3987 | A | 44.96 6.92 39.56 41.38 54.00 -12.62
17475.00 | 52.00 100 180 43.81 8.56 44.27 61.01 87.71 -26.70
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Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth Quasi pkor | Preamp | Cable Ant. Corrected | Limits |Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 149 (5.745 GHz)
3830.00 53.17 100 180 46.75 3.84 32.46 42.72 74.00 | -31.28
3830.00 41.09 | A | 46.75 3.84 32.46 30.64 54.00 | -23.36
11490.00 | 57.67 100 225 44.97 6.87 39.49 59.06 74.00 | -14.94
11490.00 4522 | A | 4497 6.87 39.49 46.61 54.00 -7.39
17235.00 | 58.83 100 225 43.94 8.47 43.02 66.38 88.26 | -21.88
EUT in Continuous Transmit Mode on Channel 157 (5.785 GHz)
3856.66 53.00 100 135 46.74 3.86 32.53 42.64 74.00 | -31.36
3856.66 42.12 |A | 46.74 3.86 32.53 31.76 54.00 | -22.24
11570.01 | 56.83 100 180 44 .97 6.89 39.54 58.30 74.00 | -15.70
11570.01 4390 | A | 4497 6.89 39.54 45.37 54.00 -8.63
17355.00 | 57.67 100 225 43.88 8.51 43.65 65.95 88.31 -22.36
EUT in Continuous Transmit Mode on Channel 165 (5.825 GHz)
3883.33 53.50 100 135 46.74 3.87 32.60 43.23 74.00 | -30.77
3883.33 4196 | A | 46.74 3.87 32.60 31.69 54.00 | -22.31
11650.00 | 53.33 100 135 44.96 6.92 39.59 54.87 74.00 | -19.13
11650.00 3993 |A | 4496 6.92 39.59 41.47 54.00 | -12.53
17475.00 | 52.67 100 225 43.81 8.56 44.27 61.69 87.01 -25.32
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11a mode (5745-5825 MH?z)
Channels 149, 157, & 165
Continuous TX at AUX Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-17

RADIATED EMISSIONS - Horizontal Antenna Polarization

Meter  |Antenna Antenna/ | Corrected
Freq. Reading | Height | Azimuth | Quasipkor |Cable Factor | Preamp Reading Limits Diff (dB)
(MHz) (dBuV) (cm) |(degrees) | AVG (dBuV) (dB) Factor (dB) | (dBuV/m) | (dBuV/m) | +=FAIL
EUT in Continuous Transmit Mode on Channel 149 (5745 MHz)
22980.00 53.50 100 225 10.01 4.99 58.52 74.00 -15.48
22980.00 4186 | A 10.01 4.99 46.88 54.00 -7.12
EUT in Continuous Transmit Mode on Channel 157 (5785 MHz)
23140.00 54.83 100 225 9.99 5.18 59.65 68.00 -8.35
EUT in Continuous Transmit Mode on Channel 165 (5825 MHz)
23300.00 53.17 100 225 10.01 533 57.85 68.00 -10.15

RADIATED EMISSIONS - Vertical Antenna Polarization

Meter  |Antenna Antenna/ | Corrected
Freq. Reading | Height | Azimuth | Quasi pkor |Cable Factor | Preamp Reading Limits Diff' (dB)
(MHz) (dBuV) (cm) |(degrees) | AVG (dBuV) (dB) Factor (dB) | (dBuV/m) | (dBuV/m) | +=FAIL
EUT in Continuous Transmit Mode on Channel 149 (5745 MHz)
22980.00 52.67 100 225 10.01 5.08 57.60 74.00 -16.40
22980.00 39.87 | A 10.01 5.08 44.80 54.00 -9.20
EUT in Continuous Transmit Mode on Channel 157 (5785 MHz)
23140.00 58.17 100 225 9.99 5.21 62.96 68.00 -5.04
EUT in Continuous Transmit Mode on Channel 165 (5825 MHz)
23300.00 53.33 100 225 10.01 5.30 58.04 68.00 -9.96
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11a mode (5745-5825 MHz)
Channels 149, 157, & 165
Continuous RX at AUX Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-16

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 149 (5.745 GHz)
3830.00 | 53.83 100 135 46.75 3.84 32.46 43.38 74.00 -30.62
3830.00 4132 |A | 46.75 3.84 32.46 30.87 54.00 -23.13
7660.00 | 51.67 100 135 45.56 5.51 37.34 48.95 74.00 -25.05
7660.00 4159 |A | 4556 5.51 37.34 38.87 54.00 -15.13
EUT in Continuous Receive Mode on Channel 157 (5.785 GHz)
3856.62 | 53.33 100 180 46.74 3.86 32.53 42.97 74.00 -31.03
3856.62 4132 |A | 46.74 3.86 32.53 30.96 54.00 -23.04
7713.32 | 51.67 100 135 45.52 5.53 37.58 49.26 74.00 -24.74
7713.32 4047 |A | 45.52 5.53 37.58 38.06 54.00 -15.94
EUT in Continuous Receive Mode on Channel 165 (5.825 GHz)
3883.34 | 54.17 100 180 46.73 3.87 32.60 43.90 74.00 -30.10
3883.34 4234 |A| 46.73 3.87 32.60 32.07 54.00 -21.93
7766.62 | 51.50 100 135 45.48 5.55 37.83 49.39 74.00 -24.61
7766.62 40.25 |A | 45.48 5.55 37.83 38.14 54.00 -15.86
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AEGIS LABS inc

Spurious Radiated Emissions Test Results (Continued)

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits Diff (dB)
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 149 (5.745 GHz)
3830.00 | 53.83 100 180 46.75 3.84 32.46 43.38 74.00 -30.62
3830.00 4239 |A | 46.75 3.84 32.46 31.94 54.00 -22.06
7660.00 | 50.83 100 135 45.56 5.51 37.34 48.11 74.00 -25.89
7660.00 39.08 |A | 45.56 5.51 37.34 36.36 54.00 -17.64
EUT in Continuous Receive Mode on Channel 157 (5.785 GHz)
3856.65 | 54.17 100 135 46.74 3.86 32.53 43.81 74.00 -30.19
3856.65 41.86 |A | 46.74 3.86 32.53 31.50 54.00 -22.50
7713.29 | 51.33 100 135 45.52 5.53 37.62 48.96 74.00 -25.04
7713.29 40.10 |A | 45.52 5.53 37.62 37.73 54.00 -16.27
EUT in Continuous Receive Mode on Channel 165 (5.825 GHz)
3883.35 | 54.33 100 135 46.73 3.87 32.60 44.06 74.00 -29.94
3883.35 4237 |A| 46.73 3.87 32.60 32.10 54.00 -21.90
7766.63 | 52.33 100 135 45.48 5.55 37.88 50.27 74.00 -23.73
7766.63 41.73 |A | 45.48 5.55 37.88 39.67 54.00 -14.33
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Spurious Radiated Emissions Test Results (Continued)

CLIENT: Dell Computer Corporation DATE: 11/19/05

EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-051111
Connection NUMBER:

MODEL NUMBER: WM3945ABG TEST ENGINEER: BM/JC

SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2

CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 10C
mini PCI slot in 802.11b (2412-2462 HUMIDITY: 59% RH
MHz) mode with the Dell ZRS Hitachi TIME: 915 AM
Antennas. : )

Standard: FCC CFR 47, Part 15.247(c)

Description: | Radiated emissions, which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply

with the radiated emission limits specified in Sec. 15.209(a). All others must be < -20dBc.
Results: Passes (See Data Sheets)

Unwanted Spurious Emissions Limits

Frequency @ Field Strength Field Strength (dBuV/m) Field Strength (dBm/MHz)
(MHz) (uV/m) (Emissions in the restricted bands) (Emissions outside the restricted bands)
Above 960 500 54.00 (Average) <-20dBc
74.00 (Peak)
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Spurious Radiated Emissions Test Results (Continued)

Fundamental Measurements in 802.11b mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at AUX Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-14

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)

(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
2412.00 | 76.33 100 225 3.02 29.22 108.58
2412.00 6643 A 3.02 29.22 98.68
2437.00 | 75.50 100 225 3.04 29.27 107.81
2437.00 66.12 A 3.04 29.27 98.43
2462.00 | 73.17 100 225 3.06 29.32 105.55
2462.00 64.52 A 3.06 29.32 96.90

RADIATED EMISSIONS — Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)

(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
2412.00 | 75.50 100 225 3.02 29.42 107.95
2412.00 66.16 |A 3.02 29.42 98.61
2437.00 | 75.00 100 225 3.04 29.47 107.51
2437.00 67.15 |A 3.04 29.47 99.66
2462.00 | 73.17 100 225 3.06 29.52 105.75
2462.00 64.58 |A 3.06 29.52 97.16

NOTE: Fundamental signals measured to calculate the band edge field strengths using the “Marker Delta
Method”.

Page 112 of 166 (Appendix A)
Report Number: INTEL-051111F
FCC ID: E2KWM3945ABG

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 * Tel 949.459.2754 e Fax 949.459.2759 * www.AegisLabsinc.com



Spurious Radiated Emissions Test Results (Continued)

Band Edge Field Strength Measurements in 802.11b mode (2412-2462 MH7)
Channels 1, 6, & 11
Continuous TX at AUX Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-14

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasi pkor | Preamp Cable Ant. Corrected Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
2390.00 54.25 74.00 -19.75
2390.00 A 36.51 54.00 -17.49
2400.00 | 35.33 100 225 3.02 29.20 67.55 88.58 -21.03
2483.50 51.22 74.00 -22.78
2483.50 A 35.40 54.00 -18.60
2487.00 52.05 74.00 -21.95
RADIATED EMISSIONS - Vertical Antenna Polarization
Freq. Meter Antenna | Azimuth | Quasi pkor | Preamp Cable Ant. Corrected Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
2390.00 53.62 74.00 -20.38
2390.00 A 36.44 54.00 -17.56
2400.00 | 34.50 100 225 3.02 29.40 66.92 87.95 -21.03
2483.50 51.42 74.00 -22.58
2483.50 A 35.66 54.00 -18.34
2487.00 52.25 74.00 -21.75

NOTE: The “Band Edge Field Strength” was calculated using the “Fundamental” and “Conducted Band Edge” measurements per the
“Marker-Delta Method” with the following formula:

BE =Fm - Am

Where

BE = Band Edge Field Strength

Fm = Measured Fundamental (Peak or Average)

Am = Measured Conducted Band Edge Delta (Peak or Average)
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Spurious Radiated Emissions Test Results (Continued)

|

\

AEGIS LABS inc

Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge PEAK DELTA
(INTEL-050721-22a01)

¥ATTEN 328dEBE

FEL Z@. @d Bm 18d B~

CEMTER Z.39B8GH=z
¥REW 1. 8MH=z ¥UEKW 1. 8MH=z

aMKE 54, 33dEB
Z8. TMHz

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data
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07/26/05

2.412 GHz band edge AVERAGE DELTA
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¥ATTEMN 28dE

FEL Z@. Bd Bm 18d B~

CEMTER Z.39B00GH=z
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aMKE BZ. 17dEB
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SHMF 27. B=zec

Y
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Spurious Radiated Emissions Test Results (Continued)

|

\

AEGIS LABS inc

Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge PEAK DELTA
(INTEL-050721-22a03)
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Y
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11b mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at AUX Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-15

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth Quasi pk or 1 Meter | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) Factor (dB) (dB) (dBuV)
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 31.67 100 225 9.54 1.97 29.02 53.12 74.00 -20.88
2312.00 1448 | A 9.54 1.97 29.02 35.93 54.00 -18.07
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 31.67 100 225 9.54 1.98 29.07 53.18 74.00 -20.82
2336.00 1434 | A 9.54 1.98 29.07 35.85 54.00 -18.15
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2280.00 30.50 100 225 9.54 1.95 28.96 51.87 74.00 -22.13
2280.00 13.67 | A 9.54 1.95 28.96 35.04 54.00 -18.96

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or 1 Meter | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) Factor (dB) (dB) (dBuV)
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 31.00 100 225 9.54 1.97 29.22 52.65 74.00 | -21.35
2312.00 14.00 | A 9.54 1.97 29.22 35.65 54.00 | -18.35
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 31.00 100 225 9.54 1.98 29.27 52.71 74.00 | -21.29
2336.00 1469 | A 9.54 1.98 29.27 36.40 54.00 | -17.60
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2280.00 31.00 100 225 9.54 1.95 29.16 52.57 74.00 | -21.43
2280.00 1348 | A 9.54 1.95 29.16 35.05 54.00 | -18.95

NOTE: These spurious emissions measurements were taken without a preamp at a distance on 1 meter to avoid saturating the preamp
and analyzer because the signals were close to the fundamental frequency. The readings were extrapolated to 3 meters.
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in802.11b mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at AUX Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-16

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pkor | Preamp | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)

EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 54.00 100 135 46.82 3.51 30.98 41.67 88.58 | -46.91
4824.00 60.00 100 135 46.57 4.35 34.10 51.89 74.00 | -22.11
4824.00 5299 | A | 46.57 4.35 34.10 44.88 54.00 -9.12
9648.01 60.67 150 225 44.78 6.19 38.11 60.18 88.58 -28.40
12060.00 | 53.83 100 225 44.95 7.04 39.66 55.58 74.00 | -18.42
12060.00 42.17 | A | 4495 7.04 39.66 43.92 54.00 | -10.08
14472.00 | 52.67 125 225 45.41 7.74 41.63 56.63 74.00 | -17.37
14472.00 4151 |A | 4541 7.74 41.63 45.47 54.00 -8.53

EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 55.33 100 180 46.82 3.53 31.05 43.09 87.81 -44.72
4873.99 54.17 100 135 46.57 4.37 34.27 46.24 74.00 | -27.76
4873.99 4390 | A | 46.57 4.37 34.27 35.97 54.00 | -18.03
9747.96 58.33 100 225 44.80 6.23 38.25 58.00 87.81 -29.81
12185.00 | 52.00 100 225 44.96 7.06 39.59 53.68 74.00 | -20.32
12185.00 38.63 |A | 44.96 7.06 39.59 40.31 54.00 | -13.69
14621.94 | 55.00 100 225 45.30 7.79 41.58 59.06 74.00 | -14.94
14621.94 46.44 | A | 4530 7.79 41.58 50.50 54.00 -3.50

EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 55.00 100 180 46.82 3.55 31.12 42.84 85.55 -42.71
4924.00 55.00 100 135 46.58 4.40 34.44 47.26 74.00 | -26.74
4924.00 4559 | A | 46.58 4.40 34.44 37.85 54.00 | -16.15
9848.01 62.83 100 225 44.83 6.27 38.39 62.66 85.55 -22.89
12310.00 | 54.00 100 225 44 .97 7.07 39.51 55.62 74.00 | -18.38
12310.00 4282 | A | 4497 7.07 39.51 44.44 54.00 -9.56
14771.97 | 52.17 100 225 45.19 7.84 41.55 56.37 74.00 | -17.63
14771.97 41.12 |A | 45.19 7.84 41.55 45.32 54.00 -8.68
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Spurious Radiated Emissions Test Results (Continued)

AEGIS LABS inc

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter Antenna | Azimuth Quasi pk or | Preamp Cable Ant. Corrected | Limits |Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 54.83 100 180 46.82 3.51 31.09 42.61 87.95 -45.34
4824.01 63.67 100 180 46.57 4.35 34.07 55.53 74.00 | -18.47
4824.01 53.50 | A | 46.57 4.35 34.07 45.36 54.00 -8.64
9648.01 56.33 100 225 44.78 6.19 38.17 55.90 87.95 -32.05
14472.00 | 52.33 100 180 45.41 7.74 41.63 56.29 74.00 | -17.71
14472.00 40.65 |A | 4541 7.74 41.63 44.61 54.00 -9.39
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 54.67 100 180 46.82 3.53 31.15 42.53 87.51 -44.98
4873.99 55.00 100 135 46.57 4.37 34.22 47.02 74.00 | -26.98
4873.99 46.54 | A | 46.57 4.37 34.22 38.56 54.00 | -15.44
9747.96 56.17 100 180 44.80 6.23 38.35 55.94 87.51 -31.57
14621.94 | 52.17 100 225 45.30 7.79 41.58 56.23 74.00 | -17.77
14621.94 4148 | A | 4530 7.79 41.58 45.54 54.00 -8.46
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 55.50 125 180 46.82 3.55 31.21 43.43 85.75 -42.32
4924.00 55.17 125 135 46.58 4.40 34.37 47.36 74.00 | -26.64
4924.00 4555 | A | 46.58 4.40 34.37 37.74 54.00 | -16.26
9848.01 58.50 100 180 44.83 6.27 38.53 58.47 85.75 -27.28
14771.97 | 51.00 100 135 45.19 7.84 41.55 55.20 74.00 | -18.80
14771.97 38.78 | A | 45.19 7.84 41.55 42.98 54.00 | -11.02
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Spurious Radiated Emissions Test Results (Continued)

Channels 1, 6, & 11

Aegis Labs, Inc. File #: INTEL-051111-16

Spurious Emissions Measurements in in802.11b mode (2412-2462 MH7)

Continuous RX at AUX Antenna port with Dell ZRS Hitachi Antennas

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.02 | 54.17 100 225 46.82 3.51 30.98 41.84
3216.02 43.56 |A | 46.82 3.51 30.98 31.23
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
324932 | 54.17 100 180 46.82 3.53 31.05 41.93
3249.32 44.08 |A | 46.82 3.53 31.05 31.84
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.66 | 55.50 100 180 46.82 3.55 31.12 43.34
3282.66 4480 |A | 46.82 3.55 31.12 32.64

RADIATED EMISSIONS - Vertical Antenna Polarization

Fregq. Meter | Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.00 | 55.67 100 180 46.82 3.51 31.09 43.45
3216.00 45.13 |A | 46.82 3.51 31.09 3291
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
324932 | 55.00 100 180 46.82 3.53 31.15 42.86
3249.32 45.67 |A | 46.82 3.53 31.15 33.53
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.67 | 55.50 100 180 46.82 3.55 31.21 43.43
3282.67 4543 |A | 46.82 3.55 31.21 33.36

Limits
(dBuV)

74.00
54.00

74.00
54.00

74.00
54.00

Limits
(dBuV)

74.00
54.00

74.00
54.00

74.00
54.00

Diff (dB)
+=FAIL

-32.16
-22.77

-32.07
-22.16

-30.66
-21.36

Diff (dB)
+=FAIL

-30.55
-21.09

-31.14
-20.47

-30.57
-20.64

Page 119 of 166 (Appendix A)
Report Number: INTEL-051111F
FCC ID: E2KWM3945ABG

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 * Tel 949.459.2754 e Fax 949.459.2759 * www.AegisLabsinc.com



Spurious Radiated Emissions Test Results (Continued)

CLIENT: Dell Computer Corporation DATE: 11/19/05

EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-051111
Connection NUMBER:

MODEL NUMBER: WM3945ABG TEST ENGINEER: BM/JC

SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2

CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 10C
mini PCI slot in 802.11g (2412-2462 HUMIDITY: 59% RH
MHz) mode with the Dell ZRS Hitachi TIME: 915 AM
Antennas : )

Standard: FCC CFR 47, Part 15.247(c)

Description: | Radiated emissions, which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply

with the radiated emission limits specified in Sec. 15.209(a). All others must be < -20dBc.
Results: Passes (See Data Sheets)

Unwanted Spurious Emissions Limits

Frequency @ Field Strength Field Strength (dBuV/m) Field Strength (dBm/MHz)
(MHz) (uV/m) (Emissions in the restricted bands) (Emissions outside the restricted bands)
Above 960 500 54.00 (Average) <-20dBc
74.00 (Peak)
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Spurious Radiated Emissions Test Results (Continued)

Continuous TX at AUX Antenna port with Dell ZRS Hitachi Antennas

Fundamental Measurements in 802.11g mode (2412-2462 MH7)
Channels 1, 6, & 11

Aegis Labs, Inc. File #: INTEL-051111-14

Fregq.
(MHz)

2412.00
2412.00
2437.00
2437.00
2462.00
2462.00

Fregq.
(MHz)

2412.00
2412.00
2437.00
2437.00
2462.00
2462.00

Meter

Reading
(dBuV)

75.17

74.50

72.33

Meter

Reading
(dBuV)

74.83

73.67

71.50

RADIATED EMISSIONS - Horizontal Antenna Polarization

Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)
Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(cm) (dB) (dB) (dB) (dBuV)
100 225 3.02 29.22 107.42
65.10 |A 3.02 29.22 97.35
100 225 3.04 29.27 106.81
64.27 A 3.04 29.27 96.58
100 225 3.06 29.32 104.71
6148 |A 3.06 29.32 93.86

RADIATED EMISSIONS — Vertical Antenna Polarization

Antenna | Azimuth | Quasipkor | Preamp Cable Ant. Corrected Limits | Diff (dB)
Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading (dBuV) +=FAIL
(cm) (dB) (dB) (dB) (dBuV)
100 225 3.02 29.42 107.28
6430 |A 3.02 29.42 96.75
100 225 3.04 29.47 106.18
63.96 |A 3.04 29.47 96.47
100 225 3.06 29.52 104.08
61.09 A 3.06 29.52 93.67

NOTE: Fundamental signals measured to calculate the band edge field strengths using the “Marker Delta

Method”.
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Spurious Radiated Emissions Test Results (Continued)

Band Edge Field Strength Measurements in 802.11g mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at AUX Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-14

Fregq.
(MHz)

2390.00
2390.00
2400.00
2483.50
2483.50

Fregq.
(MHz)

2390.00
2390.00
2400.00
2483.50
2483.50

Meter

Reading
(dBuV)

52.83

Meter

Reading
(dBu?V)

51.50

RADIATED EMISSIONS - Horizontal Antenna Polarization

Antenna
Height
(cm)

100

Azimuth

Quasi pk or

(degrees) | AVG (dBuV)

225

A

Preamp
Factor

(dB)

Cable
Factor

(dB)

3.02

Ant. Corrected
Factor Reading
(dB) (dBuV)

70.59
50.52
29.20 85.05
64.54
4436

RADIATED EMISSIONS — Vertical Antenna Polarization

Antenna
Height
(cm)

100

Azimuth

Quasi pk or

(degrees) | AVG (dBuV)

225

A

Preamp
Factor
(dB)

Cable
Factor
(dB)

3.02

Ant. Corrected
Factor Reading
(dB) (dBu?)

70.45
49.92
29.40 83.92
63.91
44.17

Limits
(dBuV)
74.00
54.00
87.42
74.00
54.00

Limits
(dBuV)
74.00
54.00
87.28
74.00
54.00

Diff (dB)
+=FAIL

-3.41
-3.48
-2.37
-9.46
-9.64

Diff (dB)
+=FAIL

-3.55
-4.08
-3.36
-10.09
-9.83

NOTE: The “Band Edge Field Strength” was calculated using the “Fundamental” and “Conducted Band Edge”
measurements per the “Marker-Delta Method” with the following formula:

BE =Fm - Am

Where

BE = Band Edge Field Strength

Fm = Measured Fundamental (Peak or Average)
Am = Measured Conducted Band Edge Delta (Peak or Average)
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Spurious Radiated Emissions Test Results (Continued)

|

\

AEGIS LABS inc

Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge PEAK DELTA
(INTEL-050721-22b01)

¥ATTEN 328dEBE

FEL Z@. @d Bm 18d B~

CEMTER Z.39B8GH=z
¥REW 1. 8MH=z ¥UEKW 1. 8MH=z

aMKRE 36, 83dEB
Z4. BMH=z

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.412 GHz band edge AVERAGE DELTA
(INTEL-050721-22b02)

¥ATTEMN 28dE

FEL Z@. Bd Bm 18d B~

CEMTER Z.39B00GH=z
¥REW 1. 8MH=z ¥UEMW 18H=z

aMKE 45, 83dEB
14. 2MH=

SFAM 1686 . BMHz
SHMF 27. B=zec

Y
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Spurious Radiated Emissions Test Results (Continued)

|

\

AEGIS LABS inc

Plots Showing Out-Of-Band Emissions (Peak RBW=VBW=1MHz; Average RBW = IMHz, VBW = 10Hz)

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge PEAK DELTA
(INTEL-050721-22b03)

¥ATTEN 328dEBE
FEL Z@. @d Bm

CEMTER Z.4835GH=z
¥REW 1. 8MH=z

18d B~

¥UEKW 1. 8MH=z

aMEE 4@, 17dB
—27 . BMH=z

S5FAM 1868 . arH=
SWP 58, Bms

7

Test Date

Data

Test Eng.

07/26/05

2.462 GHz band edge AVERAGE DELTA

(INTEL-050721-22b04)

¥ATTEMN 28dE
FEL Z@. Bd Bm

CEMTER Z.4235GH=z
¥REW 1. 8MH=z

18d B~

¥UEMW 18H=z

aMKE 49 EAdEB
—-29. ZMH=z

SFAM 1686 . BMHz
SHMF 27. B=zec

Y
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11g mode (2412-2462 MH?z)

Channels 1, 6, & 11

Continuous TX at AUX Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-15

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or 1 Meter

(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance

(dBuV) (cm) Factor
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 | 32.83 100 225 9.54
2312.00 1990 | A 9.54
2360.00 | 31.67 100 225 9.54
2360.00 16.07 | A 9.54
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 | 32.67 100 225 9.54
2336.00 20.47 | A 9.54
2360.00 | 32.33 100 225 9.54
2360.00 1732 | A 9.54

EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2358.66 | 32.50 100 225 9.54
2358.66 18.00 | A 9.54
2360.00 | 32.67 100 225 9.54
2360.00 16.12 | A 9.54

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 * Tel 949.459.2754 e

Cable
Factor

(dB)

1.97
1.97
1.99
1.99

1.98
1.98
1.99
1.99

1.99
1.99
1.99
1.99

Ant. Corrected | Limits | Diff (dB)
Factor Reading (dBuV) | +=FAIL

(dB) (dBuV)

29.02 54.28 74.00 | -19.72
29.02 41.35 54.00 | -12.65
29.12 53.24 74.00 | -20.76
29.12 37.64 54.00 | -16.36
29.07 54.18 74.00 | -19.82
29.07 41.98 54.00 | -12.02
29.12 53.90 74.00 | -20.10
29.12 38.89 54.00 | -15.11
29.12 54.07 74.00 | -19.93
29.12 39.57 54.00 | -14.43
29.12 54.24 74.00 | -19.76
29.12 37.69 54.00 | -16.31
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Spurious Radiated Emissions Test Results (Continued)

AEGIS LABS inc

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pk or 1 Meter | Cable Ant. Corrected | Limits |Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) | Distance | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) Factor (dB) (dB) (dBuV)
(dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
2312.00 32.83 100 225 9.54 1.97 29.22 54.48 74.00 | -19.52
2312.00 19.64 | A 9.54 1.97 29.22 41.29 54.00 | -12.71
2360.00 31.67 100 225 9.54 1.99 29.32 53.44 74.00 | -20.56
2360.00 1555 | A 9.54 1.99 29.32 37.32 54.00 | -16.68
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
2336.00 32.67 100 225 9.54 1.98 29.27 54.38 74.00 | -19.62
2336.00 2041 | A 9.54 1.98 29.27 42.12 54.00 | -11.88
2360.00 32.17 100 225 9.54 1.99 29.32 53.94 74.00 | -20.06
2360.00 17.10 | A 9.54 1.99 29.32 38.87 54.00 | -15.13
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
2358.66 33.00 100 225 9.54 1.99 29.32 54.77 74.00 | -19.23
2358.66 17.63 | A 9.54 1.99 29.32 39.40 54.00 | -14.60
2360.00 31.33 100 225 9.54 1.99 29.32 53.10 74.00 | -20.90
2360.00 1581 |A 9.54 1.99 29.32 37.58 54.00 | -16.42

NOTE: These spurious emissions measurements were taken without a preamp at a distance on 1 meter to avoid saturating the preamp
and analyzer because the signals were close to the fundamental frequency. The readings were extrapolated to 3 meters.
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Spurious Radiated Emissions Test Results (Continued)

Spurious Emissions Measurements in 802.11g mode (2412-2462 MH?z)
Channels 1, 6, & 11
Continuous TX at AUX Antenna port with Dell ZRS Hitachi Antennas
Aegis Labs, Inc. File #: INTEL-051111-16

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pkor | Preamp | Cable Ant. Corrected | Limits | Diff (dB)
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor | Factor Reading (dBuV) | +=FAIL
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 53.33 100 180 46.82 3.51 30.98 41.00 87.42 | -46.42
4824.00 57.33 100 225 46.57 4.35 34.10 49.22 74.00 | -24.78
4824.00 4335 | A | 46.57 4.35 34.10 35.24 54.00 | -18.76
9648.01 54.33 100 135 44.78 6.19 38.11 53.84 87.42 | -33.58
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 54.67 100 135 46.82 3.53 31.05 42.43 86.81 -44.38
4873.99 53.00 100 135 46.57 4.37 34.27 45.07 74.00 | -28.93
4873.99 40.06 | A | 46.57 4.37 34.27 32.13 54.00 | -21.87
9747.96 53.00 100 135 44.80 6.23 38.25 52.67 86.81 -34.14
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 54.67 100 180 46.82 3.55 31.12 42.51 84.71 -42.20
9848.01 57.83 100 180 44.83 6.27 38.39 57.66 84.71 -27.05
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Spurious Radiated Emissions Test Results (Continued)

AEGIS LABS inc

RADIATED EMISSIONS - Vertical Antenna Polarization

Freq. Meter | Antenna | Azimuth Quasi pkor | Preamp | Cable
(MHz) Reading | Height | (degrees) | AVG (dBuV) Factor | Factor
(dBuV) (cm) (dB) (dB)
EUT in Continuous Transmit Mode on Channel 1 (2.412 GHz)
3216.00 53.17 100 135 46.82 3.51
4824.01 60.00 100 135 46.57 4.35
4824.01 44.15 | A | 46.57 4.35
9648.01 52.67 100 225 44.78 6.19
EUT in Continuous Transmit Mode on Channel 6 (2.437 GHz)
3249.32 53.83 100 225 46.82 3.53
4873.99 52.50 100 135 46.57 4.37
4873.99 3993 | A | 46.57 4.37
9747.96 53.00 100 180 44.80 6.23
EUT in Continuous Transmit Mode on Channel 11 (2.462 GHz)
3282.66 54.33 100 180 46.82 3.55
9848.01 52.67 100 180 44.83 6.27
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Ant. Corrected | Limits |Diff (dB)
Factor Reading (dBuV) | +=FAIL

(dB) (dBuV)
31.09 40.95 87.28 -46.33
34.07 51.86 74.00 -22.14
34.07 36.01 54.00 -17.99
38.17 52.24 87.28 -35.04
31.15 41.69 86.18 -44.49
34.22 44.52 74.00 -29.48
34.22 31.95 54.00 -22.05
38.35 52.77 86.18 -33.41
31.21 42.26 84.08 -41.82
38.53 52.64 84.08 -31.44
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Spurious Radiated Emissions Test Results (Continued)

Channels 1, 6, & 11

Aegis Labs, Inc. File #: INTEL-051111-16

Spurious Emissions Measurements in 802.11g mode (2412-2462 MHz)

Continuous RX at AUX Antenna port with Dell ZRS Hitachi Antennas

RADIATED EMISSIONS - Horizontal Antenna Polarization

Freq. Meter Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor | Factor | Factor Reading
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.00 | 54.00 100 225 46.82 3.51 30.98 41.67
3216.00 4330 |A | 46.82 3.51 30.98 30.97
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
324932 | 54.67 100 180 46.82 3.53 31.05 42.43
3249.32 4423 |A | 46.82 3.53 31.05 31.99
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.66 | 56.17 100 135 46.82 3.55 31.12 44.01
3282.66 46.02 |A | 46.82 3.55 31.12 33.86

RADIATED EMISSIONS - Vertical Antenna Polarization

Fregq. Meter | Antenna | Azimuth | Quasi pk or | Preamp Cable Ant. Corrected
(MHz) | Reading | Height | (degrees) | AVG (dBuV) | Factor Factor | Factor Reading
(dBuV) (cm) (dB) (dB) (dB) (dBuV)
EUT in Continuous Receive Mode on Channel 1 (2.412 GHz)
3216.00 | 54.83 100 180 46.82 3.51 31.09 42.61
3216.00 4540 |A | 46.82 3.51 31.09 33.18
EUT in Continuous Receive Mode on Channel 6 (2.437 GHz)
324933 | 55.67 100 180 46.82 3.53 31.15 43.53
3249.33 46.12 |A | 46.82 3.53 31.15 33.98
EUT in Continuous Receive Mode on Channel 11 (2.462 GHz)
3282.67 | 55.00 100 180 46.82 3.55 31.21 42.93
3282.67 4497 A | 46.82 3.55 31.21 32.90

Limits
(dBuV)

74.00
54.00

74.00
54.00

74.00
54.00

Limits
(dBuV)

74.00
54.00

74.00
54.00

74.00
54.00

Diff (dB)
+=FAIL

-32.33
-23.03

-31.57
-22.01

-29.99
-20.14

Diff (dB)
+=FAIL

-31.39
-20.82

-30.47
-20.02

-31.07
-21.10
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PEAK TRANSMIT POWER

AEGIS LABS inc

CLIENT: Dell Computer Corporation DATE: 11/11/05
EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-051111
Connection NUMBER:
MODEL NUMBER: WM3945ABG TEST ENGINEER: BM/IC
SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2
CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 16 C
mini PCI slot. HUMIDITY: 67% RH
TIME: 12:00 PM
Standard: FCC CFR 47, Part 15.247(b)(3)
Description: The maximum peak output power of the intentional radiator shall not exceed 1 watt.
Results: See Data Sheet
Peak Transmit Power Limits
Frequency (MHz) Output Power (W)
5725-5850 1
2412-2462 1
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AEGIS LABS inc.

Peak Transmit Power (Continued)

‘ Mode Channel | Frequency Rate Average Average ‘ Peak ‘ Peak
(MHz) (Mbps) Power Power Power Power
(dBm) (mW) (dBm) (mW)
1 802.11a | 149 | 5745 | 6 | 1720 | 5248 | 1972 | 9376
| 802.11a | 157 | 5785 | 6 | 1718 | 5224 | 1963 | 9183
1 802.11a | 165 | 5825 | 6 | 1687 | 4864 | 1968 | 9290
| | | | | | | |
| 802.11b | Co2412 1 | 1721 | 5260 | 1977 | 94.84
| 802.11b | 6 2437 | 1 | 1822 | 6637 | 2071 | 117.76
| 802.11b | 11 2462 | 1 | 1803 | 6353 | 2049 | 111.94
| | | | | | | |
| 802.11g | L2412 | 6 | 1598 | 3963 | 2428 | 267.92
| 802.11g | 6 2437 | 6 | 1698 | 4989 | 2477 | 299.92
| 802.11g | 11 2462 | . 1516 | 3281 | 2425 | 266.07

NOTE: The output power measurement is conducted.
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6 dB EMISSIONS BANDWIDTH

CLIENT: Dell Computer Corporation
EUT: Intel PRO/Wireless 3945ABG Network
Connection

MODEL NUMBER: WM3945ABG
SERIAL NUMBER: 00B11A295CVD26965002

CONFIGURATION: | Tested installed in the host computer’s
mini PCI slot.

Standard: FCC CFR 47, Part 15.247(a)(2)

DATE:

PROJECT
NUMBER:

TEST ENGINEER:

SITE #:
TEMPERATURE:
HUMIDITY:
TIME:

Description: | The minimum 6 dB bandwidth shall be at least 500 kHz.

Results: See Data Sheets
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09/02/05
INTEL-050901

IC

2

17C
52% RH
9:00 AM
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6 dB Emissions Bandwidth (Continued)

\

AEGIS LABS inc.

802.11a Mode
Test Date Data Test Eng.
09/02/05 5.745 GHz jC

(INTEL-050901-07al)

¥ATTEN 38dE
FEL Z@. Bd Bm

¥FBM 1B8UkH=

18d B~

CEMTER 5. 74EEEGH=
¥UEBELW FEABkKH=z

aMKE — . B7dEB
15. 58MH=

SPAM E@. B@MH=z
SWP 5@, Bms

¢

¥REW 188kH=z

CEMTER 5.78588GH=
¥UEW 388kH=z

Test Date Data Test Eng.
09/02/05 5.785 GHz jC
(INTEL-050901-07a2)
¥ATTEN 328dEBE aMKE BdB
FEL Z@. @d Bm 184 B~ 15. E¥MH=z

S5FAM 58. BarH=
SWP 58, Bms

7
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\

6 dB Emissions Bandwidth (Continued) ABGIS LABS mc.
802.11a Mode
Test Date Data Test Eng.
09/02/05 5.825 GHz iC
(INTEL-050901-07a3)
*¥ATTEN 3@dB aMKR —1.17dB
RL 2@. @dBm 18dB-  15. B7MHz @
D
CENTER 5 B2Z5@AGHz SPAN 5@ BAMHz
¥REW 1@8kHz  #UBW 380kHz SWP 5@. Bms
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6 dB Emissions Bandwidth (Continued)

\

AEGIS LABS inc.

802.11b Mode
Test Date Data Test Eng.
09/02/05 2.412 GHz JC

(INTEL-050901-04al)

¥ATTEN Z8dE
FL 1@. Bd Bm

¥FBM 1B8UkH=

18d B~

CEMTER Z.41Z0EGH=
¥UEBELW FEABkKH=z

aMKE — . 17dEB
8. 33MH=z

SPAM E@. B@MH=z
SWP 5@, Bms

¢

¥REW 188kH=z

CEMTER Z.437E08GH=
¥UEW 388kH=z

Test Date Data Test Eng.
09/02/05 2.437 GHz jC
(INTEL-050901-04a2)
¥ATTEN 328dEBE aMKE BdB
FEL Z@. @d Bm 184 B~ 2. 83MH=z

S5FAM 58. BarH=
SWP 58, Bms

7
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6 dB Emissions Bandwidth (Continued) ABGIS LABS mc.
802.11b Mode
Test Date Data Test Eng.
09/02/05 2,462 GHz iC
(INTEL-050901-04a3)
ATTEN 3@dB aMKR . 34dB
RL 2@. @dBm 18dB-  9.17MHz @
D
CENTER 2 4E20@GHz SPAN 5@ BAMHz
¥REW 1@8kHz  #UBW 380kHz SWP 5@. Bms
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6 dB Emissions Bandwidth (Continued)

\

AEGIS LABS inc.

802.11g Mode
Test Date Data Test Eng.
09/02/05 2.412 GHz JC
(INTEL-050901-05a1)

¥ATTEN Z8dE
FL 1@. Bd Bm

CEMTER Z.41Z0EGH=
¥REW 188kH=z

aMEKE — . 58dEB

18d B~ 15. 58MH=

SPAM E@. B@MH=z

¥UBW ZBEUkH= SWP 58, Bms=

¢

Test Date

Data

Test Eng.

09/02/05

2.437 GHz
(INTEL-050901-05a2)

¥ATTEN Z8dEBE
FEL 1@. @d Bm

CEMTER Z.437E08GH=
¥REW 188kH=z

aMEKRE —1. 34dB

18d B~ 15. E¥MH=z

S5FAM 58. BarH=

¥UEW 388kH=z SWP 58, Bms

7
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.. . . AEGIS LABS inc.
6 dB Emissions Bandwidth (Continued)

802.11g Mode
Test Date Data Test Eng.
09/02/05 2.462 GHz JC
(INTEL-050901-05a3)
*¥ATTEN ZOdE AMKR -1, SOdE
RL 1@ @dEm 1@d B 16. B7MHz @,
I
CENTER 2. 452BEGH=z SPAN SO, @EMHz
¥REW 1BEkHz  ¥UBW SEOKHz SWP 50, Bms

Page 138 of 166 (Appendix A)
Report Number: INTEL-051111F
FCC ID: E2KWM3945ABG

23091 Antonio Parkway Suite 310 * Rancho Santa Margarita, CA 92688 ¢ Tel 949.459.2754 ¢ Fax 949.459.2759 ¢ www.AegisLabsInc.com



PEAK POWER SPECTRAL DENSITY

AEGIS LABS inc

CLIENT: Dell Computer Corporation DATE: 09/02/05
EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-050901
Connection NUMBER:
MODEL NUMBER: WM3945ABG TEST ENGINEER: IC
SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2
CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 17C
mini PCI slot. HUMIDITY: 52% RH
TIME: 9:00 AM
Standard: FCC CFR 47, Part 15.247(d)
Description: The peak power spectral density conducted from the intentional radiator to the antenna shall not be
greater than 8 dBm in any 3 kHz band during any time interval of continuous transmission.
Results: See Data Sheets
Peak Power Spectral Density Limits
Frequency (MHz) Limit (dBm)
5725-5850 8
2412-2462 8
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Peak Power Spectral Density (Continued)

\

AEGIS LABS inc.

FL 1@. Bd Bm

802.11a Mode
Test Date Data Test Eng.
09/02/05 5.745 GHz jC
(INTEL-050901-07c1)
¥ATTEN Z@dE MR —8.5EdBm

18d B~ 5. 744978GHz

CEMTER 5. 7F45EERAGH=z
¥FEW 3. B8kH=z

SPAM 1. 5@@MH=z

¥UBW 3. BkH=z ¥S5MWP SBdsec

¢

FEL 1@. @d Bm

Test Date Data Test Eng.
07/28/05 5.785 GHz jC
(INTEL-050721-26d1)
¥ATTEN Z8dEBE MER —3 . 58dEBm

18d B~ 5. YE5EZAGH:z

CEMTER 5.7B50HBEGH=
¥REW 3. 8kH=z

S5FAM 1. 58arMH=

¥UEW 3. 8kH=z ¥SHF SBd=zec

7
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Peak Power Spectral Density (Continued)

\

FEL 1@. @d Bm

18d B~ 5.824978GHz

CEMTER 5.8Z50HBGH=
¥REW 3. 8kH=z

S5FAM 1. 58arMH=

¥UEW 3. 8kH=z ¥SHF SBd=zec

AEGIS LABS inc.
802.11a Mode
Test Date Data Test Eng.
09/02/05 5.825 GHz ic
(INTEL-050901-07¢3)
¥ATTEN Z8dEBE MR —3.83dBm

7
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Peak Power Spectral Density (Continued)

\

AEGIS LABS inc.

FL 1@. Bd Bm

802.11b Mode
Test Date Data Test Eng.
09/02/05 2.412 GHz JC
(INTEL-050901-04c1)
¥ATTEN Z@dE MR —18. 23dEm

18d B~ Z.411278GH=z

CEMTER Z.41Z00HAGH=z
¥FEW 3. B8kH=z

SPAM 1. 5@@MH=z

¥UBW 3. BkH=z ¥S5MWP SBdsec

v

FEL 1@. @d Bm

Test Date Data Test Eng.
07/28/05 2.437 GHz jC
(INTEL-050721-26a1)
¥ATTEN Z8dEBE MER —7.83dBm

18d B~ 2. 436278GHz

CEMTER Z.437E00BGH=
¥REW 3. 8kH=z

S5FAM 1. 58arMH=

¥UEW 3. 8kH=z ¥SHF SBd=zec

v
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Peak Power Spectral Density (Continued)

\

FEL 1@. @d Bm

18d B~ Z.4EB1275GHz

CEMTER Z.46Z0HBEGH=
¥REW 3. 8kH=z

S5FAM 1. 58arMH=

¥UEW 3. 8kH=z ¥SHF SBd=zec

AEGIS LABS inc.
802.11b Mode
Test Date Data Test Eng.
09/02/05 2.462 GHz jC
(INTEL-050901-04¢3)
¥ATTEN Z8dEBE MR —8.83dBm

v
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Peak Power Spectral Density (Continued)

\

FEL 1@. @d Bm

CEMTER Z.41Z08BGH=
¥REW 3. 8kH=z

18d B~ Z.411993GH=z

S5FAM 1. 58arMH=

¥UEW 3. 8kH=z ¥SHF SBd=zec

AEGIS LABS inc.
802.11g Mode
Test Date Data Test Eng.
09/02/05 2412 GHz ic
(INTEL-050901-05¢1)
¥ATTEN Z8dEBE MER —3 . 17dBm

7

FL 1. @d Bm

Test Date Data Test Eng.
07/28/05 2.437 GHz iC
(INTEL-050721-26b1)
¥ATTEMN ZG@dE MR —8. 1FdBm

18d B~ 2. 42E995GH=

CEMTER Z2.43700AGHz
¥REW 3. 8kH=z

SPAM 1. 588MH=z

¥UEW 3. 8kH=z ¥SHFP SBd=zec

Y
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Peak Power Spectral Density (Continued)

\

AEGIS LABS inc.

FL 1@. Bd Bm

802.11g Mode
Test Date Data Test Eng.
09/02/05 2.462 GHz JC
(INTEL-050901-05c3)
¥ATTEN Z@dE MR —32 . 17FdBm

18d B~ Z.4E1993GH=z

CEMTER Z.4EZBEHAGH=z
¥FEW 3. B8kH=z

SPAM 1. 5@@MH=z

¥UBW 3. BkH=z ¥S5MWP SBdsec

¢
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CONDUCTED OUT OF BAND EMISSIONS

AEGIS LABS inc

CLIENT: Dell Computer Corporation DATE: 09/02/05
EUT: Intel PRO/Wireless 3945ABG Network PROJECT INTEL-050901
Connection NUMBER:
MODEL NUMBER: WM3945ABG TEST ENGINEER: IC
SERIAL NUMBER: 00B11A295CVD26965002 SITE #: 2
CONFIGURATION: | Tested installed in the host computer’s TEMPERATURE: 17C
mini PCI slot. HUMIDITY: 52% RH
TIME: 9:00 AM
Standard: FCC CFR 47, Part 15.247(c)
Description: | In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator

is operating, the radio frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power.
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Conducted Out Of Band Emissions (Continued)

\

AEGIS LABS inc.

802.11a Mode
Test Date Data Test Eng.
09/02/05 5.745 GHz jC
(INTEL-050901-07d01)
¥ATTEN Z@dE MR —BES. 17dEm
FEL 1@. 8dEBm 1E8d B 828 . 6MH=z

WMWM«WMW

¢

START 6. BMHz STOP 1. BBEEEGHz
¥REW 10HkHz  ¥UBW SEOKHz SWP S4Bms
Test Date Data Test Eng.
09/02/05 5.745 GHz JC
(INTEL-050901-07d02)

*¥ATTEN Z@dE MKR -53. 33dEm

RL 1@ @dEm 18dB- 4. 933GHz @
0

START 1. BBAGHz STOP 5. APAGHz

#REW 1BEkHz  *UEW SEOKHz SWP 2. Z2@zac
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.. . AEGIS LABS inc.
Conducted Out Of Band Emissions (Continued)

802.11a Mode
Test Date Data Test Eng.
09/02/05 5.745 GHz jC
(INTEL-050901-07d03)
¥ATTEN Z@dE MR —52. SBdEm

RL 1@ @dEm 1@ B~ 5. 158GHz @,

e S o e e

START ©. BE@GHz STOP 10, BEEGHz
¥REW 1BEkHz  ¥UBW SEOKHz SWP 2. S@sec

Test Date Data Test Eng.
09/02/05 5.745 GHz JC

(INTEL-050901-07d04)
*¥ATTEN Z@dE MKR -59. S@dEm
RL 1@ @dEm 1@d B 13. 52GHz @

0

WMWW““M

START 18.B@GH= STOP Z28. B8GH=z
¥REW 188kH=z ¥UEW 388kH=z SWP 5.58=zec
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Conducted Out Of Band Emissions (Continued)

\

AEGIS LABS inc.

802.11a Mode
Test Date Data Test Eng.
09/02/05 5.745 GHz jC
(INTEL-050901-07d05)
¥ATTEN Z@dE MR —51. 17dEm
FEL 1@. 8dEBm 1E8d B 3E5. 13GH=

e A AR | fotmenter

¢

START 32B.8MH=z STOP 1. BEE8EGH=
¥REW 188kH=z ¥UEW 388kH=z SHP S48ms

START 20. BAGHz STOP 46, BEGHz
¥REW 1BHkHz  ¥UBW SEOKHz SWP 11, Bsec
Test Date Data Test Eng.
07/28/05 5.785 GHz JC
(INTEL-050721-26d02)

*¥ATTEN Z@dE MKR —-G54. 53dEm

RL 1@ @dEm 1BdB- G52 OMHz @
0
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. . AEGIS LABS ic.
Conducted Out Of Band Emissions (Continued)

802.11a Mode
Test Date Data Test Eng.
07/28/05 5.785 GHz jC
(INTEL-050721-26d03)
¥ATTEN Z@dE MR —53. 17dEm
RL 1@. @dEm 1BdB-  4.813GHz @,
O
START 1. B8EGH=z STOP 5. BEEGH=z
¥FEW 18EkH=z ¥UBW ZEAkKH=z SWMFP Z. ZB=zac
Test Date Data Test Eng.
07/28/05 5.785 GHz jC
(INTEL-050721-26d04)
¥ATTEN Z@dEBE MR —47. 23dEm

RL 1@ @dEm 18d B S SCoGHz @

L O

START 5. BEEGH= STOP 18. BEEGH=
¥REW 188kH=z ¥UEW 388kH=z SWP Z.88=zec
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Conducted Out Of Band Emissions (Continued)

\

AEGIS LABS inc.

802.11a Mode
Test Date Data Test Eng.
07/28/05 5.785 GHz jC
(INTEL-050721-26d05)
¥ATTEN Z@dE MR —58. 83dEm
FEL 1@. 8dEBm 1E8d B 14, TZ2GH=z

mew

¢

W

START ZB.B@GH= STOP 48. BEGH=
¥REW 188kH=z ¥UEW 388kH=z SWP 11 B=zec

START 10, BAGHz STOP 26, BEGHz
¥REW 1BHkHz  ¥UBW SEOKHz SWP S.S@sec

Test Date Data Test Eng.
07/28/05 5.785 GHz JC

(INTEL-050721-26d06)
*¥ATTEN Z@dE MKR -5Z. 67dEm
RL 1@ @dEm 18dBs 37 BPGHz @

0
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Conducted Out Of Band Emissions (Continued)

\

AEGIS LABS inc.

802.11a Mode
Test Date Data Test Eng.
09/02/05 5.825 GHz jC
(INTEL-050901-07d11)
¥ATTEN Z@dE MR —E4. EYdEm
FEL 1@. 8dEBm 1E8d B Z53 . 1MH=

START 38. BMH=z

WWLWMWW

STOP 1. 8888GH=

¢

¥FBM 1B8UkH= ¥UBW ZBEUkH= SKWP S48ms
Test Date Data Test Eng.
09/02/05 5.825 GHz jC
(INTEL-050901-07d12)
¥ATTEN Z8dEBE MER —5@. 17dEBm
FEL 1@. @d Bm 184 B~ 4. 847 GH=z

START 1. BEEGH=
¥REW 188kH=z

¥UEW 388kH=z

STOR 5. @ABPEAGH=
SMFP Z. ZB=zec

7
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. . AEGIS LABS ic.
Conducted Out Of Band Emissions (Continued)

802.11a Mode
Test Date Data Test Eng.
09/02/05 5.825 GHz jC
(INTEL-050901-07d13)
¥ATTEN Z@dE MR —43. 17dEm

RL 1@ @dEm 1@ B~ 5. 57SGHz Gﬁ;}

T T

START ©. BE@GHz STOP 10, BEEGHz
¥REW 1BEkHz  ¥UBW SEOKHz SWP 2. S@sec
Test Date Data Test Eng.
09/02/05 5.825 GHz JC
(INTEL-050901-07d14)
*¥ATTEN Z@dE MKR -59. S@dEm
RL 1@ @dEm 1@d B 13. 53GHz Gi;}
0

T PR A PO S RS

START 18.B@GH= STOP Z28. B8GH=z
¥REW 188kH=z ¥UEW 388kH=z SWP 5.58=zec
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. . AEGIS LABS ic.
Conducted Out Of Band Emissions (Continued)

802.11a Mode
Test Date Data Test Eng.
09/02/05 5.825 GHz JC
(INTEL-050901-07d15)
*¥ATTEN ZOdE MKR -5Z. 33dEm
RL 1@ @dEm 1@dE- 5B, BEGHZ @,

W

START Z6. BEGH= STOF 48. BBGH=z
¥FBM 1B8UkH= ¥UBW ZBEUkH= SWP 11 . Bzec
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. . AEGIS LABS ic.
Conducted Out Of Band Emissions (Continued)

802.11b Mode
Test Date Data Test Eng.
09/02/05 2.412 GHz JC
(INTEL-050901-04d01)
*¥ATTEN ZOdE MKR -S54, 67dEm
RL 1@ @dEm 1AdB-  457MHz @,

o et B R P

START 3@MH=z STOF Z.B88BGH=z
¥FBM 1B8UkH= ¥UBW ZBEUkH= SWP 1. 18zec
Test Date Data Test Eng.
09/02/05 2.412 GHz jC
(INTEL-050901-04d02)
¥ATTEN Z8dEBE MR —5E5. B8dEm

RL 1@ @dEm 18d B 2 SETGHz @

JWM

START 2. BEEGH= STOP 18. BEEGH=
¥REW 188kH=z ¥UEW 388kH=z SWP 4. 4B8=zec
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Conducted Out Of Band Emissions (Continued)

\

AEGIS LABS inc.

802.11b Mode
Test Date Data Test Eng.
09/02/05 2.412 GHz JC
(INTEL-050901-04d03)
¥ATTEN Z@dE MR —539. SAd Em
FEL 1@. 8dEBm 184 B~ 13. 38GH=

MMMMWMW*

¢

mMw*“M"ﬁ“mhmWMW*MJMMMMHWMHﬁ&mvmﬂ”“%WW

START Z0.BEEGH=z STOP ZE6. BEEGH=
¥REW 188kH=z ¥UEW 388kH=z SWP 3. 38=zec

START 10, BAGHz STOP 26, BEGHz
¥REW 1BHkHz  ¥UBW SEOKHz SWP S.S@sec
Test Date Data Test Eng.
09/02/05 2.412 GHz JC
(INTEL-050901-04d04)

*¥ATTEN Z@dE MKR -S54, 53dEm

RL 1@ @dEm 1BdB- 24 400GHz ‘EE}
0
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Conducted Out Of Band Emissions (Continued)

\

AEGIS LABS inc.

802.11b Mode
Test Date Data Test Eng.
07/28/05 2.437 GHz jC
(INTEL-050721-26a02)
¥ATTEN Z@dE MR —43. 23dEm
FEL 1@. 8dEBm 184 B~ 433 MH=

START 3@MH=z
¥FBM 1B8UkH=

STOF Z.B88BGH=z
¥UBW ZBEUkH= SWP 1. 18zec

¢

Test Date Data Test Eng.
07/28/05 2.437 GHz jC
(INTEL-050721-26a03)
¥ATTEN Z8dEBE MR —55. E¥dEBEm
FEL 1@. @d Bm 184 B~ 9. ¥47FEH=z

START 2. BEEGH=
¥REW 188kH=z

JNWW

STOP 18. BEEGH=
¥UEW 388kH=z SWP 4. 4B8=zec

7
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Conducted Out Of Band Emissions (Continued)

\

AEGIS LABS inc.

802.11b Mode
Test Date Data Test Eng.
07/28/05 2.437 GHz jC
(INTEL-050721-26a04)
¥ATTEN Z@dE MR —58. 83dEm
FEL 1@. 8dEBm 184 B~ 14, BAGH=z

MMWMMW

¢

W

START Z0.BEEGH=z STOP ZE6. BEEGH=
¥REW 188kH=z ¥UEW 388kH=z SWP 3. 38=zec

START 10, BAGHz STOP 26, BEGHz
¥REW 1BHkHz  ¥UBW SEOKHz SWP S.S@sec

Test Date Data Test Eng.
07/28/05 2.437 GHz JC

(INTEL-050721-26a05)
*¥ATTEN Z@dE MKR -S54. 67dEm
RL 1@ @dEm 1BdBs 24 7OBGHz @

0
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Conducted Out Of Band Emissions (Continued)

\

AEGIS LABS inc.

802.11b Mode
Test Date Data Test Eng.
09/02/05 2.462 GHz JC
(INTEL-050901-04d09)
¥ATTEN Z@dE MR —43. 83dEm
FEL 1@. 8dEBm 184 B~ SEHIMH=

START 3@MH=z
¥FBM 1B8UkH=

STOF Z.B88BGH=z
¥UBW ZBEUkH= SWP 1. 18zec

¢

Test Date Data Test Eng.
09/02/05 2.462 GHz jC
(INTEL-050901-04d10)
¥ATTEN Z8dEBE MER —54. B8dEm
FEL 1@. @d Bm 184 B~ 9. 853GH=

J‘”W

START 2. BEEGH=
¥REW 188kH=z

STOP 18. BEEGH=
¥UEW 388kH=z SWP 4. 4B8=zec

7
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Conducted Out Of Band Emissions (Continued)

\

AEGIS LABS inc.

802.11b Mode
Test Date Data Test Eng.
09/02/05 2.462 GHz JC
(INTEL-050901-04d11)
¥ATTEN Z@dE MR —539. BAd Em
FEL 1@. 8dEBm 184 B~ 13. 38GH=

mﬁww

¢

MAmmh#ﬂaﬁmn“ﬂ»nmumnrwﬁw¢ﬂf“ww*ﬁkﬂn“ﬁqﬂ“”

START Z0.BEEGH=z STOP ZE6. BEEGH=
¥REW 188kH=z ¥UEW 388kH=z SWP 3. 38=zec

START 10, BAGHz STOP 26, BEGHz
¥REW 1BHkHz  ¥UBW SEOKHz SWP S.S@sec
Test Date Data Test Eng.
09/02/05 2.462 GHz JC
(INTEL-050901-04d12)
*¥ATTEN Z@dE MKR -S54. 67dEm
RL 1@ @dEm 1BdB- 24 GOBGHz ‘EE}
0
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. . AEGIS LABS ic.
Conducted Out Of Band Emissions (Continued)

802.11g Mode
Test Date Data Test Eng.
09/02/05 2.412 GHz IC
(INTEL-050901-05d01)
¥ATTEN ZOdE MKR —-E@. 55dBm
RL 1@. BdEm 1BdEBs  4E@MHz @,

WMMMMMWMMW

START 3@MH=z STOF Z.B88BGH=z
¥FBM 1B8UkH= ¥UBW ZBEUkH= SWP 1. 18zec
Test Date Data Test Eng.
09/02/05 2.412 GHz jC
(INTEL-050901-05d02)
¥ATTEN Z8dEBE MER —45. 17dEBm

RL 1@ @dEm 18d B 2 3@E7GHz @

VS L e

START 2. BEEGH= STOP 18. BEEGH=
¥REW 188kH=z ¥UEW 388kH=z SWP 4. 4B8=zec
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Conducted Out Of Band Emissions (Continued)

\

AEGIS LABS inc.

802.11g Mode
Test Date Data Test Eng.
09/02/05 2.412 GHz JC
(INTEL-050901-05d03)
¥ATTEN Z@dE MR —539. SAd Em
FEL 1@. 8dEBm 1E8d B 13. 45GH=

W{WW

¢

“J“mH*m“Mmqhm“h““f*ﬂﬁhwwﬁmwﬁw&hﬂthﬁW#

START Z0.BEEGH=z STOP ZE6. BEEGH=
¥REW 188kH=z ¥UEW 388kH=z SWP 3. 38=zec

START 10, BAGHz STOP 26, BEGHz
¥REW 1BHkHz  ¥UBW SEOKHz SWP S.S@sec
Test Date Data Test Eng.
09/02/05 2.412 GHz JC
(INTEL-050901-05d04)
*¥ATTEN Z@dE MKR -55. B@dEm
RL 1@ @dEm 1BdB- 24 GlBGHz ‘EE}
0
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. . AEGIS LABS ic.
Conducted Out Of Band Emissions (Continued)

802.11g Mode
Test Date Data Test Eng.
07/28/05 2.437 GHz IC
(INTEL-050721-26b02)
¥ATTEN ZOdE MKR —-55. 35dBm
RL 1@. BdEm 18dBs  483MHz @,

R Y ot e ey s

START 3@MH=z STOF Z.B88BGH=z
¥FBM 1B8UkH= ¥UBW ZBEUkH= SWP 1. 18zec
Test Date Data Test Eng.
07/28/05 2.437 GHz jC
(INTEL-050721-26b03)
¥ATTEN Z8dEBE MER —47. S8dEBm

RL 1@ @dEm 18d B 2 333GHz @

JWM

START 2. BEEGH= STOP 18. BEEGH=
¥REW 188kH=z ¥UEW 388kH=z SWP 4. 4B8=zec
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Conducted Out Of Band Emissions (Continued)

\

AEGIS LABS inc.

802.11g Mode
Test Date Data Test Eng.
07/28/05 2.437 GHz JC
(INTEL-050721-26b04)
¥ATTEN Z@dE MR —539. BAd Em
FEL 1@. 8dEBm 1E8d B 14, TZ2GH=z

k%wwww

¢

wnwwwuwMuﬂuu~H»nwm«wwﬂ*““wwwmwwwﬂﬂj‘hﬂﬂ““w*h

START Z0.BEEGH=z STOP ZE6. BEEGH=
¥REW 188kH=z ¥UEW 388kH=z SWP 3. 38=zec

START 10, BAGHz STOP 26, BEGHz
¥REW 1BHkHz  ¥UBW SEOKHz SWP S.S@sec

Test Date Data Test Eng.
07/28/05 2.437 GHz JC

(INTEL-050721-26b05)
*¥ATTEN Z@dE MKR -56. BdEm
RL 1@ @dEm 1BdB- 24 BEBGHz ‘EE}

0
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. . AEGIS LABS ic.
Conducted Out Of Band Emissions (Continued)

802.11g Mode
Test Date Data Test Eng.
09/02/05 2.462 GHz JC
(INTEL-050901-05d09)
¥ATTEN Z@dE MR —BZ2. 17dEm

RL 1@ @dEm 1@ B~ SHE MHz @,

M

START 3@MH=z STOF Z.B88BGH=z
¥FBM 1B8UkH= ¥UBW ZBEUkH= SWP 1. 18zec
Test Date Data Test Eng.
09/02/05 2.462 GHz jC
(INTEL-050901-05d10)
¥ATTEN Z8dEBE MER —5@. E7dEBm

RL 1@ @dEm 18d B 2 S347GHz @

WWW

START 2. BEEGH= STOP 18. BEEGH=
¥REW 188kH=z ¥UEW 388kH=z SWP 4. 4B8=zec
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Conducted Out Of Band Emissions (Continued)

\

AEGIS LABS inc.
802.11g Mode
Test Date Data Test Eng.
09/02/05 2.462 GHz ic
(INTEL-050901-05d11)
¥ATTEN Z8dEBE MER —59. E7dEBm
FEL 1@. @d Bm 184 B~ 14, 3Z2GH=

I PP ra ¥ v e e

7

M

START Z28. BBBEGH=z STOF ZEB. 88 GH=z
¥REW 188kH=z ¥UEW 388kH=z SWP 3. 38=sec

START 10 BAGHz STOP 7B, PAGHz
#REWN 1BEkHz  *UEW SEOKHz SWP 5. S@zac

Test Date Data Test Eng.
09/02/05 2.462 GHz JC

(INTEL-050901-05d12)
*¥ATTEN ZOdE MKR -54. 67dEm
RL 1@ @dEm 1BdE- 24 490GHz @,

I
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